
 
NOTICE 

 
 
 

The information contained is for DEALER REFERENCE PURPOSES ONLY.  

MANUALS ARE MODEL AND SERIAL NUMBER SPECIFIC. 

 

If additional printed manuals are required for your shop/office location, order by 

part number through the factory’s Parts Center. 

 

If a retail customer needs replacement manual(s) for a specific unit, contact the 

factory’s Customer Data Center at: 800-829-0051 or 

customerdata@vermeermfg.com 



This page intentionally left blank.



Parts Manual

P1.10
SERIAL NO. 225 -

ORDER NO. 105400ZFS

D6X6 Navigator®
Horizontal Directional Drill



 

HOW TO USE THE MANUAL

This manual contains illustrations and parts lists of 
components and assemblies which make up the 
machine. Each page consists of the name of the 
assembly or component, a figure number, refer-
ence numbers, part numbers, part names, and the 
quantities of the parts used.

Assembly or component name helps identify the 
illustration and parts list for each figure. This name 
also helps locate the general area of the machine 
where the assembly or component can be located.

Figure numbers are used to identify each assembly 
or component and to group these assemblies or 
components into major categories.

Reference numbers shown in a column refer to the 
numbered parts in the illustration. This ties the part 
in the illustration to the part number and descrip-
tion in the parts list.

An asterisk indicates information about the item 
has changed since the previous release of the 
parts manual. A note in the Remarks column often 
explains the change.

Part numbers are used to identify individual parts 
or part assemblies.

Part descriptions provide the name of the part, plus 
additional information such as dimensional specifi-
cations and what parts are grouped together to 
form part assemblies, which helps you identify the 
part(s).

Quantities listed for each figure are only for that 
assembly or component and not the total used per 
machine.

This parts manual is not intended to be a complete 
guide for machine service or repairs. Contact your 
Vermeer dealer for any of your service or technical 
requirements.

ORDERING PARTS

Parts for repair or replacement are available 
through our network of authorized dealers located 
throughout the world.

Use only authorized Vermeer parts for repair or 
replacement. Always give the serial number and 

model number of the machine for which parts are 
being ordered. When ordering parts for compo-
nent(s), which are not manufactured by Vermeer 
Manufacturing, also give the serial number of that 
component(s). Order all parts by part number, part 
name, and quantity needed.

UPDATING AND REORDERING MANUALS

The parts lists, illustrations, and specifications in 
this manual are based on the latest information 
available at time of publication. Your machine may 
have product improvements and options not yet 
contained in this manual. 

Vermeer Manufacturing Company reserves the 
right to make changes at any time without notice or 
obligation to you. 

Your dealer will receive notice of these changes 
and can assist you with accurate parts identifica-
tion when ordering. 

A copy of this manual is supplied with each 
machine. Additional copies are available through 
your dealer. When ordering additional manuals, 
use the reorder number listed on the front cover 
and the quantity needed.

No part of this manual may be reproduced in any form or by any means, electronic or 
mechanical, including photocopying, recording, or by any information storage and retrieval 

systems, without the express written consent of Vermeer Manufacturing Company.

Copyright © 2005-2007 Vermeer Mfg. Co. 
All rights reserved.

Vermeer Manufacturing Company
1210 Vermeer Road East, P.O. Box 200

Pella, Iowa 50219-0200, USA+



D6x6 Navigator HDD Table of Contents
Decal/Resource Assemblies-Section 1

Decal-Cosmetic (S/N 223-) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 1-1r01
Decal-Cosmetic . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 1-1
Decal-Control  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 1-2
Decal-Safety  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 1-3r01
Decal-Safety  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 1-3
Decal-Safety  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 1-4
Decal-Safety  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 1-5
Decal-Safety  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 1-6
Decal-Miscellaneous . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 1-7r01
Decal-Miscellaneous . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 1-7
Resource Library (S/N 124-). . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 1-8r01
Resource Library  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 1-8

Frame Assemblies-Section 2

Rack (S/N 223-) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 2-1r04
Rack  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 2-1r03
Rack  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 2-1r02
Rack  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 2-1r01
Rack  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 2-1
Rubber Track (S/N 223-)  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 2-2r01
Rubber Track  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 2-2
Undercarriage. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 2-3r04
Undercarriage. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 2-3r03
Undercarriage. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 2-3r02
Undercarriage. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 2-3r01
Undercarriage. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 2-3
Gearbox . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 2-4r02
Gearbox . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 2-4r01
Gearbox . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 2-4
Seat Platform . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 2-5r03
Seat Platform . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 2-5r02
Seat Platform . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 2-5r01
Seat Platform . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 2-5
Outrigger. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 2-6r01
Outrigger. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 2-6
Rod Box . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 2-7r01
Rod Box . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 2-7
Track Rail . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 2-8r02
Track Rail . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 2-8r01
Track Rail . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 2-8
Green Track  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 2-9
Green Track Rail  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 2-10
Drive Cage  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 2-11
Outrigger Stake  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 2-12
P1.10



D6x6 Navigator HDDTable of Contents
Engine Assemblies-Section 3

Engine Components . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 3-1
Engine Components . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 3-2
Engine Components . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 3-3r01
Engine Components . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 3-3
Drive Pump Assy  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 3-4
Air Cleaner . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 3-5
Fuel Tank . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 3-6r02
Fuel Tank . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 3-6r01
Fuel Tank . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 3-6
Muffler (S/N 225-). . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 3-7r03
Muffler (S/N 223-224). . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 3-7r02
Muffler. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 3-7r01
Muffler. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 3-7
Rear Shields . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 3-8r02
Rear Shields . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 3-8r01
Rear Shields . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 3-8
Engine Bay Doors . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 3-9r03
Engine Bay Doors . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 3-9r02
Engine Bay Doors . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 3-9r01
Engine Bay Doors . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 3-9
Front Shields  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 3-10r03
Front Shields  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 3-10r02
Front Shields  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 3-10r01
Front Shields  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 3-10
Coolent Overflow Bottle . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 3-11r01
Coolent Overflow Bottle . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 3-11
Radiator Isolator. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 3-12

Hydraulic Assemblies-Section 4

Outrigger cylinder  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 4-1
Rotation Hyd. Motor. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 4-2
Thrust/Pullback Hyd. Motor  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 4-3r01
Thrust/Pullback Hyd. Motor  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 4-3
Track Drive Hyd. Motor . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 4-4
Oil Cooler  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 4-5
Oil Tank (S/N 228-)  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 4-6r03
Oil Tank  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 4-6r02
Oil Tank  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 4-6r01
Oil Tank  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 4-6
Auto Greaser. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 4-7
Hyd. Pump  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 4-8
Water Control Valve (S/N 223-) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 4-9r03
Water Control Valve. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 4-9r02
Water Control Valve. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 4-9r01
Water Control Valve. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 4-9
Rotation Valve  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 4-10
Thrust Valve . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 4-11r01
Thrust Valve . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 4-11
Rear Control Valve . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 4-12r01
Rear Control Valve . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 4-12
Hose Carrier . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 4-13r01
Hose Carrier . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 4-13
P1.10



D6x6 Navigator HDD Table of Contents
Check Valve Bank  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 4-14
Rotation/Pullback Hyd. Flow Diagram . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 4-15
Drive Track Hyd. Flow Diagram . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 4-16
Hyd. Pump Flow Diagram . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 4-17r01
Hyd. Pump Flow Diagram . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 4-17
Standard Stakedown/Vise Hyd. Flow Diagram  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 4-18
Power Stakedown Hyd. Flow Diagram . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 4-19
Ball Valve Hyd. Flow Diagram . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 4-19x01
Miscellaneous Supplies  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 4-20

Control Electrical Assemblies-Section 5

Electrical Harness  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 5-1
DT Series Connectors . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 5-2
Control Electrical Panel . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 5-3
Seat Assy. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 5-4r02
Seat Assy. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 5-4r01
Seat Assy. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 5-4
Throttle Cable. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 5-5
Battery . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 5-6r01
Battery . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 5-6
Remote Lockout  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 5-7
Voltage Stake . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 5-8
Stake Voltage Components  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 5-9
Safety Features Gloves-Boots-Cones. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 5-10r01
Safety Features Gloves-Boots-Cones. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 5-10

Water Pump Assemblies-Section 6

Water Pump . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 6-1r01
Water Pump . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 6-1
Water Pump Flow Diagram . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 6-2
Ball Valve . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 6-3

Vise Assemblies-Section 7

Clamp  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 7-1r02
Clamp  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 7-1r01
Clamp  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 7-1
Clamp Hyd. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 7-2r01
Clamp Hyd. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 7-2
Zap Alert Coil (S/N 223-) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 7-3r01
Zap Alert Coil . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 7-3

Stakedown Assemblies-Section 8

Standard Stakedown   . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 8-1r01
Standard Stakedown   . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 8-1
Power Stakedown  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 8-2r02
Power Stakedown  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 8-2r01
P1.10



D6x6 Navigator HDDTable of Contents
Power Stakedown  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 8-2

Component Breakdowns-Section 9

Rotation Motor . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 9-1
Water Pump Motor. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 9-2
Track Drive Motor  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 9-3
Thrust/Pullback Motor . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 9-4
Outrigger Cylinder . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 9-5
Vise Rotation Cylinder . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 9-6
Stakedown Cylinder . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 9-7
Vise Cylinder  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 9-8
Relief Valve . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 9-9
LOA Valve. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 9-10
Check Valve  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 9-11
Water Valve (S/N 223-)  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 9-12r03
Water Valve  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 9-12r02
Water Valve  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 9-12r01
Water Valve  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 9-12
Rotation Valve  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 9-13
Rear Control Valve . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 9-14r01
Rear Control Valve . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 9-14
Thrust Valve  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 9-15r01
Thrust Valve  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 9-15
Pump Valve  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 9-16
Valve Work Section (SVW). . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 9-17
Valve Work Section (SVL) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 9-18
Valve Inlet Section (SVI) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 9-19
Valve Outlet Section (SVE) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 9-20
Valve Inlet Section (SVI) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 9-21
Spring Center Kit . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 9-22
Joystick Sub-Assy Kit. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 9-23
Clevis Sub-Assy Kit/Handle. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 9-24
Hydraulic Pump   . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 9-25
Water Pump  (Continue On Next Page)  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 9-26r02
Water Pump   . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 9-26r02
Water Pump  (Continue On Next Page)  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 9-26r01
Water Pump   . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 9-26r01
Water Pump  (Continue On Next Page)  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 9-26
Water Pump   . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 9-26
Hose Carrier . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 9-27
Oil Filter (S/N 228-) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 9-28r01
Oil Filter . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 9-28
Stakedown Motor . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 9-29
Valve-Selector . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 9-30
Valve Work Section (SVM). . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 9-31
Chain Tensioner (S/N 223-) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 9-32r01
Chain Tensioner . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 9-32
Cylinder-Water Shut-Off . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 9-33
Valve-Ball . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 9-34
Valve-2 Way, Water Shut-off . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig 9-35
P1.10



This page intentionally left blank.



D6x6 Navigator HDDDecal/Resource Assemblies-Section 1
Decal-Cosmetic (S/N 223-) Fig 1-1r01
P1.06



D6x6 Navigator HDD Decal/Resource Assemblies-Section 1
Decal-Cosmetic (S/N 223-) Fig 1-1r01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date March, 2007 Change Decal
1 * 7000D030 DECAL-D6X6 STRIPE 1 (S/N 223-) 
2 2326595 DECAL VERMEER- 4 1/2 X 24 1
3 70000615 DECAL-MODEL NAVIGATOR (SMALL) 1
P1.06



D6x6 Navigator HDDDecal/Resource Assemblies-Section 1
Decal-Cosmetic Fig 1-1
P1.00



D6x6 Navigator HDD Decal/Resource Assemblies-Section 1
Decal-Cosmetic Fig 1-1

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 7000C647 DECAL - D6X6 STRIPE 1
2 2326595 DECAL VERMEER- 4 1/2 X 24 1
3 70000615 DECAL-MODEL NAVIGATOR (SMALL) 1
P1.00



D6x6 Navigator HDDDecal/Resource Assemblies-Section 1
Decal-Control Fig 1-2
P1.00



D6x6 Navigator HDD Decal/Resource Assemblies-Section 1
Decal-Control Fig 1-2

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 700IC615 DECAL - REAR CONTROL 1
2 700IB600 DECAL - IGNITION SWITCH 1
3 700IC612 DECAL - RIGHT OPERATOR’S CONTROL 1
4 700IC613 DECAL - LEFT OPERATOR’S CONTROL 1
P1.00



D6x6 Navigator HDDDecal/Resource Assemblies-Section 1
Decal-Safety Fig 1-3r01
P1.01



D6x6 Navigator HDD Decal/Resource Assemblies-Section 1
Decal-Safety Fig 1-3r01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date November, 2005 Update In Illustration.
1 7000B812 DECAL - WARNING 1 Domestic
2 700IB812 DECAL - WARNING 1 International
P1.01



D6x6 Navigator HDDDecal/Resource Assemblies-Section 1
Decal-Safety Fig 1-3
P1.00



D6x6 Navigator HDD Decal/Resource Assemblies-Section 1
Decal-Safety Fig 1-3

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 7000B812 DECAL - WARNING 1
2 700IB812 DECAL - WARNING 1
P1.00



D6x6 Navigator HDDDecal/Resource Assemblies-Section 1
Decal-Safety Fig 1-4
P1.00



D6x6 Navigator HDD Decal/Resource Assemblies-Section 1
Decal-Safety Fig 1-4

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 7000C446 DECAL - NO WELD 1 Domestic
2 700IC446 DECAL - NO WELD 1 International
3 7000A864 DECAL-WARNING DOMESTIC 1 Domestic
4 700IA864 DECAL-WARNING INTERNATIONAL 1 International
5 2326315 DECAL-WARNING 1 Domestic
6 2326I315 DECAL-WARNING 1 International
7 2326324 DECAL-WARNING/REFUEL 1 Domestic
8 2326I324 DECAL - WARNING EXPLOSION 1 International
P1.00



D6x6 Navigator HDDDecal/Resource Assemblies-Section 1
Decal-Safety Fig 1-5
P1.00



D6x6 Navigator HDD Decal/Resource Assemblies-Section 1
Decal-Safety Fig 1-5

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 7000A576 DECAL-DANGER 2 Domestic
2 700IA576 DECAL-DANGER 2 International
3 7000C656 DECAL - DANGER 1 Domestic
4 700IC656 DECAL - WARNING 1 International
5 7000A627 DECAL-DANGER 1 Domestic
6 700IA627 DECAL-DANGER 1 International
7 70000044 DECAL-WARNING(AT/UND) 1 Domestic
8 7000I044 DECAL-WARNING 1 International
P1.00



D6x6 Navigator HDDDecal/Resource Assemblies-Section 1
Decal-Safety Fig 1-6
P1.00



D6x6 Navigator HDD Decal/Resource Assemblies-Section 1
Decal-Safety Fig 1-6

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 7000C657 DECAL - DANGER 1 Domestic
2 700IC657 DECAL - WARNING 1 International
3 7000C611 DECAL - DANGER 1 Domestic
4 700IC611 DECAL - WARNING 1 International
5 7000C610 DECAL - DANGER 1 Domestic
6 700IC610 DECAL - WARNING 1 International
P1.00



D6x6 Navigator HDDDecal/Resource Assemblies-Section 1
Decal-Miscellaneous Fig 1-7r01
P1.09



D6x6 Navigator HDD Decal/Resource Assemblies-Section 1
Decal-Miscellaneous Fig 1-7r01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date September, 2007 Updated B.O.M.
1 7000I834 DECAL - TIE DOWN POINT 4
2 7000C340 DECAL - ROD BOX 1
3 7000C339 DECAL - PARKING 1
4 700IA477 DECAL_BATTERY SWITCH (UG) 1
5 70000394 DECAL-VERMEER HY POWER 1
6 7000B119 DECAL - PATENT INDUSTRIAL 1
7 * 2326940 DECAL-NOTICE TO OWNERS 1
8 70000098 DECAL-DIESEL (AT/UND) 1
9 700IC708 DECAL-D6X6 GREASE CHART 1
P1.09



D6x6 Navigator HDDDecal/Resource Assemblies-Section 1
Decal-Miscellaneous Fig 1-7
P1.00



D6x6 Navigator HDD Decal/Resource Assemblies-Section 1
Decal-Miscellaneous Fig 1-7

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 7000I834 DECAL - TIE DOWN POINT 4
2 7000C340 DECAL - ROD BOX 1
3 7000C339 DECAL - PARKING 1
4 700IA477 DECAL_BATTERY SWITCH (UG) 1
5 70000394 DECAL-VERMEER HY POWER 1
6 7000B119 DECAL - PATENT INDUSTRIAL 1
P1.00



D6x6 Navigator HDDDecal/Resource Assemblies-Section 1
Resource Library (S/N 124-) Fig 1-8r01
P1.09



D6x6 Navigator HDD Decal/Resource Assemblies-Section 1
Resource Library (S/N 124-) Fig 1-8r01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date August, 2007 Added Book
1 105400X76 OM - D6X6 (EN) o1.00 1

117000V00 OM - D6X6 (SP) o1.00 Spanish
2 105400X78 MM - D6X6 (EN) m1.00 1

117000V02 MM - D6X6 (SP) m1.00 Spanish
3 142954001 CABLE-.068DIA.NYLON CT.-36.00 1
4 142423001 CRIMP-CABLE (FOR.068DIA.CABLE) 2
5 296260899 ASSEMBLY-OM-D6X6 CABLED o1.00 1 Inc Ref 3&4

296285466 MANUAL ASSY - D6X6 (SP) CABLED 1.01 Spanish - Inc Ref 3&4
6 105400T90 HDD OPERATIONS & SAFETY VIDEO 

GUIDEBOOK
1

7 105400ZFS PM-D6X6 (EN) p1.00 1
8 105400T09 PM - NAVIGATOR BORING TOOLS p4.00 1
9 7000B222 DECAL -HORIZONTAL DRILL -

RESOURCE LIB.
1

10 144144001 NOTEBOOK BINDER - 2”-3 XCX 1
11 180010788 DVD-HOLDER 1 (S/N 124-)
12 296296910 DVD-NTSC VIDEO HDD 

OPERATIONS&FIRESTICK(INCL SPAN)
1 (S/N 124-)

13 * 105400W26 FUNDAMENTALS OF HDD UP o1.00 1
P1.09



D6x6 Navigator HDDDecal/Resource Assemblies-Section 1
Resource Library Fig 1-8
P1.05



D6x6 Navigator HDD Decal/Resource Assemblies-Section 1
Resource Library Fig 1-8

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date December, 2006 Added Spanish Manuals
1 105400X76 OM - D6X6 (EN) o1.00 1

* 117000V00 OM - D6X6 (SP) o1.00 Spanish
2 105400X78 MM - D6X6 (EN) m1.00 1

* 117000V02 MM - D6X6 (SP) m1.00 Spanish
3 142954001 CABLE-.068DIA.NYLON CT.-36.00 1
4 142423001 CRIMP-CABLE (FOR.068DIA.CABLE) 2
5 296260899 ASSEMBLY-OM-D6X6 CABLED o1.00 1 Inc Ref 3&4

* 296285466 MANUAL ASSY - D6X6 (SP) CABLED 1.01 Spanish - Inc Ref 3&4
6 105400T90 HDD OPERATIONS & SAFETY VIDEO 

GUIDEBOOK
1

7 105400ZFS PM-D6X6 (EN) p1.00 1
8 105400T09 PM - NAVIGATOR BORING TOOLS p4.00 1
9 7000B222 DECAL -HORIZONTAL DRILL -

RESOURCE LIB.
1

10 144144001 NOTEBOOK BINDER - 2”-3 XCX 1
11 144145001 VHS - HOLDER 1
12 251803001 VIDEO - DRILL ROD OPERATION AND 

MAINTENANCE
1

13 296264887 VIDEO-OPERATIONS/SAFETY 
HDD&TRKNG EQUIP

1

14 296264888 VIDEO - REMOTE LOCKOUT 1
15 151815001 VHS HOLDER  DOUBLE 1
P1.05



D6x6 Navigator HDDFrame Assemblies-Section 2
Rack (S/N 223-) Fig 2-1r04
P1.10



D6x6 Navigator HDD Frame Assemblies-Section 2
Rack (S/N 223-) Fig 2-1r04

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date February, 2007 Change Chain
1 296280552 RACK 1
2 238217001 BOLT-3/4-10X1 1/2 GR8 HEX ZYC 2
3 127362001 WASHER-1/2 HARD.FLAT/PLATED 18
4 235731001 NUT-1/2-13 GR8 ZYC 6
5 238213001 BOLT-1/2-13X3 3/4 GR8 HEX ZYC 4
6 * 296285726 CHAIN - 80H -W/2 CONN. & 1 BENT LINK 1 (S/N 223-)   
7 4051001 BRG-1 1/4 CYL-RA103RR2 W/COL 2
8 296271491 PIN - LOWER ROLLER 1
9 296271489 SPROCKET - D80B 12H WITH 2-7/16 

BORE
1

10 502468001 SNAP RING N5000-244 1
11 296271490 BUSHING-FLANGE-1.50 ODX1.25 

IDX1.25
2

12 235717001 WASHER - 3/4” HARDENED FLAT  YZ 2
13 296280581 BAR - STAKEDOWN SUPPORT 4
14 235721001 BOLT-1/2-13X1 1/2 GR8 ZINC PLT 2
15 296271456 SUPPORT - STAKE MOUNT 1
16 296280600 BLOCK - VISE STOP 1
17 235713001 WASHER - FLATSTRL - .38 - .41 X .81 - 

.06-YA-A325
4

18 235725001 NUT - HEX - .38 - 16 - GR8 - YZ 2
19 250640001 BOLT-3/8-16 X2 3/4 GR 8 Y/ZINC 2
20 900035005 CLAMP-HALF 3/8” DOUBLE (PAIR) 20
21 67846003 PLATE-TWIN COVER 7
22 235714001 WASHER - FLATSTRL - .31 - .34 X .69 - 

.06-YZ-A325
8

23 279376001 BOLT - 5/16-18X1 1/2 GR8 HEX ZYC 7
24 900036001 CLAMP - DOUBLE HOSE .75” OD 2
25 238211001 BOLT 5/16-18 X 2 Gr8 TL ZINC YC 1
26 72062005 PLATE-TOP CLAMP 1
27 250512001 NUT- 1/2  NC Gr8 TOP LOCK  Y/ ZINC 1
28 250573001 BOLT-1/2-13 X 2 1/2 GR8 HX Y/Z 1
29 296277403 CAP - PIVOT BEARING 2
30 235724001 BOLT-1/2-13X3 GR8 HEX ZINC PLT 4
31 7000i834 DECAL - TIE DOWN POINT 2
32 231757001 BOLT-CLAMP STACKING 5/16THREAD 3
33 231758001 WASHER-SAFETY(1/2” HEX ID) 3
34 296280669 CLAMP-1-1/4 HOSE-17/32 HOLE 2
P1.10



D6x6 Navigator HDDFrame Assemblies-Section 2
Rack Fig 2-1r03
P1.04



D6x6 Navigator HDD Frame Assemblies-Section 2
Rack Fig 2-1r03

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date January, 2006 Update In Illustration & Parts List.
1 296280552 RACK 1
2 238217001 BOLT-3/4-10X1 1/2 GR8 HEX ZYC 2
3 127362001 WASHER-1/2 HARD.FLAT/PLATED 18
4 235731001 NUT-1/2-13 GR8 ZINC PLTD 6
5 238213001 BOLT-1/2-13X3 3/4 GR8 HEX ZYC 4
6 296280670 CHAIN - 80H - W/2 CONNECTORS & 1 

BENT LUG
1

296285193 LINK- 80H CONNECTOR 1
7 4051001 BRG-1 1/4 CYL-RA103RR2 W/COL 2
8 296271491 PIN - LOWER ROLLER 1
9 296271489 SPROCKET - D80B 12H WITH 2-7/16 

BORE
1

10 502468001 SNAP RING N5000-244 1
11 296271490 BUSHING-FLANGE-1.50 ODX1.25 

IDX1.25
2

12 235717001 WASHER - 3/4” HARDENED FLAT  YZ 2
13 296280581 BAR - STAKEDOWN SUPPORT 4
14 235721001 BOLT-1/2-13X1 1/2 GR8 ZINC PLT 2
15 296271456 SUPPORT - STAKE MOUNT 1
16 296280600 BLOCK - VISE STOP 1
17 235713001 WASHER - FLATSTRL - .38 - .41 X .81 - 

.06-YA-A325
4

18 235725001 NUT - HEX - .38 - 16 - GR8 - YZ 2
19 250640001 BOLT-3/8-16 X2 3/4 GR 8 Y/ZINC 2
20 900035005 CLAMP-3/8”DOUBLE HOSE(COMPLETE) 20
21 67846003 PLATE-TWIN COVER 7
22 235714001 WASHER - FLATSTRL - .31 - .34 X .69 - 

.06-YZ-A325
8

23 279376001 BOLT - 5/16-18X1 1/2 GR8 HEX ZNC PLT 7
24 900036001 CLAMP - DOUBLE HOSE .75” OD 2
25 238211001 BOLT 5/16-18 X 2 Gr8 TL ZINC YC 1
26 72062005 PLATE-TOP CLAMP 1
27 250512001 NUT- 1/2  NC Gr8 TOP LOCK  Y/ ZINC 1
28 250573001 BOLT-1/2-13 X 2 1/2 GR8 HX Y/Z 1
29 296277403 CAP - PIVOT BEARING 2
30 235724001 BOLT-1/2-13X3 GR8 HEX ZINC PLT 4
31 7000i834 DECAL - TIE DOWN POINT 2
32 231757001 BOLT-CLAMP STACKING 5/16THREAD 3
33 231758001 WASHER-SAFETY(1/2” HEX ID) 3
34 296280669 CLAMP - 1-1/4 HOSE - 17/32 HOLE 2
P1.04



D6x6 Navigator HDDFrame Assemblies-Section 2
Rack Fig 2-1r02
P1.02



D6x6 Navigator HDD Frame Assemblies-Section 2
Rack Fig 2-1r02

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date January, 2006 Update In Illustration & Parts List.
1 296280552 RACK 1
2 238217001 BOLT-3/4-10X1 1/2 GR8 HEX ZYC 2
3 127362001 WASHER-1/2 HARD.FLAT/PLATED 18
4 235731001 NUT-1/2-13 GR8 ZINC PLTD 6
5 238213001 BOLT-1/2-13X3 3/4 GR8 HEX ZYC 4
6 296280670 CHAIN - 80H - W/2 CONNECTORS & 1 

BENT LUG
1

7 4051001 BRG-1 1/4 CYL-RA103RR2 W/COL 2
8 296271491 PIN - LOWER ROLLER 1
9 296271489 SPROCKET - D80B 12H WITH 2-7/16 

BORE
1

10 502468001 SNAP RING N5000-244 1
11 296271490 BUSHING-FLANGE-1.50 ODX1.25 

IDX1.25
2

12 235717001 WASHER - 3/4” HARDENED FLAT  YZ 2
13 296280581 BAR - STAKEDOWN SUPPORT 4
14 235721001 BOLT-1/2-13X1 1/2 GR8 ZINC PLT 2
15 296271456 SUPPORT - STAKE MOUNT 1
16 296280600 BLOCK - VISE STOP 1
17 235713001 WASHER - FLATSTRL - .38 - .41 X .81 - 

.06-YA-A325
4

18 235725001 NUT - HEX - .38 - 16 - GR8 - YZ 2
19 250640001 BOLT-3/8-16 X2 3/4 GR 8 Y/ZINC 2
20 900035005 CLAMP-3/8”DOUBLE HOSE(COMPLETE) 20
21 67846003 PLATE-TWIN COVER 7
22 235714001 WASHER - FLATSTRL - .31 - .34 X .69 - 

.06-YZ-A325
8

23 279376001 BOLT - 5/16-18X1 1/2 GR8 HEX ZNC PLT 7
24 900036001 CLAMP - DOUBLE HOSE .75” OD 2
25 238211001 BOLT 5/16-18 X 2 Gr8 TL ZINC YC 1
26 72062005 PLATE-TOP CLAMP 1
27 250512001 NUT- 1/2  NC Gr8 TOP LOCK  Y/ ZINC 1
28 250573001 BOLT-1/2-13 X 2 1/2 GR8 HX Y/Z 1
29 296277403 CAP - PIVOT BEARING 2
30 235724001 BOLT-1/2-13X3 GR8 HEX ZINC PLT 4
31 7000i834 DECAL - TIE DOWN POINT 2
32 231757001 BOLT-CLAMP STACKING 5/16THREAD 3
33 231758001 WASHER-SAFETY(1/2” HEX ID) 3
34 296280669 CLAMP - 1-1/4 HOSE - 17/32 HOLE 2
P1.02



D6x6 Navigator HDDFrame Assemblies-Section 2
Rack Fig 2-1r01
P1.01



D6x6 Navigator HDD Frame Assemblies-Section 2
Rack Fig 2-1r01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date November, 2005 Update In Illustration & Parts List.
1 296280552 RACK 1
2 238217001 BOLT-3/4-10X1 1/2 GR8 HEX ZYC 2
3 127362001 WASHER-1/2 HARD.FLAT/PLATED 18
4 235731001 NUT, 1/2-13 GR 8 ZINC PLATED 6
5 238213001 BOLT-1/2-13X3.75 GR8 HEX ZINC PLT 4
6 296280512 CHAIN - 80 - W/2 CONNECTORS & 1 

BENT LUG
1

7 4051001 BRG-1 1/4 CYL-RA103RR2 W/COL 2
8 296271491 PIN - LOWER ROLLER 1
9 296271489 SPRKT - 80C - 12T W/ 2-7/16 BORE 1
10 502468001 SNAPRING - N5000 - 244 1
11 296271490 BUSHING - FLANGE, 1.50 OD X 1.25 ID 2
12 235717001 WASHER-FLATSTRL-.75-.81X1.47-.15-

YZ-A325
2

13 296280581 BAR - STAKEDOWN SUPPORT 4
14 235721001 BOLT, 1/2-13 X 1.5” GR8 YZ 2
15 296271456 SUPPORT - STAKE MOUNT 1
16 296280600 BLOCK - VISE STOP 1
17 235713001 WASHER-FLATSTRL-.38-.41X.81-.06-YZ-

A325
4

18 235725001 NUT - HEX - .38 - 16 - GR8 - YZ 2
19 250640001 SCREW-HCS-.38-16 X 2.75-GR8-YZ 2
20 900035005 CLAMP - 3/8” DOUBLE HOSE 20
21 67846003 PLATE - TOP CLAMP 7
22 235714001 WASHER-5/16 SAE HARD ZINC PLTD 8
23 279376001 SCREW-HCS-.31-18X1.50-GR8-YZ 7
24 900036001 CLAMP - DOUBLE HOSE .75” OD 2
25 238211001 SCREW-HCS-.31-18X2.00-GR8-YZ 1
26 72062005 PLATE - TOP CLAMP 1
27 250512001 NUT-TLHEX-.50-13-C-YZ 1
28 250573001 SCREW-HCS-.50-13X2.50-GR8-YZ 1
29 296277403 CAP-PIVOT BEARING 2
30 235724001 SCREW-HCS-.50-13 X 3.00-GR8-YZ 4
31 7000i834 DECAL - TIE DOWN POINT 2
32 231757001 BOLT - CLAMP STACKING 5/16 THREAD 3
33 231758001 WASHER-SAFETY (1/2” HEX ID) 3
P1.01



D6x6 Navigator HDDFrame Assemblies-Section 2
Rack Fig 2-1
P1.00



D6x6 Navigator HDD Frame Assemblies-Section 2
Rack Fig 2-1

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296280552 RACK 1
2 238217001 BOLT-3/4-10X1 1/2 GR8 HEX ZYC 2
3 127362001 WASHER-1/2 HARD.FLAT/PLATED 18
4 235731001 NUT-1/2-13 GR8 ZINC PLTD 6
5 238213001 BOLT-1/2-13X3 3/4 GR8 HEX ZYC 4
6 296280512 CHAIN - 80- W/2 CONNECTORS & 1 

BENT LUG
1

7 4051001 BRG-1 1/4 CYL-RA103RR2 W/COL 2
8 296271491 PIN - LOWER ROLLER 1
9 296271489 SPROCKET - D80B 12H WITH 2-7/16 

BORE
1

10 502468001 SNAP RING N5000-244 1
11 296271490 BUSHING-FLANGE-1.50 ODX1.25 

IDX1.25
2

12 235717001 WASHER - 3/4” HARDENED FLAT  YZ 2
13 296280581 BAR - STAKEDOWN SUPPORT 4
14 235721001 BOLT-1/2-13X1 1/2 GR8 ZINC PLT 2
15 296271456 SUPPORT - STAKE MOUNT 1
16 296280600 BLOCK - VISE STOP 1
17 235713001 WASHER - FLATSTRL - .38 - .41 X .81 - 

.06-YA-A325
4

18 235725001 NUT - HEX - .38 - 16 - GR8 - YZ 2
19 250640001 BOLT-3/8-16 X2 3/4 GR 8 Y/ZINC 2
20 900035005 CLAMP-3/8”DOUBLE HOSE(COMPLETE) 20
21 67846003 PLATE-TWIN COVER 7
22 235714001 WASHER - FLATSTRL - .31 - .34 X .69 - 

.06-YZ-A325
8

23 248031001 BOLT-5/16-18X1 1/4 GR8 ZINC PL 8
24 900036001 CLAMP - DOUBLE HOSE .75” OD 2
25 72062005 PLATE-TOP CLAMP 1
26 250512001 NUT- 1/2  NC Gr8 TOP LOCK  Y/ ZINC 1
27 250573001 BOLT-1/2-13 X 2 1/2 GR8 HX Y/Z 1
28 296277403 CAP - PIVOT BEARING 2
29 235724001 BOLT-1/2-13X3 GR8 HEX ZINC PLT 4
30 7000I834 DECAL - TIE DOWN POINT 2
31 231757001 BOLT-CLAMP STACKING 5/16THREAD 3
32 231758001 WASHER-SAFETY(1/2” HEX ID) 3
P1.00



D6x6 Navigator HDDFrame Assemblies-Section 2
Rubber Track (S/N 223-) Fig 2-2r01
P1.08



D6x6 Navigator HDD Frame Assemblies-Section 2
Rubber Track (S/N 223-) Fig 2-2r01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date August, 2007 Revised BOM
1 296288315 RUBBER TRACK - 180 X 39 X 72SWT 

TURF FRIENDLY
2 (S/N 223-)
P1.08



D6x6 Navigator HDDFrame Assemblies-Section 2
Rubber Track Fig 2-2
P1.00



D6x6 Navigator HDD Frame Assemblies-Section 2
Rubber Track Fig 2-2

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 267277001 RUBBER TRACK 2
P1.00



D6x6 Navigator HDDFrame Assemblies-Section 2
Undercarriage Fig 2-3r04
P1.04



D6x6 Navigator HDD Frame Assemblies-Section 2
Undercarriage Fig 2-3r04

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date April, 2006 Update In Illustration & Parts List.
1 296277424 WELDMENT-MAINFRAME 1 S/N 210-
2 296280619 BAR - RACK STOP 1
3 250573001 SCREW-HCS-.50-13X2.50-GR8-YZ 1
4 127362001 WASHER-FLATSTRL-.50-.53X1.06-.14-

YZ-A325
2

5 250512001 NUT-TLHEX-.50-13-C-YZ 1
P1.04



D6x6 Navigator HDDFrame Assemblies-Section 2
Undercarriage Fig 2-3r03
P1.03



D6x6 Navigator HDD Frame Assemblies-Section 2
Undercarriage Fig 2-3r03

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date March, 2006 Update In Illustration & Parts List.
1 296277424 WELDMENT-MAINFRAME 1 S/N 210-
2 296280619 BAR - RACK STOP 1
3 250573001 SCREW-HCS-.50-13X2.50-GR8-YZ 1
4 127362001 WASHER-FLATSTRL-.50-.53X1.06-.14-

YZ-A325
2

5 250512001 NUT-TLHEX-.50-13-C-YZ 1
P1.03



D6x6 Navigator HDDFrame Assemblies-Section 2
Undercarriage Fig 2-3r02
P1.02



D6x6 Navigator HDD Frame Assemblies-Section 2
Undercarriage Fig 2-3r02

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date January, 2006 Update In Illustration.
1 296277424 WELDMENT - MAINTFRAME 1 S/N 103-
2 296280619 BAR - RACK STOP 1
3 250573001 BOLT-1/2-13 X 2 1/2 GR8 HX Y/Z 1
4 127362001 WASHER-1/2 HARD.FLAT/PLATED 2
5 250512001 NUT- 1/2  NC Gr8 TOP LOCK  Y/ ZINC 1
P1.02



D6x6 Navigator HDDFrame Assemblies-Section 2
Undercarriage Fig 2-3r01
P1.01



D6x6 Navigator HDD Frame Assemblies-Section 2
Undercarriage Fig 2-3r01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date November, 2005 Update In Parts List.
1 296277424 WELDMENT - MAINTFRAME 1 S/N 103-
2 296280619 BAR - RACK STOP 1
3 250573001 BOLT-1/2-13 X 2 1/2 GR8 HX Y/Z 1
4 127362001 WASHER-1/2 HARD.FLAT/PLATED 2
5 250512001 NUT- 1/2  NC Gr8 TOP LOCK  Y/ ZINC 1
P1.01



D6x6 Navigator HDDFrame Assemblies-Section 2
Undercarriage Fig 2-3
P1.00



D6x6 Navigator HDD Frame Assemblies-Section 2
Undercarriage Fig 2-3

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296277424 WELDMENT - MAINTFRAME 1
2 296280619 BAR - RACK STOP 1
3 250573001 BOLT-1/2-13 X 2 1/2 GR8 HX Y/Z 1
4 127362001 WASHER-1/2 HARD.FLAT/PLATED 2
5 250512001 NUT- 1/2  NC Gr8 TOP LOCK  Y/ ZINC 1
P1.00



D6x6 Navigator HDDFrame Assemblies-Section 2
Gearbox Fig 2-4r02
P1.06



D6x6 Navigator HDD Frame Assemblies-Section 2
Gearbox Fig 2-4r02

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date September, 2007 Add Breakdown Remark
1 296280547 MOUNT - BEARING AND MOTOR 1
2 904673001 CUP-BEARING #HM803110 2
3 296280504 SHIELD - GEAR BOX 1
4 235713001 WASHER - FLATSTRL - .38 - .41 X .81 - 

.06-YA-A325
10

5 235726001 BOLT-3/8-16X3/4 GR8 HEX ZNCPLT 2
6 296280506 SHAFT - CHAIN BOX ROTATION 1
7 234685001 SPRKT-D60B 14H W/1 1/4 BORE 1
8 231766032 CHAIN-RC60-2H 32 PITCH W/C 1
9 234744001 FITTING-8M X 8F 90 DEG SWIVEL - 

NICKEL PLATED
1

10 296271338 BAR - MOUNT 8
11 296281091 BAR - ADJUSTABLE ANCHOR BLOCK 1
12 296285672 ANCHOR - CHAIN BLOCK 1
13 296276507 SUB SAVER 1
14 296280531 MOUNT - CRADLE 1
15 296280529 PAD - WEAR 2
16 296285669 BAR - STOP 1
17 235729001 SCREW-HCS-.50-13X1.00-GR8-YZ 8
18 235727001 SCREW-HCS-.38-16X1.00-GR8-YZ 4
19 904672001 CONE-BEARING #HM803149 2
20 296280548 SEAL - 3.50 OD X 2.50 ID  X .438 2
21 215703001 SPACER - BEARING 1
22 904674001 NUT-LOCK #TN08 2
23 904675001 WASHER-LOCK #WH08 1
24 218253001 HKEY-5/16X5/16-2.00 1
25 296280549 SLIDE - CRADLE MOUNT 2
26 127362001 WASHER-1/2 HARD.FLAT/PLATED 12
27 296280530 SPACER - CRADLE 2
28 235725001 NUT - HEX - .38 - 16 - GR8 - YZ 2
29 235736001 BOLT-3/8-16X1 1/4 ZYC 2
30 240335001 SCREW-HCS-.50-13X2.25-GR8-YZ 2
31 590001 ZERK-1/8” NPT 90 DEG GREASE  1
32 296280603 BAR - SLIDE 2
33 235721001 BOLT-1/2-13X1 1/2 GR8 ZINC PLT 2
34 81925001 FITTING-8MX6F STRAIGHT 1
35 296280607 FITTING - #6MORB - #6MJIC - 25 PSI 1
36 296271372 SLIDE - GEARBOX 8
37 * 296280671 TENSIONER - CHAIN 1 Breakdown Fig. 9-32
P1.06



D6x6 Navigator HDDFrame Assemblies-Section 2
Gearbox Fig 2-4r01
P1.01



D6x6 Navigator HDD Frame Assemblies-Section 2
Gearbox Fig 2-4r01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date November, 2005 Update In Illustration & Parts List.
1 296280547 MOUNT - BEARING AND MOTOR 1
2 904673001 CUP-BEARING #HM803110 2
3 296280504 SHIELD - GEAR BOX 1
4 235713001 WASHER - FLATSTRL - .38 - .41 X .81 - 

.06-YA-A325
10

5 235726001 BOLT-3/8-16X3/4 GR8 HEX ZNCPLT 2
6 296280506 SHAFT - CHAIN BOX ROTATION 1
7 234685001 SPRKT-D60B 14H W/1 1/4 BORE 1
8 231766032 CHAIN-RC60-2H 32 PITCH W/C 1
9 234744001 FITTING-8M X 8F 90 DEG SWIVEL - 

NICKEL PLATED
1

10 296271338 BAR - MOUNT 8
11 296281091 BAR - ADJUSTABLE ANCHOR BLOCK 1
12 296280509 ANCHOR - CHAIN BLOCK 1
13 296276507 SUB SAVER 1
14 296280531 MOUNT - CRADLE 1
15 296280529 PAD - WEAR 2
16 296280533 BAR - STOP 1
17 235729001 SCREW-HCS-.50-13X1.00-GR8-YZ 8
18 235727001 BOLT-3/8-16X1 GR8 HEX ZINC PLT 4
19 904672001 CONE-BEARING #HM803149 2
20 296280548 SEAL - 3.50 OD X 2.50 ID  X .438 2
21 215703001 SPACER - BEARING 1
22 904674001 NUT-LOCK #TN08 2
23 904675001 WASHER-LOCK #WH08 1
24 218253001 HKEY-5/16X5/16-2.00 1
25 296280549 SLIDE - CRADLE MOUNT 2
26 127362001 WASHER-1/2 HARD.FLAT/PLATED 12
27 296280530 SPACER - CRADLE 2
28 235725001 NUT - HEX - .38 - 16 - GR8 - YZ 2
29 235736001 BOLT-3/8-16X1 1/4 ZINC PLTD 2
30 240335001 BOLT-1/2-13X2 1/4 GR8 ZINC PLT 2
31 590001 ZERK-1/8” NPT 90 DEG GREASE    REF       

T00838
1

32 296280603 BAR - SLIDE 2
33 235721001 BOLT-1/2-13X1 1/2 GR8 ZINC PLT 2
34 81925001 FITTING-8MX6F STRAIGHT 1
35 296280607 FITTING - #6MORB - #6MJIC - 25 PSI 1
36 296271372 SLIDE - GEARBOX 8
37 296281092 RD/BAR - CHAIN ADJUSTER NUT 1
38 296281093 RD/BAR - CHAIN ANCHOR BOLT 1
39 75383001 NUT-1/2-UNC GR.8 JAM HEX 1
40 904608001 BUSHING 81-M 2
P1.01



D6x6 Navigator HDDFrame Assemblies-Section 2
Gearbox Fig 2-4
P1.00



D6x6 Navigator HDD Frame Assemblies-Section 2
Gearbox Fig 2-4

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296280547 MOUNT - BEARING AND MOTOR 1
2 904673001 CUP-BEARING #HM803110 2
3 296280504 SHIELD - GEAR BOX 1
4 235713001 WASHER - FLATSTRL - .38 - .41 X .81 - 

.06-YA-A325
10

5 235726001 BOLT-3/8-16X3/4 GR8 HEX ZNCPLT 2
6 296280506 SHAFT - CHAIN BOX ROTATION 1
7 234685001 SPRKT-D60B 14H W/1 1/4 BORE 1
8 231766032 CHAIN-RC60-2H 32 PITCH W/C 1
9 234744001 FITTING-8M X 8F 90 DEG SWIVEL - 

NICKEL PLATED
1

10 296271338 BAR - MOUNT 8
11 296281091 BAR - ADJUSTABLE ANCHOR BLOCK 1
12 296280509 ANCHOR - CHAIN BLOCK 1
13 296276507 SUB SAVER 1
14 296280531 MOUNT - CRADLE 1
15 296280529 PAD - WEAR 2
16 296280533 BAR - STOP 1
17 235729001 SCREW-HCS-.50-13X1.00-GR8-YZ 8
18 235727001 BOLT-3/8-16X1 GR8 HEX ZINC PLT 4
19 904672001 CONE-BEARING #HM803149 2
20 296280548 SEAL - 3.50 OD X 2.50 ID  X .438 2
21 215703001 SPACER - BEARING 1
22 904674001 NUT-LOCK #TN08 2
23 904675001 WASHER-LOCK #WH08 1
24 218253001 HKEY-5/16X5/16-2.00 1
25 296280549 SLIDE - CRADLE MOUNT 2
26 127362001 WASHER-1/2 HARD.FLAT/PLATED 12
27 296280530 SPACER - CRADLE 2
28 235725001 NUT - HEX - .38 - 16 - GR8 - YZ 2
29 235736001 BOLT-3/8-16X1 1/4 ZINC PLTD 2
30 235721001 BOLT-1/2-13X1 1/2 GR8 ZINC PLT 4
31 590001 ZERK-1/8” NPT 90 DEG GREASE    REF       

T00838
1

32 296280603 BAR - SLIDE 2
33 81925001 FITTING-8MX6F STRAIGHT 1
34 296280607 FITTING - #6MORB - #6MJIC - 25 PSI 1
35 296271372 SLIDE - GEARBOX 8
36 296281092 RD/BAR - CHAIN ADJUSTER NUT 1
37 296281093 RD/BAR - CHAIN ANCHOR BOLT 1
38 75383001 NUT-1/2-UNC GR.8 JAM HEX 1
39 904608001 BUSHING 81-M 1
P1.00



D6x6 Navigator HDDFrame Assemblies-Section 2
Seat Platform Fig 2-5r03
P1.04



D6x6 Navigator HDD Frame Assemblies-Section 2
Seat Platform Fig 2-5r03

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date April, 2006 Update In Illustration & Parts List.
1 296277719 PLATE - OPERATOR STATION FRONT 1
2 296277721 OPERATOR STATION WELDMENT 1
3 235727001 BOLT-3/8-16X1 GR8 HEX ZYC 9
4 250508001 NUT - 3/8-NC Gr8 TOP LOCK Y/ZINC 4
5 235713001 WASHER - FLATSTRL - .38 - .41 X .81 - 

.06-YA-A325
13

6 251524001 HINGE - DOOR 1
7 296281033 PLATE - DOOR/ACCESS REMOTE 1
8 218080001 LATCH-ADJ.LEVER W/RAISED 

BUTTN(INC KEYS)
1

9 373005 BOLT-1/4-20X5/8 GR5 CARRIAGE 4
10 405001 NUT-1/4 NC FLG WHIZ LOCK       REF       

T16734
4

11 296277723 PLATE - OP STATION SHEILD 1
12 7000C446 DECAL - NO WELD 1
13 700IC612 DECAL - RIGHT OPERATOR’S CONTROL 1
14 282764001 WEATHER STRIP 1
15 7000C610 DECAL - DANGER 1 Domestic

700IC610 DECAL - WARNING 1 International
16 7000C611 DECAL - DANGER 1 Domestic

700IC611 DECAL - WARNING 1 International
17 7000C656 DECAL - DANGER 1 Domestic

700IC656 DECAL - WARNING 1 International
18 7000C657 DECAL - DANGER 1 Domestic

700IC657 DECAL - WARNING 1 International
19 700IA355 DECAL-DRILLING FLUIDSPEED(UND) 1
P1.04



D6x6 Navigator HDDFrame Assemblies-Section 2
Seat Platform Fig 2-5r02
P1.02



D6x6 Navigator HDD Frame Assemblies-Section 2
Seat Platform Fig 2-5r02

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date January, 2006 Update In Illustration & Parts List.
1 296277719 PLATE-OPERATOR STATION FRONT 1
2 296277721 OPERATOR STATION WELDMENT 1
3 235727001 SCREW-HCS-.38-16X1.00-GR8-YZ 9
4 250508001 NUT-TLHEX-.38-16-C-YZ 4
5 235713001 WASHER-FLATSTRL-.38-.41X.81-.06-YZ-

A325
13

6 251524001 HINGE - LOWER ENGINE 1
7 296281033 PLATE-DOOR/ACCESS REMOTE 1
8 218080001 LATCH - COMPRESSION W/LOCK 1
9 373005 BOLT-CARG-.25-20X.63-GR5-CZ 4
10 405001 NUT-HEXFLGL-.25-20-GR2-CZ 4
11 296277723 PLATE-OP STATION SHIELD 1
12 7000c446 DECAL - NO WELD 1
13 700ic612 DECAL - RIGHT OPERATOR’S CONTROL 1
14 282764001 WEATHER STRIP 1
15 7000C610 DECAL - DANGER 1 Domestic

700IC610 DECAL - WARNING 1 International
16 7000C611 DECAL - DANGER 1 Domestic

700IC611 DECAL - WARNING 1 International
17 7000C656 DECAL - DANGER 1 Domestic

700IC656 DECAL - WARNING 1 International
18 7000C657 DECAL - DANGER 1 Domestic

700IC657 DECAL - WARNING 1 International
19 700IA355 DECAL - DRILLING 1
P1.02



D6x6 Navigator HDDFrame Assemblies-Section 2
Seat Platform Fig 2-5r01
P1.01



D6x6 Navigator HDD Frame Assemblies-Section 2
Seat Platform Fig 2-5r01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date November, 2005 Update In Illustration & Parts List.
1 296277719 PLATE - OPERATOR STATION FRONT 1
2 296277721 OPERATOR STATION WELDMENT 1
3 103978010 BOLT-3/8NCX1 BUT.HD.SOCKET 6
4 250508001 NUT - 3/8-NC Gr8 TOP LOCK Y/ZINC 4
5 235713001 WASHER - FLATSTRL - .38 - .41 X .81 - 

.06-YA-A325
8

6 235736001 BOLT-3/8-16X1 1/4 ZINC PLTD 4
7 251524001 HINGE - DOOR 1
8 296281033 PLATE - DOOR/ACCESS REMOTE 1
9 218080001 LATCH-ADJ.LEVER W/RAISED 

BUTTN(INC KEYS)
1

10 373005 BOLT-1/4-20X5/8 GR5 CARRIAGE 4
11 405001 NUT-1/4 NC FLG WHIZ LOCK       REF       

T16734
4

12 296277723 PLATE - OP STATION SHEILD 1
13 7000C446 DECAL - NO WELD 1
14 700IC612 DECAL - RIGHT OPERATOR’S CONTROL 1
15 282764001 WEATHER STRIP 1
16 7000C610 DECAL - DANGER 1 Domestic

700IC610 DECAL - WARNING 1 International
17 7000C611 DECAL - DANGER 1 Domestic

700IC611 DECAL - WARNING 1 International
18 7000C656 DECAL - DANGER 1 Domestic

700IC656 DECAL - WARNING 1 International
19 7000C657 DECAL - DANGER 1 Domestic

700IC657 DECAL - WARNING 1 International
20 700IA355 DECAL-DRILLING FLUIDSPEED(UND) 1
P1.01



D6x6 Navigator HDDFrame Assemblies-Section 2
Seat Platform Fig 2-5
P1.00



D6x6 Navigator HDD Frame Assemblies-Section 2
Seat Platform Fig 2-5

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296277719 PLATE - OPERATOR STATION FRONT 1
2 296277721 OPERATOR STATION WELDMENT 1
3 103978010 BOLT-3/8NCX1 BUT.HD.SOCKET 6
4 250508001 NUT - 3/8-NC Gr8 TOP LOCK Y/ZINC 4
5 235713001 WASHER - FLATSTRL - .38 - .41 X .81 - 

.06-YA-A325
8

6 235736001 BOLT-3/8-16X1 1/4 ZINC PLTD 4
7 251524001 HINGE - DOOR 1
8 296281033 PLATE - DOOR/ACCESS REMOTE 1
9 218080001 LATCH-ADJ.LEVER W/RAISED 

BUTTN(INC KEYS)
1

10 373005 BOLT-1/4-20X5/8 GR5 CARRIAGE 4
11 405001 NUT-1/4 NC FLG WHIZ LOCK       REF       

T16734
4

12 296277723 PLATE - OP STATION SHEILD 1
13 7000C446 DECAL - NO WELD 1 Domestic

700IC446 DECAL - NO WELD International
14 700IC612 DECAL - RIGHT OPERATOR’S CONTROL 1
15 282764001 WEATHER STRIP 1
16 7000C610 DECAL - DANGER 1 Domestic

700IC610 DECAL - WARNING 1 International
17 7000C611 DECAL - DANGER 1 Domestic

700IC611 DECAL - WARNING 1 International
18 7000C656 DECAL - DANGER 1 Domestic

700IC656 DECAL - WARNING 1 International
19 7000C657 DECAL - DANGER 1 Domestic

700IC657 DECAL - WARNING 1 International
P1.00



D6x6 Navigator HDDFrame Assemblies-Section 2
Outrigger Fig 2-6r01
P1.05



D6x6 Navigator HDD Frame Assemblies-Section 2
Outrigger Fig 2-6r01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date December, 2006 Revised Weldment
1 * 296271464 ARM - OUTRIGGER 1
2 296271490 BUSHING-FLANGE-1.50 ODX1.25 

IDX1.25
2

3 296277403 CAP - PIVOT BEARING 2
4 127362001 WASHER-1/2 HARD.FLAT/PLATED 4
5 235724001 BOLT-1/2-13X3 GR8 HEX ZINC PLT 4
6 7000I834 DECAL - TIE DOWN POINT 2  
P1.05



D6x6 Navigator HDDFrame Assemblies-Section 2
Outrigger Fig 2-6
P1.00



D6x6 Navigator HDD Frame Assemblies-Section 2
Outrigger Fig 2-6

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296271464 ARM - OUTRIGGER 1
2 296280570 BASE - OUTRIGGER 1
3 235717001 WASHER - 3/4” HARDENED FLAT  YZ 2
4 250510001 NUT 3/4 NC   Gr8 SLTL Y/ZINC 1
5 242884001 BOLT-3/4-10X5 1/2 GR8 ZINC 1
6 296271490 BUSHING - FLANGE, 1.50 OD X 1.25 ID 2
7 296277403 CAP - PIVOT BEARING 2
8 127362001 WASHER-1/2 HARD.FLAT/PLATED 4
9 235724001 BOLT-1/2-13X3 GR8 HEX ZINC PLT 4
10 7000I834 DECAL - TIE DOWN POINT 2 International

70000834 DECAL-TIE DOWN POINT 2 Domestic
P1.00



D6x6 Navigator HDDFrame Assemblies-Section 2
Rod Box Fig 2-7r01
P1.01



D6x6 Navigator HDD Frame Assemblies-Section 2
Rod Box Fig 2-7r01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296280542 CAP - ROD BOX FRONT 1
2 296280543 CAP - ROD BOX REAR 1
3 296280545 COVER - ROD BOX 1
4 296276595 CAP - PIN RETAINER 2
5 1788041 PIN-SPRING-.19X.75-CZ 2
6 377012 BOLT-CARG-.50 X 1.25-GR5-CZ 4
7 1797003 PIN-ATTACHMENT LATCH 1/4”-6M DIA 1
8 127362001 WASHER-1/2 HARD.FLAT/PLATED 4
9 235731001 NUT, 1/2-13 GR 8 ZINC PLATED 4
10 7000C340 DECAL - ROD BOX 1 Domestic

700IC340 DECAL - ROD BOX 1 International
11 7000A627 DECAL - DANGER 1 Domestic

700IA627 DECAL-DANGER 1 International
12 2326324 DECAL - WARNING/REFUEL(DOMESTIC) 1 Domestic

2326I324 DECAL - WARNING EXPLOSION 1 International
13 70000098 DECAL-DIESEL (AT/UND) 1
14 1830005 CABLE-3/32”NYLON COATED 20” 1
15 1838001 CONNECTOR - 2
P1.01



D6x6 Navigator HDDFrame Assemblies-Section 2
Rod Box Fig 2-7
P1.00



D6x6 Navigator HDD Frame Assemblies-Section 2
Rod Box Fig 2-7

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296280542 CAP - ROD BOX FRONT 1
2 296280543 CAP - ROD BOX REAR 1
3 296280545 COVER - ROD BOX 1
4 296276595 CAP - PIN RETAINER 2
5 1788041 PIN EXPANSION 3/16 X 3/4 ZINC 2
6 377012 BOLT-1/2-13X1 1/4”GD#5CARRIAGE REF       

T11731
4

7 1797003 PIN-QUICK ATTACHMENT  LATCH 1/4”- 
XCX 6M DIA”

1

8 127362001 WASHER-1/2 HARD.FLAT/PLATED 4
9 235731001 NUT-1/2-13 GR8 ZINC PLTD 4
10 7000C340 DECAL - ROD BOX 1 Domestic

700IC340 DECAL - ROD BOX 1 International
11 7000A627 DECAL-DANGER 1 Domestic

700IA627 DECAL-DANGER 1 International
12 2326324 DECAL-WARNING/REFUEL 1 Domestic

2326I324 DECAL - WARNING EXPLOSION 1 International
P1.00



D6x6 Navigator HDDFrame Assemblies-Section 2
Track Rail Fig 2-8r02
P1.04



D6x6 Navigator HDD Frame Assemblies-Section 2
Track Rail Fig 2-8r02

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date May, 2006 Update In Illustration & Parts List.
1 296277456 WELDMENT-TRACK RAIL 1
2 296280622 ROLLER-RUBBER TRACK 16
3 250513001 NUT-TLHEX-.63-11-C-YZ 8
4 160763001 SCREW-HCS-.63-11X6.00-GR8-YZ 8
5 235715001 WASHER-FLATSTRL-.63-.66X1.31-.09-

YZ-A325
20

6 296291787 BEARING 6205 2RS CHINA 16
7 296277404 WASHER-DIRT 16
8 602206 SNAPRING - N5000 - 206 20
9 296277471 INSERT-BEARING 16
10 296282273 WELDMENT-FRONT IDLER 2
11 57904001 BEARING - 1” CYLRICAL WO/COLLAR 4
12 151903001 SPACER-IDLER 2
13 296277449 WELDMENT-SLIDER 2
14 296276540 SCREW-TIGHTENER 2
15 235738001 SCREW-HCS-.75-10X4.50-GR8-YZ 2
16 127362001 WASHER-FLATSTRL-.50-.53X1.06-.14-

YZ-A325
6

17 235737001 SCREW-HCS-.50-13X1.25-GR8-YZ 6
18 296277392 PLATE-NUT LOCK 2
19 250510001 NUT-TLHEX-.75-10-C-YZ 2
20 235717001 WASHER-FLATSTRL-.75-.81X1.47-.15-

YZ-A325
4

21 296277452 BOSS-LEFT TRACK ADJUSTABLE 1
22 510336676 WASHER-MCHBSHG-1.75-1.78X2.50-

14G-YZ
2

23 296277476 TIGHTENER-SPRING 2
24 267298001 SPRING - S600TX 2
25 296277477 WELDMENT-RIGHT TRACK RAIL 1
26 296277486 BOSS-RIGHT TRACK ADJUSTABLE 1
27 235726001 SCREW-HCS-.38-16X.75-GR8-YZ 2
28 235713001 WASHER-FLATSTRL-.38-.41X.81-.06-YZ-

A325
2

29 296282257 WASHER- 4
30 230728001 SCREW-HCS-.63-11X1.75-GR8-YZ 4
31 296277481 WASHER-SPACER 4
P1.04



D6x6 Navigator HDDFrame Assemblies-Section 2
Track Rail Fig 2-8r01
P1.02



D6x6 Navigator HDD Frame Assemblies-Section 2
Track Rail Fig 2-8r01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date January, 2006 Update In Illustration.
1 296277456 TRACK RAIL - WELDMENT 1
2 296280622 ROLLER - RUBBER TRACK 16
3 250513001 NUT - 5/8NC Gr8 TOP LOCK Y/ZINC 8
4 160763001 BOLT- 5/8 - 11 X 6 HHCS GR.8 ZY 8
5 235715001 WASHER-5/8 SAE HARD ZINC PLTD 20
6 1730001 BRG. N/D 6205 2RS1/HT51 16
7 296277404 WASHER - DIRT 16
8 602206 SNAP RING-INT. 2 1/16 INCH   20
9 296277471 INSERT - BEARING 16
10 296282273 WELDMENT - FRONT IDLER 2
11 57904001 BEARING-1”CYLINDER WO/COLLAR 4
12 151903001 SPACER, IDLER 2
13 296277449 WELDMENT-SLIDER 2
14 296276540 SCREW - TIGHTENER 2
15 235738001 BOLT-HCS-3/4-10X4 1/2 GR8 ZY 2
16 127362001 WASHER-1/2 HARD.FLAT/PLATED 6
17 235737001 BOLT-1/2-13X1 1/4 GR8 ZYC 6
18 296277392 PLATE - NUT LOCK 2
19 250510001 NUT 3/4 NC   Gr8 SLTL Y/ZINC 2
20 235717001 WASHER - 3/4” HARDENED FLAT  YZ 4
21 296277452 BOSS-LEFT TRACK ADJUSTABLE 1
22 510336676 WASHER-MCHBSHG-1.75-1.78X2.50-

14G-YZ
2

23 296277476 TIGHTENER-SPRING 2
24 267298001 TRACK SPRING 2
25 296277477 RIGHT TRACK RAIL - WELDMENT 1
26 296277486 BOSS-RIGHT TRACK ADJUSTABLE 1
27 235726001 BOLT-3/8-16X3/4 GR8 HEX ZNCPLT 2
28 235713001 WASHER - FLATSTRL - .38 - .41 X .81 - 

.06-YA-A325
2

29 296282257 WASHER 4
30 230728001 BOLT-5/8-11X1 3/4GR 8 PLATED 4
31 296277481 WASHER - SPACER 4
P1.02



D6x6 Navigator HDDFrame Assemblies-Section 2
Track Rail Fig 2-8
P1.00



D6x6 Navigator HDD Frame Assemblies-Section 2
Track Rail Fig 2-8

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296277456 TRACK RAIL - WELDMENT 1
2 296280622 ROLLER - RUBBER TRACK 16
3 250513001 NUT - 5/8NC Gr8 TOP LOCK Y/ZINC 8
4 160763001 BOLT- 5/8 - 11 X 6 HHCS GR.8 ZY 8
5 235715001 WASHER-5/8 SAE HARD ZINC PLTD 20
6 1730001 BRG. N/D 6205 2RS1/HT51 16
7 296277404 WASHER - DIRT 16
8 602206 SNAP RING-INT. 2 1/16 INCH     REF       

T16591
20

9 296277471 INSERT - BEARING 16
10 296282273 WELDMENT - FRONT IDLER 2
11 57904001 BEARING-1”CYLINDER WO/COLLAR 4
12 151903001 SPACER, IDLER 2
13 296277449 WELDMENT-SLIDER 2
14 296276540 SCREW - TIGHTENER 2
15 235738001 BOLT-3/4-10X4 1/2 GR8 ZNC PLT 2
16 127362001 WASHER-1/2 HARD.FLAT/PLATED 6
17 235737001 BOLT-1/2-13X1 1/4 GR8 ZINC PLT 6
18 296277392 PLATE - NUT LOCK 2
19 250510001 NUT 3/4 NC   Gr8 SLTL Y/ZINC 2
20 235717001 WASHER - 3/4” HARDENED FLAT  YZ 4
21 296277452 BOSS-LEFT TRACK ADJUSTABLE 1
22 510336676 WASHER-MCHBSHG-1.75-1.78X2.50-

14G-YZ
2

23 296277476 TIGHTENER-SPRING 2
24 267298001 TRACK SPRING 2
25 296277477 RIGHT TRACK RAIL - WELDMENT 1
26 296277486 BOSS-RIGHT TRACK ADJUSTABLE 1
27 235726001 BOLT-3/8-16X3/4 GR8 HEX ZNCPLT 2
28 235713001 WASHER - FLATSTRL - .38 - .41 X .81 - 

.06-YA-A325
2

29 296282257 WASHER 4
30 230728001 BOLT-5/8-11X1 3/4GR 8 PLATED 4
31 296277481 WASHER - SPACER 4
P1.00



D6x6 Navigator HDDFrame Assemblies-Section 2
Green Track Fig 2-9
P1.02



D6x6 Navigator HDD Frame Assemblies-Section 2
Green Track Fig 2-9

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date January, 2006 Addition To Manual
1 296282259 ASSY-RH GREEN TRACK 1 Breakdown Fig. 2-10
2 296282258 ASSY-LH GREEN TRACK 1 Breakdown Fig. 2-10
3 296277481 WASHER-SPACER 4
4 230728001 SCREW-HCS-.63-11X1.75-GR8-YZ 4
5 235715001 WASHER- 5/8 SAE HARD ZINC PLTD. 4
6 296282257 WASHER- 4
7 59401001 6M JICX10M ADJ. 90 DEG.ELBOW 

FITTING
4

P1.02



D6x6 Navigator HDDFrame Assemblies-Section 2
Green Track Rail Fig 2-10
P1.02



D6x6 Navigator HDD Frame Assemblies-Section 2
Green Track Rail Fig 2-10

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date January, 2006 Addition To Manual
1 296285137 BEARING BALL 6232 6
2 296285147 WASHER WROUGHT 5/8 STD ZD 6
3 296285131 WHEEL 10” THIN 6
4 296285150 CAPSCREW HH 1/2-13 UNC X 1 GD 8 2
5 296285149 CAPSCREW HH 3/8-16 UNC X 1.25 GD 8 2
6 296285132 WELDMENT-FRONT MOUNT 1
7 296285135 TRACK 7 X 110 GREEN 1
8 296285136 SEAL 1.25 X 2.635 X .591 6
9 296285146 WASHER WROUGHT 1/2 STD ZN 2
10 296285152 CAPSCREW HH 5/8-11 UNC X 1.5 GD 8 6
11 296285151 CAPSCREW HH 1/2-13 UNC X 1.5 GD 8 4
12 296285138 RING-SNAP 2.733 X .093 6
13 296285161 RING-SNAP .740 X .046 2
14 296285134 WELDMENT-AXLE MOUNT 1
15 296285148 WASHER SPRING LOCK 1/2 ZN 2
16 296285133 AXLE SHAFT 3
17 296285144 WELDMENT-SCRAPER RIGHT 1 Right Shown

296285145 WELDMENT-SCRAPER LEFT 1 Left Not Shown
18 296285142 WELDMENT-FRAME RIGHT 1 Right Frame Shown

296285143 WELDMENT-FRAME LEFT 1 Left Frame Not Shown
19 296285139 TENSION GREASE CYL 1

296285153 SEAL KIT 1
20 296285140 DRIVE CAGE 1 Breakdown Fig. 2-11
21 296285141 PIN-CYL REAR 1
22 296282266 MOTOR - WHEEL - 30.0 CU.IN. 1 Breakdown Fig. 9-3
P1.02



D6x6 Navigator HDDFrame Assemblies-Section 2
Drive Cage Fig 2-11
P1.02



D6x6 Navigator HDD Frame Assemblies-Section 2
Drive Cage Fig 2-11

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date January, 2006 Addition To Manual
1 296285157 TOOTH DRIVE SPROCKET 9
2 296285159 CAPSCREW HH 1/2-13 X 5 GD 8 9
3 296285160 WASHER 9
4 296285154 NUT TOPLOCK 1/2-13 UNC ZN GD 8 9
5 296285158 TOOTH DRIVE SPROCKET OUTER 9
6 296285155 WELDMENT-SPROCKET DRIVE 1
7 296285156 RING SPROCKET 8.625” 1

296285140 DRIVE CAGE Inc. All Items In Figure
P1.02



D6x6 Navigator HDDFrame Assemblies-Section 2
Outrigger Stake Fig 2-12
P1.02



D6x6 Navigator HDD Frame Assemblies-Section 2
Outrigger Stake Fig 2-12

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date January, 2006 Addition To Manual
1 296261415 RIGHT-STAKE 1
2 296261418 LEFT STAKE 1
3 278124001 ROD - FOOT PIN 2
4 1794003 HAIR PIN COTTER - .148 WIRE    REF      

TR00152
2

P1.02



D6x6 Navigator HDDEngine Assemblies-Section 3
Engine Components Fig 3-1
P1.00



D6x6 Navigator HDD Engine Assemblies-Section 3
Engine Components Fig 3-1

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296277729 ASSEMBLY-KUBOTA ENGINE MODEL 

D1105
1 Breakdown Fig. 3-2 And 3-3

2 250512001 NUT- 1/2  NC Gr8 TOP LOCK  Y/ ZINC 4
3 485025 WASHER-1/2 FLAT-HARDENED-YZ 4
4 265133001 WASHER-FLATSTRL-.52.53X2.00-.13-YZ 4
5 265205001 ISOLATOR - (3601I-650 4
6 243913001 BOLT - 1/2-20X2 3/4 HEX GR8 ZP 4
7 296281063 PLATE - MOUNT OVERFLOW BOTTLE 1
8 235713001 WASHER - FLATSTRL - .38 - .41 X .81 - 

.06-YA-A325
6

9 235726001 BOLT-3/8-16X3/4 GR8 HEX ZNCPLT 4
10 235725001 NUT - HEX - .38 - 16 - GR8 - YZ 2
11 2595001 HOSE CLAMP - TS7FR 1/2”        REF       

T15802
1

12 2595013 CLAMP-1 1/2” I.D.  W/VINYL COAT W/ 13/
32

1

13 510359621 WASHER-FLATWRT-.50-.53X2.25-.25-YZ 4
P1.00



D6x6 Navigator HDDEngine Assemblies-Section 3
Engine Components Fig 3-2
P1.00



D6x6 Navigator HDD Engine Assemblies-Section 3
Engine Components Fig 3-2

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296277730 ENGINE- 25 HP KUBOTA 1 Breakdown Fig. 3-1 Thru 3-3
2 265097001 WELDMENT-ENGINE MNT- KUBOTA 1
3 265165001 ASSY-RADIATOR ISOLATOR 2 Breakdown Fig. 3-12
4 265157001 RADIATOR- KUBOTA 1
5 296281062 ASSY- PUMP DRIVE 1 Breakdown Fig. 3-4
6 218420069 HOSE-RADIATOR 1
7 218420071 HOSE-RADIATOR 1
8 218420073 FUEL FILTER 1
9 296281046 AIR CLEANER ASSY. 1 Breakdown Fig. 3-5
10 296281019 COOLANT OVERFLOW BOTTLE 1 Breakdown Fig. 3-11
11 296271130 KEY - SWITCH 1

296271129 KEY - SET 1 Pair Of Two
12 1580007 HOSE CLAMP - 1 1/2” 4
P1.00



D6x6 Navigator HDDEngine Assemblies-Section 3
Engine Components Fig 3-3r01
P1.04



D6x6 Navigator HDD Engine Assemblies-Section 3
Engine Components Fig 3-3r01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date August, 2006 Added Part
1 296271193 FAN 1
2 296271194 BOLT-FAN 4
3 8E66320781 OIL FILTER KUBOTA D1005/V1505 1
4 296271195 WATER PUMP 1
5 267502001 BELT - FAN 1
6 296271095 ALTERNATOR-40 AMP 1
7 296271196 WATER TEMP SWITCH 1
8 218420027 STARTER ASSEMBLY 1
9 268843001 SWITCH - OIL 1
10 * 161657001 SOLENOID ASSY 1
P1.04



D6x6 Navigator HDDEngine Assemblies-Section 3
Engine Components Fig 3-3
P1.00



D6x6 Navigator HDD Engine Assemblies-Section 3
Engine Components Fig 3-3

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296271193 FAN 1
2 296271194 BOLT-FAN 4
3 8E66320781 OIL FILTER KUBOTA D1005/V1505 1
4 296271195 WATER PUMP 1
5 267502001 BELT - FAN 1
6 296271095 ALTERNATOR-40 AMP 1
7 296271196 WATER TEMP SWITCH 1
8 218420027 STARTER ASSEMBLY 1
9 268843001 SWITCH - OIL 1
P1.00



D6x6 Navigator HDDEngine Assemblies-Section 3
Drive Pump Assy Fig 3-4
P1.00



D6x6 Navigator HDD Engine Assemblies-Section 3
Drive Pump Assy Fig 3-4

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 NSS BOLT-M10X1.5X40MM 1
2 NSS BOLT-M10X1.5X45MM 1
3 NSS WASHER-LOCKWASHER 10MM 2
4 NSS BOLT-M8X1.25X35MM 1
5 NSS BOLT-M8X1.25X30MM 5
6 NSS WASHER-LOCKWAHER 8MM 12
7 NSS HOUSING 1
8 NSS BOLT-8MX1.25X25MM 2
9 NSS DOWEL-.3125X.500 2
10 NSS THREADED BUSHING 6
11 NSS NEOPRENE INSERT 6
12 NSS COUPLING HUB 1
13 NSS BOLT-8MX1.25X16MM 6
14 NSS BOLT 6
15 NSS FLYWHEEL PLATE 1
16 NSS GREASE PLUG 1

296285083 BOLT KIT

296281062 PUMP DRIVE ASSEMBLY Inc. Ref. 7 And 12
P1.00



D6x6 Navigator HDDEngine Assemblies-Section 3
Air Cleaner Fig 3-5
P1.00



D6x6 Navigator HDD Engine Assemblies-Section 3
Air Cleaner Fig 3-5

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296281051 MOUNT-AIR CLEANER 1
2 296281048 BODY ASSEMBLY 1
3 224285011 VALVE 1
4 296281047 LATCH ASSEMBLY 1
5 296281049 CLAMP 1
6 296281050 HOSE - AIR CLEANER 1
7 296281065 HOSE- 1.75 ID X 90DEG. 1
8 1580013 HOSE CLAMP - 2 1/2”           4
9 296271197 AIR CLEANER ELEMENT 1
P1.00



D6x6 Navigator HDDEngine Assemblies-Section 3
Fuel Tank Fig 3-6r02
P1.09



D6x6 Navigator HDD Engine Assemblies-Section 3
Fuel Tank Fig 3-6r02

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date September, 2007 Updated Drawing
1 296277382 MOUNT - FUEL TANK 1
2 296282260 TANK - FUEL (POLYETHELENE) 1
3 235727001 SCREW-HCS-.38-16X1.00-GR8-YZ 3
4 235713001 WASHER - FLATSTRL - .38 - .41 X .81 - 

.06-YA-A325
8

5 235726001 BOLT-3/8-16X3/4 GR8 HEX ZNCPLT 4
6 153892001 CAP - FUEL 1
7 11384001 FITTING-1557 WTHR-HD 1
8 608118001 FITTING-1/4NPTX1/4HOSE BARB90 1
9 1578001 HOSE CLAMP - 1/4”              4
10 296280623 HOSE - FUEL - 1/4” 1
11 296280624 HOSE - FUEL 5/16” 1
12 2595013 CLAMP-1 1/2” I.D.  W/VINYL COAT W/ 13/

32
1

13 235725001 NUT - HEX - .38 - 16 - GR8 - YZ 1
P1.09



D6x6 Navigator HDDEngine Assemblies-Section 3
Fuel Tank Fig 3-6r01
P1.02



D6x6 Navigator HDD Engine Assemblies-Section 3
Fuel Tank Fig 3-6r01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date January, 2006 Update In Illustration & Parts List.
1 296277382 MOUNT-FUEL TANK 1
2 296282260 TANK-FUEL 1
3 235727001 SCREW-HCS-.38-16X1.00-GR8-YZ 2
4 235713001 WASHER-FLATSTRL-.38-.41X.81-.06-YZ-

A325
6

5 235726001 SCREW-HCS-.38-16X.75-GR8-YZ 4
6 153892001 CAP - FUEL 1
7 11384001 FITTING-1557 WTHR-HD 1
8 608118001 FITTING-1/4NPTX1/4HOSE BARB90 1
9 1578001 HOSE-CLAMP 4
10 296280623 HOSE - FUEL -  1/4” 1
11 296280624 HOSE - FUEL - 5/16” 1
P1.02



D6x6 Navigator HDDEngine Assemblies-Section 3
Fuel Tank Fig 3-6
P1.00



D6x6 Navigator HDD Engine Assemblies-Section 3
Fuel Tank Fig 3-6

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296277382 MOUNT-FUEL TANK 1
2 296282260 TANK-FUEL 1
3 235727001 BOLT - 3/8-16x1 GR.8 HEX 2
4 235713001 WASHER-FLATSTRL-.38-.41X.81-.06-YZ-

A325
6

5 235726001 BOLT-3/8-16X3/4 GR8 HEX ZNCPLT 4
6 153892001 CAP - FUEL 1
7 11384001 FITTING-1557 WTHR-HD 1
8 608118001 FITTING-1/4NPTX1/4HOSE BARB90 1
9 1578001 HOSE-CLAMP 4
10 296280623 HOSE - FUEL -  1/4” 1
11 296280624 HOSE - FUEL - 5/16” 1
P1.00



D6x6 Navigator HDDEngine Assemblies-Section 3
Muffler (S/N 225-) Fig 3-7r03
P1.10



D6x6 Navigator HDD Engine Assemblies-Section 3
Muffler (S/N 225-) Fig 3-7r03

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date September, 2007 Added Ref. 4 And 6
1 296282448 MUFFLER-BOX 1
2 296297264 COVER-INSULATED MUFFLER 1
3 2609019 CLAMP-1 1/2 MUFFLER 2
4 * 296297447 BAR-CLAMP MOUNT ISOLATOR 1 (S/N 225-)
5 296275235 MOUNT - ISOLATOR 1
6 * 296297448 BRACKET-EXHAUST TUBE 1 (S/N 225-)
7 296297259 TUBE - EXHAUST 1
8 235714001 WASHER-FLATSTRL-.31-.34X.69-.06-YZ-

A325
2

9 510314501 NUT-TLHEX-.31-18-A-YZ 2
P1.10



D6x6 Navigator HDDEngine Assemblies-Section 3
Muffler (S/N 223-224) Fig 3-7r02
P1.09



D6x6 Navigator HDD Engine Assemblies-Section 3
Muffler (S/N 223-224) Fig 3-7r02

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date August, 2007 Change Assy
1 296282448 MUFFLER - BOX 1
2 296297264 COVER - MUFFLER D6X6 1
3 296297321 WELDMENT - EXHAUST TUBE 1
4 2609019 CLAMP-1 1/2 MUFFLER 1
5 296297368 COVER-INSULATED EXHAUST PIPE 1
P1.09



D6x6 Navigator HDDEngine Assemblies-Section 3
Muffler Fig 3-7r01
P1.02



D6x6 Navigator HDD Engine Assemblies-Section 3
Muffler Fig 3-7r01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date January, 2006 Update In Illustration & Parts List.
1 296280628 MUFFLER - EXHAUST 1
2 506032020 SCREW-HCS,M8-1.25X20,8.8,YZ,D933,FT 4
3 506046008 WASHER-FLAT,M8,YZ,D125A 4
4 296280629 INSULATION - EXHAUST BLANKET 1
5 296280649 EXHAUST TUBE 1
6 2609021 CLAMP-1 3/8”MUFFLER 1
P1.02



D6x6 Navigator HDDEngine Assemblies-Section 3
Muffler Fig 3-7
P1.00



D6x6 Navigator HDD Engine Assemblies-Section 3
Muffler Fig 3-7

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296280628 MUFFLER - EXHAUST 1
2 506032020 SCREW-HCS,M8-1.25X20,8.8,YZ,D933,FT 4
3 506046008 WASHER-FLAT,M8,YZ,D125A 4
4 296280629 INSULATION - EXHAUST BLANKET 1
5 296280649 EXHAUST TUBE 1
6 2609021 CLAMP-1 3/8”MUFFLER 1
P1.00



D6x6 Navigator HDDEngine Assemblies-Section 3
Rear Shields Fig 3-8r02
P1.02



D6x6 Navigator HDD Engine Assemblies-Section 3
Rear Shields Fig 3-8r02

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date January, 2006 Update In Illustration & Parts List.
1 296278624 REAR SHIELD WELDMENT 1
2 235726001 SCREW-HCS-.38-16X.75-GR8-YZ 6
3 235713001 WASHER-FLATSTRL-.38-.41X.81-.06-YZ-

A325
6

4 235630001 FOAM - TOP RADIATOR 4
5 296281061 PLATE - COVER BATTERY 1
6 70000044 DECAL - WARNING (AT/

UND)(DOMESTIC)
1 Domestic

7000I044 DECAL-WARNING 1 International
7 282764001 WEATHER STRIP 1
8 153893001 TRIM - SEAL A/R Specify Length
9 212522001 TRIM 1/4” EDGE A/R Specify Length
P1.02



D6x6 Navigator HDDEngine Assemblies-Section 3
Rear Shields Fig 3-8r01
P1.01



D6x6 Navigator HDD Engine Assemblies-Section 3
Rear Shields Fig 3-8r01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date November, 2005 Update In Illustration & Parts List.
1 296278624 REAR SHIELD WELDMENT 1
2 235726001 BOLT-3/8-16X3/4 GR8 HEX ZNCPLT 6
3 235713001 WASHER-FLATSTRL-.38-.41X.81-.06-YZ-

A325
6

4 235630001 FOAM - TOP RADIATOR 4
5 296281061 PLATE - COVER BATTERY 1
6 70000044 DECAL - WARNING (AT/

UND)(DOMESTIC)
1 Domestic

7000I044 DECAL-WARNING 1 International
7 282764001 WEATHER STRIP 2
8 212522001 TRIM 1/4” EDGE 4
P1.01



D6x6 Navigator HDDEngine Assemblies-Section 3
Rear Shields Fig 3-8
P1.00



D6x6 Navigator HDD Engine Assemblies-Section 3
Rear Shields Fig 3-8

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296278624 REAR SHIELD WELDMENT 1
2 235726001 BOLT-3/8-16X3/4 GR8 HEX ZNCPLT 6
3 235713001 WASHER - FLATSTRL - .38 - .41 X .81 - 

.06-YA-A325
6

4 235630001 FOAM-TOP RADIATOR 4
5 296281061 PLATE - COVER BATTERY 1
6 70000044 DECAL-WARNING(AT/UND) 1 Domestic

7000I044 DECAL-WARNING 1 International
7 282764001 WEATHER STRIP 2
8 212522001 TRIM-1/4 EDGE 4
P1.00



D6x6 Navigator HDDEngine Assemblies-Section 3
Engine Bay Doors Fig 3-9r03
P1.06



D6x6 Navigator HDD Engine Assemblies-Section 3
Engine Bay Doors Fig 3-9r03

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date March, 2007 Change Decal
1 296278650 DOOR - ENGINE BAY 1
2 218080001 LATCH-ADJ.LEVER W/RAISED 

BUTTN(INC KEYS)
2

3 158814001 HANDLE - HOOD 1
4 294029001 SPRING - GAS LATCHING, 26.3 EXT 

LENGTH
1

5 510314501 NUT-TLHEX-.31-18-A-YZ 2
6 235714001 WASHER - FLATSTRL - .31 - .34 X .69 - 

.06-YZ-A325
3

7 2326315 DECAL-WARNING 1 Domestic
2326I315 DECAL-WARNING 1 International

8 7000a576 DECAL-DANGER 1 Domestic
700IA576 DECAL-DANGER 1 International

9 * 7000D030 DECAL-D6X6 STRIPE 1 (S/N 223-) 
10 2326595 DECAL VERMEER- 4 1/2 X 24 1
11 70000615 DECAL-MODEL NAVIGATOR (SMALL) 1
12 296281103 FOAM-FRONT DOOR 1
13 296281096 FOAM-MIDDLE UPPER 1
14 296281102 FOAM-MIDDLE BOTTOM DOOR 1
P1.06



D6x6 Navigator HDDEngine Assemblies-Section 3
Engine Bay Doors Fig 3-9r02
P1.02



D6x6 Navigator HDD Engine Assemblies-Section 3
Engine Bay Doors Fig 3-9r02

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date January, 2006 Update In Illustration & Parts List.
1 296278650 DOOR - ENGINE BAY 1
2 218080001 LATCH-ADJ.LEVER W/RAISED 

BUTTN(INC KEYS)
2

3 158814001 HANDLE - HOOD 1
4 294029001 SPRING - GAS LATCHING, 26.3 EXT 

LENGTH
1

5 510314501 NUT-TLHEX-.31-18-A-YZ 2
6 235714001 WASHER - FLATSTRL - .31 - .34 X .69 - 

.06-YZ-A325
3

7 2326315 DECAL-WARNING 1 Domestic
2326I315 DECAL-WARNING 1 International

8 7000A576 DECAL-DANGER 1 Domestic
700IA576 DECAL-DANGER 1 International

9 7000C647 DECAL - D6X6 STRIPE 1
10 2326595 DECAL VERMEER- 4 1/2 X 24 1
11 70000615 DECAL-MODEL NAVIGATOR (SMALL) 1
12 296281103 FOAM-FRONT DOOR 1
13 296281096 FOAM-MIDDLE UPPER 1
14 296281102 FOAM-MIDDLE BOTTOM DOOR 1
P1.02



D6x6 Navigator HDDEngine Assemblies-Section 3
Engine Bay Doors Fig 3-9r01
P1.01



D6x6 Navigator HDD Engine Assemblies-Section 3
Engine Bay Doors Fig 3-9r01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date November, 2005 Update In Illustration & Parts List.
1 296278650 DOOR - ENGINE BAY 1
2 218080001 LATCH-ADJ.LEVER W/RAISED 

BUTTN(INC KEYS)
2

3 158814001 HANDLE - HOOD 1
4 294029001 SPRING - GAS LATCHING, 26.3 EXT 

LENGTH
1

5 510314501 NUT-TLHEX-.31-18-A-YZ 2
6 235714001 WASHER - FLATSTRL - .31 - .34 X .69 - 

.06-YZ-A325
3

7 2326315 DECAL-WARNING 1 Domestic
2326I315 DECAL-WARNING 1 International

8 7000A576 DECAL-DANGER 1 Domestic
700IA576 DECAL-DANGER 1 International

9 7000C647 DECAL - D6X6 STRIPE 1
10 2326595 DECAL VERMEER- 4 1/2 X 24 1
11 70000615 DECAL-MODEL NAVIGATOR (SMALL) 1
12 296281103 FOAM - FRONT DOOR 1
13 296281096 FOAM - MIDDEL UPPER DOOR 1
14 296281102 FOAM - MIDDLE BOTTOM DOOR 1
P1.01



D6x6 Navigator HDDEngine Assemblies-Section 3
Engine Bay Doors Fig 3-9
P1.00



D6x6 Navigator HDD Engine Assemblies-Section 3
Engine Bay Doors Fig 3-9

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296278650 DOOR - ENGINE BAY 1
2 218080001 LATCH-ADJ.LEVER W/RAISED 

BUTTN(INC KEYS)
2

3 158814001 HANDLE - HOOD 1
4 294029001 SPRING - GAS LATCHING, 26.3 EXT 

LENGTH
1

5 510314501 NUT-TLHEX-.31-18-A-YZ 2
6 235714001 WASHER - FLATSTRL - .31 - .34 X .69 - 

.06-YZ-A325
2

7 2326315 DECAL-WARNING 1 Domestic
2326I315 DECAL-WARNING 1 International

8 7000A576 DECAL-DANGER 1 Domestic
700IA576 DECAL-DANGER 1 International

9 7000C647 DECAL - D6X6 STRIPE 1
10 2326595 DECAL VERMEER- 4 1/2 X 24 1
11 70000615 DECAL-MODEL NAVIGATOR (SMALL) 1
P1.00



D6x6 Navigator HDDEngine Assemblies-Section 3
Front Shields Fig 3-10r03
P1.10



D6x6 Navigator HDD Engine Assemblies-Section 3
Front Shields Fig 3-10r03

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date October, 2007 Remove Plug
1 296277742 FRONT SHIELD WELDMENT 1
2 296281013 LEFT SHIELD WELDMENT 1
3 296281002 DOOR/ACCESS WELDMENT 1
4 373004 1/4-20X1/2 GD5 CARRIAGE BOLT 12
5 1809005 NUT-1/4 SM FLGE T.L. 12
6 235726001 BOLT-3/8-16X3/4 GR8 HEX ZNCPLT 19
7 87043001 FITTING 8MJIC BUK X 8MJIC 90 2
8 60727001 FITTING-6MJICX90BULKHEAD ELBOW 1
9 510337635 WASHER-FLATSAE-.38-.41X.81-16G-YZ 16
10 235713001 WASHER - FLATSTRL - .38 - .41 X .81 - 

.06-YA-A325
3

11 103978010 BOLT-3/8NCX1 BUT.HD.SOCKET 3
12 296281034 HOSE CARRIER MOUNT WELDMENT 1
13 7000B119 DECAL - PATENT INDUSTRIAL 1
14 7000B812 DECAL - WARNING 1 Domestic

700IB812 DECAL - WARNING 1 International
15 700IB600 DECAL - IGNITION SWITCH 1
16 700IC613 DECAL - LEFT OPERATOR’S CONTROL 1
17 296277748 HINGE - DOOR/HOOD 1
18 59461001 8 JIC SW RUN TEE 1
19 54385001 FITTING-8F JICX4MJIC REDUCER 1
20 287514001 FITTING - 4 FJIC X 1/8 FNPT ST 1
21 75491001 COUPER-MALE TCM20-1/8”NPT-V 1
22 212522001 TRIM-1/4 EDGE A/R Specify length
23 153893001 TRIM - SEAL (SOLD BY FOOT) A/R Specify length
24 282764001 WEATHER STRIP 1
P1.10



D6x6 Navigator HDDEngine Assemblies-Section 3
Front Shields Fig 3-10r02
P1.02



D6x6 Navigator HDD Engine Assemblies-Section 3
Front Shields Fig 3-10r02

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date January, 2006 Update In Illustration & Parts List.
1 296277742 FRONT SHIELD WELDMENT 1
2 296281013 LEFT SHIELD WELDMENT 1
3 296281002 DOOR/ACCESS WELDMENT 1
4 373004 1/4-20X1/2 GD5 CARRIAGE BOLT 12
5 1809005 NUT-1/4 SM FLGE T.L. 12
6 235726001 BOLT-3/8-16X3/4 GR8 HEX ZNCPLT 19
7 87043001 FITTING 8MJIC BUK X 8MJIC 90 2
8 60727001 FITTING-6MJICX90BULKHEAD ELBOW 1
9 510337635 WASHER-FLATSAE-.38-.41X.81-16G-YZ 16
10 235713001 WASHER - FLATSTRL - .38 - .41 X .81 - 

.06-YA-A325
3

11 103978010 BOLT-3/8NCX1 BUT.HD.SOCKET 3
12 296281034 HOSE CARRIER MOUNT WELDMENT 1
13 7000b119 DECAL - PATENT INDUSTRIAL 1
14 7000B812 DECAL - WARNING 1 Domestic

700IB812 DECAL - WARNING 1 International
15 700IB600 DECAL - IGNITION SWITCH 1
16 700IC613 DECAL - LEFT OPERATOR’S CONTROL 1
17 296277748 HINGE - DOOR/HOOD 1
18 59461001 8 JIC SW RUN TEE 1
19 54385001 FITTING-8F JICX4MJIC REDUCER 1
20 287514001 FITTING - 4 FJIC X 1/8 FNPT ST 1
21 75491001 COUPER-MALE TCM20-1/8”NPT-V 1
22 212522001 TRIM-1/4 EDGE A/R Specify Length
23 153893001 TRIM - SEAL A/R Specify Length
24 282764001 WEATHER STRIP 1
P1.02



D6x6 Navigator HDDEngine Assemblies-Section 3
Front Shields Fig 3-10r01
P1.01



D6x6 Navigator HDD Engine Assemblies-Section 3
Front Shields Fig 3-10r01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date November, 2005 Update In Illustration & Parts List.
1 296277742 FRONT SHIELD WELDMENT 1
2 296281013 LEFT SHIELD WELDMENT 1
3 296281002 DOOR/ACCESS WELDMENT 1
4 373004 BOLT-CARG-.25-20X.50-GR5-CZ 12
5 1809005 NUT-SMFLGTL-.25-20-G-CZ 12
6 235726001 BOLT-3/8-16X3/4 GR8 HEX ZNCPLT 19
7 87043001 FITTING-8MJIC/8MJIC-90-BLK 2
8 60727001 FITTING-6MJICX90BULKHEAD ELBOW 1
9 510337635 WASHER-FLATSAE-.38-.41 X .81-16G-YZ 16
10 235713001 WASHER-FLATSTRL-.38-.41X.81-.06-YZ-

A325
3

11 103978010 SCREW-SBHCS-.38-16X1.00-GR8-CZ 3
12 296281034 HOSE CARRIER MOUNT WELDMENT 1
13 7000b119 DECAL - PATENT INDUSTRIAL 1
14 7000B812 DECAL - WARNING 1 Domestic

700IB812 DECAL - WARNING 1 International
15 700IB600 DECAL - IGNITION SWITCH 1
16 700IC613 DECAL-LEFT 1
17 296277748 HINGE - DOOR/HOOD 1
18 59461001 8 JIC SW RUN TEE 1
19 54385001 FITTING-STR-4MJ-8FJ 1
20 287514001 FITTING-STR-4FSJ-2FNPT 1
21 75491001 FITTING-TEST-16MTP-2MNPT 1
22 212522001 TRIM 1/4” EDGE 1
P1.01



D6x6 Navigator HDDEngine Assemblies-Section 3
Front Shields Fig 3-10
P1.00



D6x6 Navigator HDD Engine Assemblies-Section 3
Front Shields Fig 3-10

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296277742 FRONT SHIELD WELDMENT 1
2 296281013 LEFT SHIELD WELDMENT 1
3 296281002 DOOR/ACCESS WELDMENT 1
4 373005 BOLT-1/4-20X5/8 GR5 CARRIAGE 12
5 405001 NUT-1/4 NC FLG WHIZ LOCK       REF       

T16734
12

6 235726001 BOLT-3/8-16X3/4 GR8 HEX ZNCPLT 18
7 87043001 FITTING 8MJIC BUK X 8MJIC 90 2
8 60727001 FITTING-6MJICX90BULKHEAD ELBOW 1
9 510337635 WASHER-FLATSAE-.38-.41X.81-16G-YZ 15
10 235713001 WASHER - FLATSTRL - .38 - .41 X .81 - 

.06-YA-A325
3

11 103978010 BOLT-3/8NCX1 BUT.HD.SOCKET 3
12 296281034 HOSE CARRIER MOUNT WELDMENT 1
13 7000B119 DECAL - PATENT INDUSTRIAL 1
14 7000B812 DECAL - WARNING 1 Domestic

700IB812 DECAL - WARNING 1 International
15 700IB600 DECAL - IGNITION SWITCH 1
16 700IC613 DECAL - LEFT OPERATOR’S CONTROL 1
17 296277748 HINGE - DOOR/HOOD 1
P1.00



D6x6 Navigator HDDEngine Assemblies-Section 3
Coolent Overflow Bottle Fig 3-11r01
P1.02



D6x6 Navigator HDD Engine Assemblies-Section 3
Coolent Overflow Bottle Fig 3-11r01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date January, 2006 Update In Illustration & Parts List.
1 NSS MOUNT OVERFLOW BOTTLE 1
2 NSS BOTTLE OVERFLOW 1
3 NSS CAP OVERFLOW BOTTLE 1
4 NSS GASKET OVERFLOW BOTTLE 1

296281019 COOLANT OVERFLOW BOTTLE ASSY Inc. All Items In Figure
P1.02



D6x6 Navigator HDDEngine Assemblies-Section 3
Coolent Overflow Bottle Fig 3-11
P1.00



D6x6 Navigator HDD Engine Assemblies-Section 3
Coolent Overflow Bottle Fig 3-11

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296281020 MOUNT OVERFLOW BOTTLE 1
2 296281022 BOTTLE OVERFLOW 1
3 296281021 CAP OVERFLOW BOTTLE 1
4 296281023 GASKET OVERFLOW BOTTLE 1
P1.00



D6x6 Navigator HDDEngine Assemblies-Section 3
Radiator Isolator Fig 3-12
P1.00



D6x6 Navigator HDD Engine Assemblies-Section 3
Radiator Isolator Fig 3-12

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 265162001 ISOLATOR-RADIATOR-TOP 1
2 265164001 WASHER- FORMED 2
3 265163001 ISOLATOR-RADIATOR-BOTTOM 1
P1.00



D6x6 Navigator HDDHydraulic Assemblies-Section 4
Outrigger cylinder Fig 4-1
P1.00



D6x6 Navigator HDD Hydraulic Assemblies-Section 4
Outrigger cylinder Fig 4-1

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296280591 CYLINDER - 2” BORE X 15” STROKE 1 Breakdown Fig. 9-5
2 57950001 FITTING-90-4MJ-6MORBA 1
3 70054001 FITTING-90-4MJ-6MORBA-R.060 1
4 296280616 PIN - RACK CYLINDER MOUNT 1
5 235737001 SCREW-HCS-.50-13 X 1.25-GR 8 - YZ 3
6 510360637 WASHER-FLATSTRL-.50-.53X1.50-.19-YZ 2
7 296280652 CAP - DANUSER BALL 1
P1.00



D6x6 Navigator HDDHydraulic Assemblies-Section 4
Rotation Hyd. Motor Fig 4-2
P1.00



D6x6 Navigator HDD Hydraulic Assemblies-Section 4
Rotation Hyd. Motor Fig 4-2

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 104005001 MOTOR-HYD 2BOLT FLG 2000 SERIES 1 Breakdown Fig. 9-1
2 59400001 FITTING-45-8MJ-10MORBA 2
3 276402001 SCREW-1/2-13X1 1/2 SHC Y ZINC 2
4 234685001 SPRKT - D60B 14H W/1-1/4 BORE 1
5 296280620 SPACER - DRIVE HEAD SPROCKET 1
6 235723001 SCREW-HCS-.38-16 x 1.5 GR 8-YZ 1
7 901406001 BRAKE SLUG 1
P1.00



D6x6 Navigator HDDHydraulic Assemblies-Section 4
Thrust/Pullback Hyd. Motor Fig 4-3r01
P1.01



D6x6 Navigator HDD Hydraulic Assemblies-Section 4
Thrust/Pullback Hyd. Motor Fig 4-3r01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date November, 2005 Update In Illustration & Parts List.
1 296271485 MOTOR - HYDRAULIC 1 Breakdown Fig. 9-4
2 296280606 SPROCKET - D80X 10T WITH TAPERED 

BORE
1

3 53826001 #10M O-RING-#8M JIC ST. 2
4 127362001 WASHER-1/2 HARD.FLAT/PLATED 4
5 250512001 NUT- 1/2  NC Gr8 TOP LOCK  Y/ ZINC 2
6 235718001 BOLT-1/2-13X2 GR8 HEX ZINC PLT 2
7 510019 COTTER PIN-5/32” X 2”          REF      

TR00354
1

P1.01



D6x6 Navigator HDDHydraulic Assemblies-Section 4
Thrust/Pullback Hyd. Motor Fig 4-3
P1.00



D6x6 Navigator HDD Hydraulic Assemblies-Section 4
Thrust/Pullback Hyd. Motor Fig 4-3

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296271485 MOTOR - HYDRAULIC 1 Breakdown Fig. 9-4
2 296280606 SPROCKET - 80C 10T TAPERED BORE 1
3 53826001 FITTING-STR-8MJ-10MORB 2
4 127362001 WASHER-1/2 HARD.FLAT/PLATED 4
5 235731001 NUT, 1/2-13 GR 8 ZINC PLATED 2
6 235718001 SCREW-HCS-.50-13 X 2.00-GR8-YZ 2
7 510019 COTTER PIN - .156 x 2.000 1
P1.00



D6x6 Navigator HDDHydraulic Assemblies-Section 4
Track Drive Hyd. Motor Fig 4-4
P1.00



D6x6 Navigator HDD Hydraulic Assemblies-Section 4
Track Drive Hyd. Motor Fig 4-4

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296277488 SPROCKET-DRIVE 2
2 276402001 SCREW-1/2-13X1 1/2 SHC Y ZINC 8
3 59401001 6M JICX10M ADJ. 90 DEG.ELBOW 

FITTING
4

4 510043 COTTER PIN - 1/8” x 2” 2
5 296282266 MOTOR - WHEEL - 30.0 CU.IN. 2 Breakdown Fig. 9-3
P1.00



D6x6 Navigator HDDHydraulic Assemblies-Section 4
Oil Cooler Fig 4-5
P1.00



D6x6 Navigator HDD Hydraulic Assemblies-Section 4
Oil Cooler Fig 4-5

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 254765001 COOLER-OIL 1
2 241895001 FAN-12” SEALED ELECTRIC 1
3 57949001 FITTING-12MX8M JIC 90 DEG. EL. 1
4 235742001 BOLT-5/16-18X3/4 GR8 ZINC PLTD 4
5 235714001 WASHER - FLATSTRL - .31 - .34 X .69 - 

.06-YZ-A325
4

6 226971001 MOUNT-FAN(5MM) (SET OF 4) 4
7 506030016 SCREW-HCS,M5-.80X16,8.8,YZ,D933,FT 4
8 506046005 WASHER-FLAT,M5,YZ,D125A 4
9 81702001 FITTING - STR - 12MORB - 8FORB 1
10 81705001 FITTING-8MX8M JIC(RUN)X8M JIC 1
11 59405001 8M JICX8FS JIC 90 DEG.ELBOW 2
P1.00



D6x6 Navigator HDDHydraulic Assemblies-Section 4
Oil Tank (S/N 228-) Fig 4-6r03
P1.04



D6x6 Navigator HDD Hydraulic Assemblies-Section 4
Oil Tank (S/N 228-) Fig 4-6r03

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296281041 HYD TANK WELDMENT 1
2 * 624362001 FILTER ASSY. HYDRAULIC 1 Breakdown Fig. 9-28
3 296257231 COVER - 6” RESERVOIR END 2
4 76184001 20MX1 1/4 HOSE INSERT 45 DEG. 1
5 157930001 STRAINER - PLATED TFS - 2030-0-0 1
6 * 296293751 PLATE - FILTER HOLD DOWN 1
7 296277699 RD BAR - NIPPPLE HYD. TANK FILTER 1
8 157601001 CAP OIL BREATHER 1
9 235725001 NUT - HEX - .38 - 16 - GR8 - YZ 1
10 235727001 SCREW-HCS-.38-16X1.00-GR8-YZ 5
11 235713001 WASHER - FLATSTRL - .38 - .41 X .81 - 

.06-YA-A325
5

12 158158001 SIGHT GAUGE LGZ3 3” 1
13 240310001 SCREW - HCS - .38 - 16 X .50 - GR8 - YZ 1
14 296278689 VALVE-85PSI PSI INLINE CK FITTING-ST-

8MJ
1

15 59405001 8M JICX8FS JIC 90 DEG.ELBOW 1
16 613818001 PLUG - 12M ORING HEX MAGNETIC 1
17 70000394 DECAL-VERMEER HY POWER 1
18 81705001 FITTING-8MX8M JIC(RUN)X8M JIC 1
19 54385001 FITTING-8F JICX4MJIC REDUCER 1
20 111487001 FITTING-12MX8M JIC 45 EL 1
21 700IC708 DECAL-D6X6 GREASE CHART 1
22 289767001 PLUG, #8 ORB HHP 1
23 * 235744001 BOLT-1/2-13X2 3/4 GR8 ZNC PLTD 1
24 * 250512001 NUT- 1/2  NC Gr8 TOP LOCK  Y/ ZINC 1
25 * 485025 WASHER-1/2 FLAT-HARDENED-YZ 2
P1.04



D6x6 Navigator HDDHydraulic Assemblies-Section 4
Oil Tank Fig 4-6r02
P1.03



D6x6 Navigator HDD Hydraulic Assemblies-Section 4
Oil Tank Fig 4-6r02

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date March, 2006 Update In Illustration & Parts List.
1 296281041 HYD TANK WELDMENT 1
2 609133001 FILTER ASSEMBLY - HYDRAULIC 1 Breakdown Fig. 9-28
3 296257231 COVER - 6” RESERVOIR END 2
4 76184001 FITTING-45-20BHI-20MORBA 1
5 157930001 STRAINER - PLATED TFS - 2030-0-0 1
6 296278684 PLATE - FILTER HOLD DOWN 1
7 296277699 RD BAR - NIPPLE HYD. TANK FILTER 1
8 157601001 CAP - OIL BREATHER 1
9 235725001 NUT-HEX-.38-16-GR8-YZ 1
10 235727001 SCREW-HCS-.38-16X1.00-GR8-YZ 5
11 235713001 WASHER-FLATSTRL-.38-.41X.81-.06-YZ-

A325
5

12 158158001 GAUGE-SIGHT 1
13 240310001 SCREW-HCS-.38-16X.50-GR8-YZ 1
14 296278689 VALVE-85 PSI INLINE CHECK 1
15 59405001 FITTING-90-8MJ-8FSJ 1
16 613818001 PLUG - 12M ORING HEX MAGNETIC 1
17 70000394 DECAL-VERMEER HY POWER 1
18 81705001 FITTING-RTEE-8MJ-8MORBA-8MJ 1
19 54385001 FITTING-STR-4MJ-8FJ 1
20 111487001 FITTING-45-10MJ-12MORBA 1
21 700ic708 DECAL - D6X6 GREASE CHART 1
22 289767001-1 #8 ORB HHP 1
P1.03



D6x6 Navigator HDDHydraulic Assemblies-Section 4
Oil Tank Fig 4-6r01
P1.01



D6x6 Navigator HDD Hydraulic Assemblies-Section 4
Oil Tank Fig 4-6r01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date November, 2005 Update In Illustration & Parts List.
1 296281041 HYD TANK WELDMENT 1
2 609133001 FILTER ASSEMBLY-HYDRAULIC 1 Breakdown Fig. 9-28
3 296257231 COVER - 6” RESERVOIR END 2
4 76184001 20MX1 1/4 HOSE INSERT 45 DEG. 1
5 157930001 STRAINER - PLATED TFS - 2030-0-0 1
6 296278684 PLATE - FILTER HOLD DOWN 1
7 296277699 RD BAR - NIPPPLE HYD. TANK FILTER 1
8 157601001 CAP OIL BREATHER 1
9 235725001 NUT - HEX - .38 - 16 - GR8 - YZ 1
10 235727001 BOLT-3/8-16X1 GR8 HEX ZINC PLT 5
11 235713001 WASHER - FLATSTRL - .38 - .41 X .81 - 

.06-YA-A325
5

12 158158001 SIGHT GAUGE LGZ3 3” 1
13 240310001 SCREW - HCS - .38 - 16 X .50 - GR8 - YZ 1
14 296278689 VALVE-85PSI PSI INLINE CK FITTING-ST-

8MJ
1

15 59405001 8M JICX8FS JIC 90 DEG.ELBOW 1
16 613818001 PLUG - 12M ORING HEX MAGNETIC 1
17 70000394 DECAL-VERMEER HY POWER 1
18 81705001 FITTING-8MX8M JIC(RUN)X8M JIC 1
19 54385001 FITTING-8F JICX4MJIC REDUCER 1
20 111487001 FITTING-12MX8M JIC 45 EL 1
21 700IC708 DECAL-D6X6 GREASE CHART 1
P1.01



D6x6 Navigator HDDHydraulic Assemblies-Section 4
Oil Tank Fig 4-6
P1.00



D6x6 Navigator HDD Hydraulic Assemblies-Section 4
Oil Tank Fig 4-6

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296281041 HYD TANK WELDMENT 1
2 609133001 FILTER ASSEMBLY - HYDRAULIC 1 Breakdown Fig. 9-28
3 296257231 COVER - 6” RESERVOIR END 2
4 76184001 FITTING-45-20BHI-20MORBA 1
5 157930001 STRAINER - PLATED TFS - 2030-0-0 1
6 296278684 PLATE - FILTER HOLD DOWN 1
7 296277699 RD BAR - NIPPLE HYD. TANK FILTER 1
8 157601001 CAP - OIL BREATHER 1
9 235725001 NUT - HEX - .38 - 16 - GR8 - YZ 1
10 235727001 BOLT - 3/8-16x1 GR.8 HEX 5
11 235713001 WASHER-FLATSTRL-.38-.41X.81-.06-YZ-

A325
5

12 158158001 GAUGE-SIGHT 1
13 240310001 SCREW - HCS - .38 - 16 X .50 - GR8 - YZ 1
14 296278689 VALVE-85 PSI INLINE CHECK 1
15 59405001 FITTING-90-8MJ-8FSJ 1
16 613818001 PLUG - 12M ORING HEX MAGNETIC 1
17 70000394 DECAL-VERMEER HY POWER 1
18 81705001 FITTING-RTEE-8MJ-8MORBA-8MJ 1
19 54385001 FITTING-STR-4MJ-8FJ 1
20 111487001 FITTING-45-10MJ-12MORBA 1
P1.00



D6x6 Navigator HDDHydraulic Assemblies-Section 4
Auto Greaser Fig 4-7
P1.10



D6x6 Navigator HDD Hydraulic Assemblies-Section 4
Auto Greaser Fig 4-7

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date October, 2007 Correct Drawing
1 294895001 HOUSING - GREASE PUMP 1
2 294903001 FOLLOWER - GREASE TUBE AY 1
3 296280640 PLATE - PLUNGER BASE 1
4 296280639 PIN -  GREASER PLUNGER 1
5 51121001 O-RING  #112 1
6 590001 ZERK-1/8” NPT 90 DEG GREASE    1
7 115222001 FITTING-1/8 NPT HEX SOCKET 1
8 296280635 PLATE - GREASER MOUNT 1
9 1803125 SPRING-COMP .067WIRE 0.5313ID 

7.5LB/IN
1

10 235713001 WASHER - FLATSTRL - .38 - .41 X .81 - 
.06-YA-A325

15

11 235716001 WASHER - FLATSTRL - .25 -.28 X .63 - .06 
- CZ

4

12 235732001 NUT - HEX - .25 - 20 - GR8 - YZ 2
13 235735001 BOLT-1/4-20X1 GR8 HEX ZYC 2
14 59423001 FIT-4M JICX4M ADJ.90 DEG.ELBOW 1
15 65565001 FITTING - 6M O-RING X 6M JIC ST. 1
16 59426001 FITTING - 90-6MJ-6MORBA 1
17 294910001 TUBE - GREASE 1
18 294902001 GASKET - GREASE TUBE 1
19 485007 WASHER-FLATSTD-.38-.44X1.00-.08-CZ 1
20 235725001 NUT - HEX - .38 - 16 - GR8 - YZ 7
21 235743001 SCREW - HCS - .38 - 16 X 3.00 - GR8-YZ 2
22 296280654 BAR - PEDAL MOUNT 1
23 296280653 PLATE - PEDAL 1
24 296256038 SCREW - SHSS - .50X.38-.38-16  THD-CZ 1
25 250583001 3/8-16X3 3/4 GR8 HEX BOLT PLTD 2
26 235726001 BOLT-3/8-16X3/4 GR8 HEX ZNCPLT 3
27 296280655 TUBE - SPACER 1
28 250529001 BOLT 3/8-16X2 1/2”GR.8 HEX 1
29 296280646 NOZZEL - GREASER 1
30 127362001 WASHER-1/2 HARD.FLAT/PLATED 1
31 294896001 SLEEVE - GREASE PUMP 1
32 294905001 VALVE - INSERT CHECK, 1/2” 1
33 456001 NUT-3/4 N.F. HEX JAM          1

THREAD COMPOUND
296262012 THRD CMPND-PLUSCO 135-SINGLE 

CARTRIDGE
275927982 THRD CMPND - PLUSCO 135 - 10 PACK
275928982 THRD CMPND - CASE OF 4 / 10 PACKS
P1.10



D6x6 Navigator HDDHydraulic Assemblies-Section 4
Hyd. Pump Fig 4-8
P1.00



D6x6 Navigator HDD Hydraulic Assemblies-Section 4
Hyd. Pump Fig 4-8

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296281068 TANDEM PUMP STACK 1 Breakdown Fig. 9-25
2 53834001 FITTING - 45 MJ-8MORBA 1
3 296266539 VALVE - STAKEDOWN ENABLE 1 Breakdown Fig. 9-16
4 85659001 FITTING-24M ORINGX20F ORINGSTR 1
5 67291001 4F X 6M OR REDUCER 1
6 1580009 HOSE CLAMP-1 3/4” 1
7 104156001 FITTING-STR-8MORB-8FSJ 1
8 59407001 FITTING 10 MB - 8 MJ 90 2
9 296281038 FITTING-90-12HB-16MORBA-8MJ 1
10 60908001 1/4 M x 4 M JIC ST 1
11 235615001 FITTING-16MX8M JIC 90 DEG 1
12 235737001 SCREW-HCS-.50-13 X 1.25-GR 8 - YZ 2
13 485025 WASHER-FLATSAEHARD-.50-.53 X 1.06-

.09-YZ
2

14 99999001 FITTING-90-20BHI-20MORBA 1
15 1580005 HOSE CLAMP-1” 1
16 81342001 FITTING-RTEE-4MJ-4MORBA-4MJ 1
17 287514001 FITTING-STR-4FSJ-2FNPT 1
18 75491001 FITTING-TEST-16MTP-2MNPT 1
P1.00



D6x6 Navigator HDDHydraulic Assemblies-Section 4
Water Control Valve (S/N 223-) Fig 4-9r03
P1.04



D6x6 Navigator HDD Hydraulic Assemblies-Section 4
Water Control Valve (S/N 223-) Fig 4-9r03

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date September, 2006 Change Valve
1 * 296291827 VALVE-WATER 1 Breakdown Fig. 9-12
2 240310001 SCREW - HCS - .38 - 16 X .50 - GR8 - YZ 2
3 235713001 WASHER - FLATSTRL - .38 - .41 X .81 - 

.06-YA-A325
2

4 57950001 FITTING-90-4MJ-6MORBA 1
5 58295001 FITTING-4M OR X 4M JIC 45 DEG. 1
6 59426001 FITTING - 90-6MJ-6MORBA 1
P1.04



D6x6 Navigator HDDHydraulic Assemblies-Section 4
Water Control Valve Fig 4-9r02
P1.03



D6x6 Navigator HDD Hydraulic Assemblies-Section 4
Water Control Valve Fig 4-9r02

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date March, 2006 Update In Illustration & Parts List.
1 296281072 VALVE - WATER 1 (S/N-)  Breakdown Fig. 9-12
2 240310001 SCREW-HCS-.38-16X.50-GR8-YZ 2
3 235713001 WASHER-FLATSTRL-.38-.41X.81-.06-YZ-

A325
2

4 70054001 FITTING-90-4MJ-6MORBA-R.060 1
5 58295001 FITTING-45-4MJ-4MORBA 1
6 59426001 FITTING - 90-6MJ-6MORBA 1
P1.03



D6x6 Navigator HDDHydraulic Assemblies-Section 4
Water Control Valve Fig 4-9r01
P1.01



D6x6 Navigator HDD Hydraulic Assemblies-Section 4
Water Control Valve Fig 4-9r01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date November, 2005 Update In Illustration & Parts List.
1 296281072 VALVE - WATER 1 (S/N 111-)     Breakdown Fig. 9-12
2 240310001 SCREW - HCS - .38 - 16 X .50 - GR8 - YZ 2
3 235713001 WASHER - FLATSTRL - .38 - .41 X .81 - 

.06-YA-A325
2

4 70054001 FITTING-6MX4 M JIC 90 W/.060 1
5 58295001 FITTING-4M OR X 4M JIC 45 DEG. 1
6 59426001 FITTING - 90-6MJ-6MORBA 1
P1.01



D6x6 Navigator HDDHydraulic Assemblies-Section 4
Water Control Valve Fig 4-9
P1.00



D6x6 Navigator HDD Hydraulic Assemblies-Section 4
Water Control Valve Fig 4-9

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296281072 VALVE - WATER 1 Breakdown Fig. 9-12
2 296284266 BAR - WATER CONTROL 1
3 94207001 SSS- 8-32X1/4                  REF     94207-

001-1
1

4 2809001 PIVOT AO47641                  REF       C03068 1
5 1794007 HAIR PIN COTTER - .080 WIRE    REF       

T05985
1

6 4119001 CLAMP - AO 45202               REF       
C03069

1

7 296281073 PLATE - MOUNT CABLE 1
8 240310001 SCREW - HCS - .38 - 16 X .50 - GR8 - YZ 4
9 235713001 WASHER - FLATSTRL - .38 - .41 X .81 - 

.06-YA-A325
4

10 57968001 FITTING-STR-4MJ-6MORB 1
11 82931001 FITTING-45-4MJX6MORBA 1
12 65565001 FITTING - 6M O-RING X 6M JIC ST. 1
13 533004 BOLT-10-24X1/2 RND.HD.SLTMACH 2
14 485001 WASHER - FLATSTD - .19 - .22 X .56 - .05 

- CZ
2

15 99042001 NUT - NYLOCK - 10 - 24 - GR2 - CZ 2
16 296281074 CABLE - 3/16 X 24” NYLON CONDUIT 1
P1.00



D6x6 Navigator HDDHydraulic Assemblies-Section 4
Rotation Valve Fig 4-10
P1.09



D6x6 Navigator HDD Hydraulic Assemblies-Section 4
Rotation Valve Fig 4-10

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date September, 2007 Updated Drawing
1 296278636 VALVE-3 BANK HYD. 1 Breakdown Fig. 9-13
2 235726001 BOLT-3/8-16X3/4 GR8 HEX ZNCPLT 7
3 510337635 WASHER-FLATSAE-.38-.41X.81-16G-YZ 7
4 296281069 PLATE - VALVE MOUNT ROTATION 1
5 68287001 FITTING-8 M X 10M JIC 45 1
6 67850001 8M X 10MJIC STR 1
7 * 86671001 FITTING-8M ORING X4M JIC 90 EL 2
8 53657001 FITTING-8M OR X 4M JIC ST. 2
9 53834001 #8M O-RING-#8M JIC 45 DEG. 2
10 53837001 FITTING - 8M O-RING X 8M JIC 90 

DEGREE
1

11 59400001 8M JICX10M ADJ. 45 DEG.ELBOW 1
P1.09



D6x6 Navigator HDDHydraulic Assemblies-Section 4
Thrust Valve Fig 4-11r01
P1.01



D6x6 Navigator HDD Hydraulic Assemblies-Section 4
Thrust Valve Fig 4-11r01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date November, 2005 Update In Illustration & Parts List.
1 296278635 VALVE - 2 BANK HYD. 1 Breakdown Fig. 9-15
2 59407001 8M JICX10M ADJ. 90 DEG.ELBOW   REF     

59648-001-1
2

3 86671001 FITTING-8M ORING X4M JIC 90 EL 1
4 53834001 #8M O-RING-#8M JIC 45 DEG. 1
5 235726001 BOLT-3/8-16X3/4 GR8 HEX ZNCPLT 3
6 235713001 WASHER - FLATSTRL - .38 - .41 X .81 - 

.06-YA-A325
3

7 53824001 FITTING-#8M O-RING-#8M JIC ST. 1
8 82932001 FITTING-8MX4M JIC 45DEG ELBOW 1
P1.01



D6x6 Navigator HDDHydraulic Assemblies-Section 4
Thrust Valve Fig 4-11
P1.00



D6x6 Navigator HDD Hydraulic Assemblies-Section 4
Thrust Valve Fig 4-11

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296278635 VALVE - 2 BANK HYD. 1 Breakdown Fig. 9-15
2 59407001 8M JICX10M ADJ. 90 DEG.ELBOW   REF     

59648-001-1
2

3 86671001 FITTING-8M ORING X4M JIC 90 EL 1
4 53834001 #8M O-RING-#8M JIC 45 DEG. 1
5 235726001 BOLT-3/8-16X3/4 GR8 HEX ZNCPLT 3
6 235713001 WASHER - FLATSTRL - .38 - .41 X .81 - 

.06-YA-A325
3

7 296281071 HANDLE - THRUST VALVE 1
8 296271119 KNOB - BLACK 1
9 53824001 FITTING-#8M O-RING-#8M JIC ST. 1
10 4235001 FITTING - PLUG - 10MORB - HEX 1
11 82932001 FITTING-8MX4M JIC 45DEG ELBOW 1
12 92996001 NUT-HEXJAM-.44-20-GR2-PLN 1
P1.00



D6x6 Navigator HDDHydraulic Assemblies-Section 4
Rear Control Valve Fig 4-12r01
P1.02



D6x6 Navigator HDD Hydraulic Assemblies-Section 4
Rear Control Valve Fig 4-12r01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date January, 2006 Update In Illustration & Parts List.
1 296278634 VALVE - STACK ASSEMBLY 1 Breakdown Fig. 9-14
2 296277379 MOUNT - VALVE 1
3 53826001 #10M O-RING-#8M JIC ST. 2
4 53657001 FITTING-8M OR X 4M JIC ST. 2
5 235727001 BOLT-3/8-16X1 GR8 HEX ZYC 14
6 235713001 WASHER - FLATSTRL - .38 - .41 X .81 - 

.06-YA-A325
19

7 60247001 FITTING - 8M O-RING X 6M JIC ST. 4
8 296277384 SHIELD - VALVE 1
9 235725001 NUT - HEX - .38 - 16 - GR8 - YZ 5
10 296282263 ROD - HOSE GUIDE 1
11 235742001 BOLT-5/16-18X3/4 GR8 ZYC 1
12 235714001 WASHER - FLATSTRL - .31 - .34 X .69 - 

.06-YZ-A325
1

13 59461001 8 JIC SW RUN TEE 1
14 296280625 BAR - HANDLE 2
15 296280626 BAR - HANDLE 1
16 201482001 HANDLE-BLACK PLASTIC  2 1/2” 3
17 700IC615 DECAL - REAR CONTROL 1
18 7000A576 DECAL-DANGER 1 Domestic

700IA576 DECAL-DANGER International
19 7000C339 DECAL - PARKING 1
20 212522001 TRIM-1/4 EDGE 2
P1.02



D6x6 Navigator HDDHydraulic Assemblies-Section 4
Rear Control Valve Fig 4-12
P1.00



D6x6 Navigator HDD Hydraulic Assemblies-Section 4
Rear Control Valve Fig 4-12

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296278634 VALVE - STACK ASSEMBLY 1 Breakdown Fig. 9-14
2 296277379 MOUNT-VALVE 1
3 53826001 FITTING-STR-8MJ-10MORB 2
4 53657001 FITTING-STR-4MJ-8MORB 2
5 235727001 BOLT - 3/8-16x1 GR.8 HEX 9
6 235713001 WASHER-FLATSTRL-.38-.41X.81-.06-YZ-

A325
19

7 60247001 FITTING-STR-6MJ-8MORB 4
8 296277384 SHIELD-VALVE 1
9 235725001 NUT - HEX - .38 - 16 - GR8 - YZ 5
10 235736001 BOLT 3/8-16x1 1/4 GR.8 HEX ZINC PLTD 5
11 296282263 ROD-HOSE GUIDE 1
12 235742001 BOLT-5/16-18X3/4 GR8 ZINC PLTD 1
13 235714001 WASHER-5/16 SAE HARD ZINC PLTD 1
14 59461001 8 JIC SW RUN TEE 1
15 296280625 BAR - HANDLE 2
16 296280626 BAR - HANDLE 1
17 201482001 HANDLE-BLACK PLASTIC 2 1/2” 3
18 700IC615 DECAL - REAR CONTROL 1
19 7000A576 DECAL - DANGER 1 Domestic

700IA576 DECAL-DANGER 1 International
20 7000C339 DECAL - PARKING 1
21 212522001 TRIM 1/4” EDGE 2
P1.00



D6x6 Navigator HDDHydraulic Assemblies-Section 4
Hose Carrier Fig 4-13r01
P1.01



D6x6 Navigator HDD Hydraulic Assemblies-Section 4
Hose Carrier Fig 4-13r01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date November, 2005 Update In Illustration & Parts List.
1 296278631 HOSE CARRIER 1 Breakdown Fig. 9-27
2 373006 1/4”-20X3/4”GD#5CARRIAGE BOLT  REF       

T11988
8

3 1809005 NUT-1/4 SM FLGE T.L. 8
P1.01



D6x6 Navigator HDDHydraulic Assemblies-Section 4
Hose Carrier Fig 4-13
P1.00



D6x6 Navigator HDD Hydraulic Assemblies-Section 4
Hose Carrier Fig 4-13

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296278631 HOSE CARRIER 1 Breakdown Fig. 9-27
2 373006 1/4”-20X3/4”GD#5CARRIAGE BOLT  REF       

T11988
8

3 405001 NUT-1/4 NC FLG WHIZ LOCK       REF       
T16734

8

P1.00



D6x6 Navigator HDDHydraulic Assemblies-Section 4
Check Valve Bank Fig 4-14
P1.00



D6x6 Navigator HDD Hydraulic Assemblies-Section 4
Check Valve Bank Fig 4-14

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296278678 VALVE - CHECK BANK 1 Breakdown Fig. 9-11
2 235727001 BOLT - 3/8-16x1 GR.8 HEX 2
3 235713001 WASHER-FLATSTRL-.38-.41X.81-.06-YZ-

A325
2

4 81343001 4M (BCH)X4M JICX4M JIC TEE 3
5 53824001 FITTING-STR-8MJ-8MORB 4
P1.00



D6x6 Navigator HDDHydraulic Assemblies-Section 4
Rotation/Pullback Hyd. Flow Diagram Fig 4-15
P1.00



D6x6 Navigator HDD Hydraulic Assemblies-Section 4
Rotation/Pullback Hyd. Flow Diagram Fig 4-15

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296280610 HOSE-HYD-.50X54-8FSJ-ST/45-3500PSI-

100R2
2

2 53844041 HOSE-1/2X100 JIC (100R2) 2
3 53844661 HOSE 1/2X68 8FSJICST/90D 3000# 2
4 275131001 HOSE-1/2X48 8FSJIC ST/90 M3K 1
5 53844171 HOSE-1/2X44 8FS JIC 3000 PSI 1
P1.00



D6x6 Navigator HDDHydraulic Assemblies-Section 4
Drive Track Hyd. Flow Diagram Fig 4-16
P1.00



D6x6 Navigator HDD Hydraulic Assemblies-Section 4
Drive Track Hyd. Flow Diagram Fig 4-16

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 53843209 HOSE-1/4X56 4FS JIC 3000PSI 2
2 159749001 HOSE - 3/8 X 46 6FS JIC 3000# M3K 2
3 257529001 HOSE-HYD 3/8 X 54 6FS JIC ST 2
P1.00



D6x6 Navigator HDDHydraulic Assemblies-Section 4
Hyd. Pump Flow Diagram Fig 4-17r01
P1.01



D6x6 Navigator HDD Hydraulic Assemblies-Section 4
Hyd. Pump Flow Diagram Fig 4-17r01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date November, 2005 Update In Illustration & Parts List.
1 53844399 HOSE-1/2X60 8FS JIC 3000 PSI 1
2 236449001 HOSE-1/4X52 4FSJIC ST/90 3000 1
3 296280609 HOSE-HYD-1.25X8-NONE-200PSI-

100R4-G4H
1

4 53844157 HOSE-1/2X16 8FS JIC 3000 PSI 2
5 296280658 HOSE-HYD-.50X32-8FSJ-ST/45-3000PSI-

100R17-M3K
1

6 275131001 HOSE-1/2X48 8FSJIC ST/90 M3K 1
7 53843577 HOSE-1/4X16 4FSJICST/4FSJIC90D 1
8 53844327 HOSE-HYD-.50X32-8FSJ-ST/90-3000PSI-

100R1
1

9 625095 HOSE-1” LP-10” 1
10 257521001 HOSE-HYD 3/8 X 100” 6FS JIC ST/90 1
11 291647001 HOSE-HYD.-.50X76  8FS  JIC ST/90 - 

3000PSI
1

12 294592001 HOSE - HYD- .25 X 63 - 4FSJ - ST/90 - 
3000PSI

1

13 53843711 HOSE-1/4X62 4FS JIC 3000 PSI 1
P1.01



D6x6 Navigator HDDHydraulic Assemblies-Section 4
Hyd. Pump Flow Diagram Fig 4-17
P1.00



D6x6 Navigator HDD Hydraulic Assemblies-Section 4
Hyd. Pump Flow Diagram Fig 4-17

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 53844399 HOSE-1/2X60 8FS JIC 3000 PSI 1
2 53843591 HOSE-HYD-.25X52-4FSJ-ST/ST-3000PSI-

100R1
1

3 296280609 HOSE-HYD-1.25X8-NONE-200PSI-
100R4-G4H

1

4 53844157 HOSE-1/2X16 8FS JIC 3000 PSI 2
5 158038001 HOSE - 1/2 X 32  8FFORS45 8FFORS  

3000PSI
1

6 275131001 HOSE-1/2X48 8FSJIC ST/90 M3K 1
7 53843577 HOSE-1/4X16 4FSJICST/4FSJIC90D 1
8 53844327 HOSE-HYD-.50X32-8FSJ-ST/90-3000PSI-

100R1
1

9 625095 HOSE-1” LP-10” 1
10 257521001 HOSE-HYD 3/8 X 100” 6FS JIC ST/90 1
11 291647001 HOSE-HYD.-.50X76  8FS  JIC ST/90 - 

3000PSI
1

12 294592001 HOSE - HYD- .25 X 63 - 4FSJ - ST/90 - 
3000PSI

1

13 53843711 HOSE-1/4X62 4FS JIC 3000 PSI 1
P1.00



D6x6 Navigator HDDHydraulic Assemblies-Section 4
Standard Stakedown/Vise Hyd. Flow Diagram Fig 4-18
P1.00



D6x6 Navigator HDD Hydraulic Assemblies-Section 4
Standard Stakedown/Vise Hyd. Flow Diagram Fig 4-18

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 53843659 HOSE-1/4X35 4FS JIC 3000 PSI 2
2 148968001 HOSE - 1/4 X 46 4FSJIC ST/90 3000 # 2
3 53843183 HOSE-1/4X18 4FS JIC 3000 PSI 1
4 148968001 HOSE - 1/4 X 46 4FSJIC ST/90 3000 # 1
5 53843243 HOSE-1/4X130 4FS JIC 3000 PSI 1
6 53843215 HOSE-1/4X134 4FS JIC 3000 PSI 1
7 53843417 HOSE-1/4X142 4FSJICST/4FSJIC90 1
8 53843447 HOSE-1/4X50 4FS JIC 3000 PSI 2
9 148966001 HOSE-HYD-.50X34-8FSJ-ST/ST-3000PSI-

100R
1

10 239134001 HOSE - 1/4X86 4FS JIC 3000 PSI 2
11 275133001 HOSE-1/2X64 8FSJIC ST/90 M3K 1
12 53843659 HOSE-1/4X35 4FS JIC 3000 PSI 1
13 296280657 HOSE-1/4X124 4FSJ-ST/90-3000PSI 1
P1.00



D6x6 Navigator HDDHydraulic Assemblies-Section 4
Power Stakedown Hyd. Flow Diagram Fig 4-19
P1.00



D6x6 Navigator HDD Hydraulic Assemblies-Section 4
Power Stakedown Hyd. Flow Diagram Fig 4-19

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 159745001 HOSE - 1/4 X 29 4FSJIC ST/90 3000# 3
2 53843543 HOSE-1/4X38 4FSJICST/4FSJIC90 2
3 238710001 HOSE-1/4X32 4FSJIC ST/90 3000 1
4 53843681 HOSE-1/4X11 4FSJIC-4FSJIC 90 1
5 53843577 HOSE-1/4X16 4FSJICST/4FSJIC90D 1
P1.00



D6x6 Navigator HDDHydraulic Assemblies-Section 4
Ball Valve Hyd. Flow Diagram Fig 4-19x01
P1.10



D6x6 Navigator HDD Hydraulic Assemblies-Section 4
Ball Valve Hyd. Flow Diagram Fig 4-19x01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date October, 2007 New Addition To Book
1 57940209 HOSE-3/8X30 6FS JIC (3000PSI) 1
2 53843741 HOSE-1/4X18 4FSJICST/90 3000# 1
3 53843521 HOSE-1/4X100 4FS JICST/4FSJC90 1
4 148968001 HOSE - 1/4 X 46 4FSJIC ST/90 3000 # 2
P1.10



D6x6 Navigator HDDHydraulic Assemblies-Section 4
Miscellaneous Supplies Fig 4-20
P1.04



D6x6 Navigator HDD Hydraulic Assemblies-Section 4
Miscellaneous Supplies Fig 4-20

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

CORDURA SLEEVES
83726001 INSIDE DIAMETER .71
66094001 INSIDE DIAMETER 1.22
67264001 INSIDE DIAMETER 1.42
69129001 INSIDE DIAMETER 1.59
53840001 INSIDE DIAMETER 1.81
53841001 INSIDE DIAMETER 2.37
235824001 INSIDE DIAMETER 2.66

NOTE:  SPECIFY LENGTH WHEN 
ORDERING

TIE STRAPS
78657001 4 IN. LENGTH
59634001 8 IN. LENGTH
58151001 15 IN. LENGTH

O-RINGS
SAE FITTING REPLACEMENT O-RING 

78185027 4M SAE FITTING SIZE
53649081 5M SAE FITTING SIZE
59088057 6M SAE FITTING SIZE
59088053 8M SAE FITTING SIZE
792029 10M SAE FITTING SIZE
3152013 12M SAE FITTING SIZE
3155015 14M SAE FITTING SIZE
81580001 16M SAE FITTING SIZE
93316001 20M SAE FITTING SIZE

O-RINGS
FORS FITTING REPLACEMENT O-RING 

93843001 ORING-AS-011-C90 FOR#4ORS FIT
93844001 ORING-AS-012-C90 FOR #6ORS FIT
93845001 ORING-AS-014-C90 FOR#8ORS FIT.
93846001 O-RING-AS-016-C90 FOR#10ORS FIT
93847001 O-RING-AS-018-C90 FOR#12ORS FIT
93848001 ORING-AS-021-C90 FOR#16ORS FIT
93849001 O-RING-AS-025-C90 FOR#20ORS FIT
93850001 O-RING-AS-029-C90 FOR#24ORS FIT

NOTE:  O-RINGS LISTED ARE 90 
DUROMETER
P1.04



D6x6 Navigator HDDControl Electrical Assemblies-Section 5
Electrical Harness Fig 5-1
P1.00



D6x6 Navigator HDD Control Electrical Assemblies-Section 5
Electrical Harness Fig 5-1

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296278745 HARNESS-MAIN 1
P1.00



D6x6 Navigator HDDControl Electrical Assemblies-Section 5
DT Series Connectors Fig 5-2
P1.00



D6x6 Navigator HDD Control Electrical Assemblies-Section 5
DT Series Connectors Fig 5-2

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 276866001 PIN - 14/16 GA.
1A 87696001 PIN-16/18 GA.
2 276867001 RECEPTACLE - 2 PIN
2A 276868001 RECEPTACLE - 3 PIN
2B 276869001 RECEPTACLE - 4 PIN
2C 276890001 RECEPTACLE - 6 PIN
2D 276943001 RECEPTACLE - 8 PIN (A)
2E 276944001 RECEPTACLE - 8 PIN (B)
2F 276945001 RECEPTACLE - 8 PIN (C)
2G 276946001 RECEPTACLE - 8 PIN (D)
2H 276947001 RECEPTACLE - 12 PIN (A)
2I 276948001 RECEPTACLE - 12 PIN (B)
2J 276949001 RECEPTACLE - 12 PIN (C)
2K 276950001 RECEPTACLE - 12 PIN (D)
3 276870001 WEDGE - 2 PIN RECEPTACLE
3A 276871001 WEDGE - 3 PIN RECEPTACLE
3B 276872001 WEDGE - 4 PIN RECEPTACLE
3C 276873001 WEDGE - 6 PIN RECEPTACLE
3D 94200001 WEDGE - 8 PIN RECEPTACLE
3E 103213001 WEDGE - 12 PIN RECEPTACLE
4 276874001 WEDGE - 2 PIN PLUG
4A 276875001 WEDGE - 3 PIN PLUG
4B 276876001 WEDGE - 4 PIN PLUG
4C 276877001 WEDGE - 6 PIN PLUG
4D 98106001 WEDGE - 8 PIN PLUG
4E 103214001 WEDGE - 12 PIN PLUG
5 276878001 GASKET - INTERFACE 2 PIN
5A 276879001 GASKET - INTERFACE 3 PIN
5B 276880001 GASLET - INTERFACE 4 PIN
5C 276881001 GASKET - INTERFACE 6 PIN
5D 276882001 GASKET - INTERFACE 8 PIN
5E 276883001 GASKET - INTERFACE 12 PIN
6 276884001 PLUG - 2 PIN
6A 276885001 PLUG - 3 PIN
6B 276886001 PLUG - 4 PIN
6C 276887001 PLUG - 6 PIN
6D 98107001 PLUG - 8 PIN (A)
6E 276985001 PLUG - 8 PIN (B)
6F 276986001 PLUG - 8 PIN (C)
6G 276987001 PLUG - 8 PIN (D)
6H 103211001 PLUG - 12 PIN (A)
6I 276988001 PLUG - 12 PIN (B)
6J 276989001 PLUG - 12 PIN (C)
6K 276990001 PLUG - 12 PIN (D)
7 91354001 SOCKET - 16/18 GA.
8 94201001 PLUG - SEALING (12-16)
9 286553001 TOOL - DEUTSCH CRIMPING (FIELD)
10 286553003 TOOL - DEUTSCH (FIELD)
P1.00



D6x6 Navigator HDDControl Electrical Assemblies-Section 5
Control Electrical Panel Fig 5-3
P1.05



D6x6 Navigator HDD Control Electrical Assemblies-Section 5
Control Electrical Panel Fig 5-3

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date November, 2006 Change Zap Alert Horn
1 154677001 OUTLET - 12 VOLT 1
2 296252603 ASM - LOW END DESIPLAY 1
3 296252560 SCREW, #10-14 X 3/8 PLASTITE PH,HD 4
4 296270163 ASM, STRIKEALERT BLANK 1
5 * 296292078 HORN - ZAP ALERT DEUTSCH 2 PIN 1 (S/N 223-)
P1.05



D6x6 Navigator HDDControl Electrical Assemblies-Section 5
Seat Assy Fig 5-4r02
P1.04



D6x6 Navigator HDD Control Electrical Assemblies-Section 5
Seat Assy Fig 5-4r02

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date April, 2006 Update In Illustration & Parts List.
1 296281120 SEAT TILT BASE 1
2 510352507 NUT-SMFLGTL-.31-18-G-YZ 4
3 296256038 SCREW-SHSS-.50X.38-.38-16THD-CZ 9
4 296274289 SEAT - MILSCO 1

219186003 SWITCH-SAFETY 1 Not Shown
4473004 1/4-20X1/2 FLGE WHIZ BOLT 2 Not Shown

5 235713001 WASHER-FLATSTRL-.38-.41X.81-.06-YZ-
A325

8

6 250508001 NUT-TLHEX-.38-16-C-YZ 8
7 142410001 CASE - OPERATOR MANUAL 1
8 235683001 MOUNT- MANUAL BOX 1
9 510337603 WASHER-FLATSTD-.25-.31X.75-.07-YZ 3
10 235733001 SCREW-HCS-.25-20X.50-GR8-YZ 3
11 235740001 SCREW-HCS-.31-18X.50-GR8-YZ 4
12 405001 NUT-HEXFLGL-.25-20-GR2-CZ 3
13 235714001 WASHER-FLATSTRL-.31-.34X.69-.06-YZ-

A325
4

14 278953001 ANCHOR - CABLE TIE 1
15 2326940 DECAL - NOTICE TO OWNERS 1
16 296281118 PLATE - SEAT LATCH 1
17 252253001 WASHER-FLATSAE-.50-.53X1.06-.09-CZ 10
18 235869001 SPRING-EXT. 3/4 OD X .085-3.00 1
19 240056001 SCREW-1/2X1/2 SOCKET SHOULDER 1
20 296281131 SEAT TILT WELDMENT 1
21 296281173 PLATE - SEAT LATCH TOP LINK 1
22 296281172 PLATE - SEAT LATCH BOTTOM LINK 1
23 292146001 SCREW-1/2X1/2 SOCKET SHOULDER 1
P1.04



D6x6 Navigator HDDControl Electrical Assemblies-Section 5
Seat Assy Fig 5-4r01
P1.02



D6x6 Navigator HDD Control Electrical Assemblies-Section 5
Seat Assy Fig 5-4r01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date January, 2006 Update In Illustration & Parts List.
1 296281120 SEAT TILT BASE 1
2 510352507 NUT-SMFLGTL-.31-18-G-YZ 4
3 296256038 SCREW-SHSS-.50X.38-.38-16THD-CZ 8
4 296274289 SEAT - MILSCO 1

219186003 SWITCH-SAFETY 1 Not Shown
4473004 1/4-20X1/2 FLGE WHIZ BOLT 2 Not Shown

5 235713001 WASHER-FLATSTRL-.38-.41X.81-.06-YZ-
A325

6

6 250508001 NUT-TLHEX-.38-16-C-YZ 6
7 296281027 PLATE-SEAT STOP/LATCH 1
8 252253001 WASHER-FLATSAE-.50-.53X1.06-.09-CZ 7
9 142410001 CASE - OPERATOR MANUAL 1
10 235683001 MOUNT- MANUAL BOX 1
11 510337603 WASHER-FLATSTD-.25-.31X.75-.07-YZ 3
12 235733001 SCREW-HCS-.25-20X.50-GR8-YZ 3
13 235740001 SCREW-HCS-.31-18X.50-GR8-YZ 4
14 405001 NUT-HEXFLGL-.25-20-GR2-CZ 3
15 235714001 WASHER-FLATSTRL-.31-.34X.69-.06-YZ-

A325
4

16 278953001 ANCHOR - CABLE TIE 1
17 2326940 DECAL - NOTICE TO OWNERS 1
18 296281118 PLATE - SEAT LATCH 1
19 235869001 SPRING-EXT. 3/4 OD X .085-3.00 1
20 240056001 SCREW-1/2X1/2 SOCKET SHOULDER 1
21 296281131 SEAT TILT WELDMENT 1
P1.02



D6x6 Navigator HDDControl Electrical Assemblies-Section 5
Seat Assy Fig 5-4
P1.00



D6x6 Navigator HDD Control Electrical Assemblies-Section 5
Seat Assy Fig 5-4

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296277726 PLATE - SEAT MOUNT 1
2 510352507 NUT-SMFLGTL-.31-18-G-YZ 4
3 296256038 SCREW - SHSS - .50X.38-.38-16  THD-CZ 3
4 296274289 SEAT - MILSCO XR210 GRAY 1

219186003 SWITCH-SAFETY 1 Not Shown
4473004 1/4-20X1/2 FLGE WHIZ BOLT 2 Not Shown

5 235713001 WASHER - FLATSTRL - .38 - .41 X .81 - 
.06-YA-A325

3

6 250508001 NUT - 3/8-NC Gr8 TOP LOCK Y/ZINC 3
7 296281027 PLATE - SEAT STOP/LATCH 1
8 252253001 WASHER-1/2 SAE FLAT ZP 1
9 142410001 CASE-6”X9 XCX X1” OPERATOR 

MANUAL
1

10 235683001 MOUNT-MANUAL BOX 1
11 510337603 WASHER-FLATSTD-.25-.31X.75-.07-YZ 3
12 235733001 BOLT-1/4-20X1/2 GR8 ZINC PLTD 3
13 235740001 BOLT-5/16-18X1/2 GR8 ZINC PLT 4
14 405001 NUT-1/4 NC FLG WHIZ LOCK     3
15 235714001 WASHER - FLATSTRL - .31 - .34 X .69 - 

.06-YZ-A325
4

16 278953001 ANCHOR - CABLE TIE 1
17 2326940 DECAL-NOTICE TO OWNERS 1
P1.00



D6x6 Navigator HDDControl Electrical Assemblies-Section 5
Throttle Cable Fig 5-5
P1.00



D6x6 Navigator HDD Control Electrical Assemblies-Section 5
Throttle Cable Fig 5-5

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 265153001 MOUNT - THROTTLE  CABLE - KUBOTA 1
2 84541001 THROTTLE CABLE 56” 1
3 2809001 PIVOT AO47641             1
4 1794007 HAIR PIN COTTER - .080 WIRE  1
5 235716001 WASHER - FLATSTRL - .25 -.28 X .63 - .06 

- CZ
1

P1.00



D6x6 Navigator HDDControl Electrical Assemblies-Section 5
Battery Fig 5-6r01
P1.10



D6x6 Navigator HDD Control Electrical Assemblies-Section 5
Battery Fig 5-6r01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date September, 2007 Updated Drawing
1 229373001 PAD-BATTERY 1
2 264353001 BATTERY-26 SERIES (525 CCA) 1
3 296281121 PLATE - BATTERY HOLD DOWN 1
4 235726001 BOLT-3/8-16X3/4 GR8 HEX ZNCPLT 3
5 235713001 WASHER - FLATSTRL - .38 - .41 X .81 - 

.06-YA-A325
3

6 296282264 CABLE - BATTERY (NEG) X 44 1
7 296282265 CABLE - BATTERY (POS) X 44 1
8 219380001 STRAP-GROUND 4 GA.X12” E-E 2
9 10530003 SCREW-MCH-8-32X.38-GR2-CZ-PAN-

SLTD
2

10 141364001 SCREW-10-32 X 1/2 CRPHM 4
11 904365001 DISCONNECT SWITCH 1
12 285634001 BREAKER - 50 AMP 1
13 296281016 PLATE - FUSE/DISCONNECT ASSY 1
14 399001 NUT-8-32 HEX 2
15 224769001 WASHER-#8 FLAT 2
16 700IA477 DECAL_BATTERY SWITCH (UG) 1
17 87356003 KEY 1
18 235742001 BOLT-5/16-18X3/4 GR8 ZYC 1
19 235714001 WASHER - FLATSTRL - .31 - .34 X .69 - 

.06-YZ-A325
1

20 568001 8 X 35MM DIN933 FULLY THRD. 1
P1.10



D6x6 Navigator HDDControl Electrical Assemblies-Section 5
Battery Fig 5-6
P1.00



D6x6 Navigator HDD Control Electrical Assemblies-Section 5
Battery Fig 5-6

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 229373001 PAD-BATTERY 1
2 264353001 BATTERY- 26 SERIES- 525 CCA 1
3 296277500 BRACKET - BATTERY HOLD DOWN 1
4 235726001 BOLT-3/8-16X3/4 GR8 HEX ZNCPLT 3
5 235713001 WASHER - FLATSTRL - .38 - .41 X .81 - 

.06-YA-A325
3

6 296282264 CABLE-BATT. (NEG) X 44 1
7 296282265 CABLE-BATT. (POS) X 44 1
8 219380001 STRAP-GROUND 4 GA.X12” E-E 2
9 235742001 BOLT-5/16-18X3/4 GR8 ZINC PLTD 1
10 235714001 WASHER - FLATSTRL - .31 - .34 X .69 - 

.06-YZ-A325
1

11 10530003 SCREW-MCH-8-32X.38-GR2-CZ-PAN-
SLTD

2

12 141364001 SCREW-10-32 X 1/2 CRPHM 4
13 904365001 DISCONNECT SWITCH 1
14 285634001 BREAKER - 50 AMP 1
15 296281016 PLATE - FUSE/DISCONNECT ASSY 1
16 399001 NUT-8-32 HEX 2
17 224769001 WASHER-#8 FLAT 2
18 700IA477 DECAL_BATTERY SWITCH (UG) 1
19 87356003 KEY 1
20 568001 8 X 35MM DIN933 FULLY THRD. 1
P1.00



D6x6 Navigator HDDControl Electrical Assemblies-Section 5
Remote Lockout Fig 5-7
P1.00



D6x6 Navigator HDD Control Electrical Assemblies-Section 5
Remote Lockout Fig 5-7

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 248197001 BOLT-1/4-20X2 GR.8 ZINC PLTD 3
2 252251001 WASHER-1/4 SAE FLAT ZP 9
3 235732001 NUT - HEX - .25 - 20 - GR8 - YZ 5
4 296272661 B324LK5, SMALL NAVIGATORS UNIT 1
5 286920001 REMOTE LOCKOUT BUZZER 1
6 296272364 ANTENNA -915 MHZ, 3 dBI, 1/4 WAVE 1
7 296272607 MOUNT-ANTENNA MOTOROLA TYPE 

RG-58-4’
1

8 296272392 CHARGER, 12-VOLT NBB 1
9 296272400 BATTERY - 1000MA NBB 1
10 154677001 OUTLET - 12 VOLT 1
11 296272513 R324LK, REMOTE LOCKOUT INT 1
12 250008001 BOLT 1/4-20 X 1 1/4 ZINC PL 2
P1.00



D6x6 Navigator HDDControl Electrical Assemblies-Section 5
Voltage Stake Fig 5-8
P1.00



D6x6 Navigator HDD Control Electrical Assemblies-Section 5
Voltage Stake Fig 5-8

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296275119 STAKE-VOLTAGE 1 Breakdown Fig. 5-9
2 234164001 HANDLE-VOLTAGE STAKE 1
3 240056001 SCREW-SHSS-.50X.50-.38-16THD-CZ 2
4 296275117 HARNESS-VOLTAGE STAKE 1
5 235734001 BOLT-1/4-20X3/4 GR8 ZINC PLTD 3
6 235732001 NUT - HEX - .25 - 20 - GR8 - YZ 1
7 510337603 WASHER-FLATSTD-.25-.31X.75-.07-YZ 3
8 481013 WASHER-1/4 EST. STAR 2
9 235735001 BOLT-1/4-20X1 GR8 HEX ZNC PLTD 1
10 296275118 CLAMP - #8 2
P1.00



D6x6 Navigator HDDControl Electrical Assemblies-Section 5
Stake Voltage Components Fig 5-9
P1.00



D6x6 Navigator HDD Control Electrical Assemblies-Section 5
Stake Voltage Components Fig 5-9

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296275107 HEAD - VOLTAGE STAKE 1
2 904155001 VOLTAGE STAKE 1
P1.00



D6x6 Navigator HDDControl Electrical Assemblies-Section 5
Safety Features Gloves-Boots-Cones Fig 5-10r01
P1.03



D6x6 Navigator HDD Control Electrical Assemblies-Section 5
Safety Features Gloves-Boots-Cones Fig 5-10r01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date March, 2006 Update In Illustration & Parts List.
1 904541001 CONES-ORANGE PVC 4
2 70000530 DECAL-DANGER 4

7000I530 DECAL-WARNING (INTERNATIONAL) 4 International
3 210782001 GLOVES-SIZE 9 RUBBER INSULATE 1 PAIR

210782005 GLOVES-SIZE 9 1/2 RUBBER INSUL 1 PAIR
210782003 GLOVES-SIZE 10 RUBBER INSULATE 1 PAIR
210782007 GLOVE-SIZE 11 RUBBER INSULATED 1 PAIR
210782009 GLOVE-SIZE 12 RUBBER INSULATED 1 PAIR

4 210783001 GLOVES-SIZE 9 LEATHER PROTECT 1 PAIR
210783005 GLOVES SIZE 9 1/2 LEATHER PROT 1 PAIR
210783003 GLOVES-SIZE 10 LEATHER PROTECT 1 PAIR
210783007 GLOVE-SIZE 11 LEATHER PROTECT 1 PAIR
210783009 GLOVE-SIZE 12 LEATHER PROTECT 1 PAIR
210781001 GLOVE KIT-SIZE 9 1 Inc 1 Pair Of Rubber Gloves, 1Pair Of 

Leather Gloves & 1 Gove bag
224979001 GLOVE KIT-SIZE 9 1/2 1 Inc 1 Pair Of Rubber Gloves, 1Pair Of 

Leather Gloves & 1 Gove bag
210785001 GLOVE KIT-SIZE 10 1 Inc 1 Pair Of Rubber Gloves, 1Pair Of 

Leather Gloves & 1 Gove bag
224990001 GLOVE KIT-SIZE 11 1 Inc 1 Pair Of Rubber Gloves, 1Pair Of 

Leather Gloves & 1 Gove bag
224991001 GLOVE KIT-SIZE 12 1 Inc 1 Pair Of Rubber Gloves, 1Pair Of 

Leather Gloves & 1 Gove bag
5 210784001 BAG-GLOVE 1
6 210780009 BOOTS-SIZE 9 OVER-THE-SHOE 1 PAIR

210780001 BOOTS-SIZE 10 OVER-THE-SHOE 1 PAIR
210780003 BOOTS-SIZE 11 OVER-THE-SHOE 1 PAIR
210780005 BOOTS-SIZE 12 OVER-THE-SHOE 1 PAIR
210780007 BOOTS-SIZE 13 OVER-THE-SHOE 1 PAIR
210780011 BOOTS-SIZE 14 OVER-THE-SHOE 1 PAIR
210780013 BOOTS-SIZE 15 OVER-THE-SHOE 1 PAIR
210780015 *BOOTS SIZE 16 OVER-THE-SHOE 1 PAIR

7 279118001 *BOOT-4 BUCKLE SIZE 9 1 PAIR
279118002 *BOOT-4 BUCKLE SIZE 10 1 PAIR
279118003 *BOOT-4 BUCKLE SIZE 11 1 PAIR
279118004 *BOOT-4 BUCKLE SIZE 12 1 PAIR
279118005 *BOOT-4 BUCKLE SIZE 13 1 PAIR
279118006 *BOOT-4 BUCKLE SIZE 14 1 PAIR
279118007 *BOOT-4 BUCKLE SIZE 15 1 PAIR
279118008 *BOOT-4 BUCKLE SIZE 16 1 PAIR

8 279119001 *BOOT-ANKLE RUBBER SIZE 9 1 PAIR
279119002 *BOOT-ANKLE RUBBER SIZE 10 1 PAIR
279119003 *BOOT-ANKLE RUBBER SIZE 11 1 PAIR
279119004 *BOOT-ANKLE RUBBER SIZE 12 1 PAIR
279119005 *BOOT-ANKLE RUBBER SIZE 13 1 PAIR
279119006 *BOOT-ANKLE RUBBER SIZE 14 1 PAIR
279119007 *BOOT-ANKLE RUBBER SIZE 15 1 PAIR
279119008 *BOOT-ANKLE RUBBER SIZE 16 1 PAIR
P1.03



D6x6 Navigator HDDControl Electrical Assemblies-Section 5
Safety Features Gloves-Boots-Cones Fig 5-10
P1.00



D6x6 Navigator HDD Control Electrical Assemblies-Section 5
Safety Features Gloves-Boots-Cones Fig 5-10

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 904541001 CONES-ORANGE PVC 4
2 70000530 DECAL-DANGER 4

7000I530 DECAL-WARNING (INTERNATIONAL) 4 International
3 210782001 GLOVES-SIZE 9 RUBBER INSULATE 1 PAIR

210782005 GLOVES-SIZE 9 1/2 RUBBER INSUL 1 PAIR
210782003 GLOVES-SIZE 10 RUBBER INSULATE 1 PAIR
210782007 GLOVE-SIZE 11 RUBBER INSULATED 1 PAIR
210782009 GLOVE-SIZE 12 RUBBER INSULATED 1 PAIR

4 210783001 GLOVES-SIZE 9 LEATHER PROTECT 1 PAIR
210783005 GLOVES SIZE 9 1/2 LEATHER PROT 1 PAIR
210783003 GLOVES-SIZE 10 LEATHER PROTECT 1 PAIR
210783007 GLOVE-SIZE 11 LEATHER PROTECT 1 PAIR
210783009 GLOVE-SIZE 12 LEATHER PROTECT 1 PAIR
210781001 GLOVE KIT-SIZE 9 1 Inc 1 Pair Of Rubber Gloves, 1Pair Of 

Leather Gloves & 1 Gove bag
224979001 GLOVE KIT-SIZE 9 1/2 1 Inc 1 Pair Of Rubber Gloves, 1Pair Of 

Leather Gloves & 1 Gove bag
210785001 GLOVE KIT-SIZE 10 1 Inc 1 Pair Of Rubber Gloves, 1Pair Of 

Leather Gloves & 1 Gove bag
554990001 GLOVE KIT-SIZE 11 1 Inc 1 Pair Of Rubber Gloves, 1Pair Of 

Leather Gloves & 1 Gove bag
224991001 GLOVE KIT-SIZE 12 1 Inc 1 Pair Of Rubber Gloves, 1Pair Of 

Leather Gloves & 1 Gove bag
5 210784001 BAG-GLOVE 1
6 210780009 BOOTS-SIZE 9 OVER-THE-SHOE 1 PAIR

210780001 BOOTS-SIZE 10 OVER-THE-SHOE 1 PAIR
210780003 BOOTS-SIZE 11 OVER-THE-SHOE 1 PAIR
210780005 BOOTS-SIZE 12 OVER-THE-SHOE 1 PAIR
210780007 BOOTS-SIZE 13 OVER-THE-SHOE 1 PAIR
210780011 BOOTS-SIZE 14 OVER-THE-SHOE 1 PAIR
210780013 BOOTS-SIZE 15 OVER-THE-SHOE 1 PAIR
210780015 *BOOTS SIZE 16 OVER-THE-SHOE 1 PAIR

7 279118001 *BOOT-4 BUCKLE SIZE 9 1 PAIR
279118002 *BOOT-4 BUCKLE SIZE 10 1 PAIR
279118003 *BOOT-4 BUCKLE SIZE 11 1 PAIR
279118004 *BOOT-4 BUCKLE SIZE 12 1 PAIR
279118005 *BOOT-4 BUCKLE SIZE 13 1 PAIR
279118006 *BOOT-4 BUCKLE SIZE 14 1 PAIR
279118007 *BOOT-4 BUCKLE SIZE 15 1 PAIR
279118008 *BOOT-4 BUCKLE SIZE 16 1 PAIR

8 279119001 *BOOT-ANKLE RUBBER SIZE 9 1 PAIR
279119002 *BOOT-ANKLE RUBBER SIZE 10 1 PAIR
279119003 *BOOT-ANKLE RUBBER SIZE 11 1 PAIR
279119004 *BOOT-ANKLE RUBBER SIZE 12 1 PAIR
8279119005 *BOOT-ANKLE RUBBER SIZE 13 1 PAIR
279119006 *BOOT-ANKLE RUBBER SIZE 14 1 PAIR
279119007 *BOOT-ANKLE RUBBER SIZE 15 1 PAIR
279119008 *BOOT-ANKLE RUBBER SIZE 16 1 PAIR
P1.00



D6x6 Navigator HDDWater Pump Assemblies-Section 6
Water Pump Fig 6-1r01
P1.02



D6x6 Navigator HDD Water Pump Assemblies-Section 6
Water Pump Fig 6-1r01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date January, 2006 Update In Illustration & Parts List.
1 296277357 PUMP - DIAPHRAM WATER 1 Breakdown Fig. 9-26
2 296278632 MOTOR - .71 CU. IN. HYD 26 SERIES 1 Breakdown Fig. 9-2
3 296277362 COUPLER - MOTOR TO PUMP 1
4 296277405 ADAPTER 1
5 24411001 BOLT-10MX30MM METRIC SHCS 4
6 508475020 SCREW-HCS,M8-

1,25X20,10.9,YZ,ISO4017,FT.
3

7 250584001 7/16-14X1 1/4 GR8 HEX BOLT PL 2
8 235727001 BOLT-3/8-16X1 GR8 HEX ZYC 4
9 235713001 WASHER - FLATSTRL - .38 - .41 X .81 - 

.06-YA-A325
7

10 235725001 NUT - HEX - .38 - 16 - GR8 - YZ 3
11 57949001 FITTING-12MX8M JIC 90 DEG. EL. 1
12 102115001 FITTING - 90 - 6MJ - 12MORBA 1
13 296282268 FITTING - 8F NPT X 6M JIC ST 1
14 296282269 FITTING  - 12M  BSPP  X 12F NPT 1
15 901888001 1 X 3/4  90 INSERT 1
16 296280621 HOSE - SUCTION - 1.00” ID X 8” 1
17 1580005 HOSE CLAMP - 1”              2
18 244063001 COUPLING-1”M CAM LOC X 1” BARB 1
19 600118001 FITTING-6MORINGX4MJIC90PARKER 1
20 1830007 CABLE - 3/32” NYLON COATED (FT) 1
21 1838001 CONNECTOR-WIRE (ETC) 2
22 231152001 CAP - 1” CAM LOCK 1
P1.02



D6x6 Navigator HDDWater Pump Assemblies-Section 6
Water Pump Fig 6-1
P1.00



D6x6 Navigator HDD Water Pump Assemblies-Section 6
Water Pump Fig 6-1

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296277357 PUMP-DIAPHRAM WATER 1 Breakdown Fig. 9-26
2 296278632 MOTOR-.71 CU. IN. HYD. 1 Breakdown Fig. 9-2
3 296277362 COUPLER-MOTOR TO PUMP 1
4 296277405 ADAPTER- 1
5 24411001 SCREW-SHCS-M10-1.50X30-12.9-PLN-

D912
4

6 508475020 SCREW-HCS,M8-
1.25X20,10.9,YZ,ISO4017,FT

3

7 250584001 SCREW-HCS-.44-14X1.25-GR8-YZ 2
8 235727001 BOLT - 3/8-16x1 GR.8 HEX 4
9 235713001 WASHER-FLATSTRL-.38-.41X.81-.06-YZ-

A325
7

10 235725001 NUT - HEX - .38 - 16 - GR8 - YZ 3
11 57949001 FITTING - 12MB - 8MJ 90 EL 1
12 102115001 FITTING - 12MB - 6MJ 90 EL 1
13 296282268 FITTING-8F NPT X 6M JIC ST. 1
14 296282269 FITTING - 12M BSPP X 12F NPT 1
15 901888001 FITTING-1X3/4 90 DEG. INSERT 1
16 296280621 HOSE - SUCTION - 1.00” ID X 8” 1
17 1580005 HOSE CLAMP-1” 2
18 244063001 COUPLING-1”M CAM LOC X 1” BARB 1
19 600118001 FITTING-90-4MJ-6MORB 1
P1.00



D6x6 Navigator HDDWater Pump Assemblies-Section 6
Water Pump Flow Diagram Fig 6-2
P1.00



D6x6 Navigator HDD Water Pump Assemblies-Section 6
Water Pump Flow Diagram Fig 6-2

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 57940567 HOSE-3/8X85 6FS JIC 3000PSI 1
2 57940703 HOSE-3/8X56 6FSJICST.3000 PSI 1
P1.00



D6x6 Navigator HDDWater Pump Assemblies-Section 6
Ball Valve Fig 6-3
P1.10



D6x6 Navigator HDD Water Pump Assemblies-Section 6
Ball Valve Fig 6-3

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296285658 CYLINDER 1 X 3 1/2 1 Breakdown Fig. 9-33
2 224291001 BALL JOINT 1
3 278003001 VALVE - 1” 1500 PSI BRASS BALL 1 Breakdown Fig. 9-34
4 296284373 WELDMENT - BALL VALVE MOUNT 1
5 278002001 ARM-LEVER 1
6 60908001 FITTING-STR-4MJ-4MORB 2
7 250512001 NUT-TLHEX-.50-13-C-YZ 2
8 485025 WASHER-FLATSTRL-.50-.53X1.06-.09-YZ 3
9 235721001 SCREW-HCS-.50-13X1.50-GR8-YZ 1
10 296284353 VALVE - PILOTED 2WAY SPOOL, 

NORMALLY OPEN
1 Breakdown Fig. 9-35

11 296281178 PLATE - MOUNT VALVE BLOCK 1
12 248197001 SCREW-HCS-.25-20X2.00-GR8-YZ 2
13 510337603 WASHER-FLATSTD-.25-.31X.75-.07-YZ 4
14 235732001 NUT-HEX-.25-20-GR8-YZ 2
15 235727001 SCREW-HCS-.38-16X1.00-GR8-YZ 4
16 235713001 WASHER-FLATSTRL-.38-.41X.81-.06-YZ-

A325
12

17 235725001 NUT-HEX-.38-16-GR8-YZ 8
18 57950001 FITTING-90-4MJ-6MORBA 2
19 57968001 FITTING-STR-4MJ-6MORB 1
20 730013 1” X 3/8” HEX BUSHING STEEL    2
21 57952001 3/8”M X 6JIC 90 DEG 1
22 60248001 TEE-4M JIC X4M JIC X 4FS JIC 2
23 82930001 FIT-6MX4M JICX4M JIC (BCH) TEE 1
24 296284385 SHIELD - BALL VALVE 1
P1.10



D6x6 Navigator HDDVise Assemblies-Section 7
Clamp Fig 7-1r02
P1.02



D6x6 Navigator HDD Vise Assemblies-Section 7
Clamp Fig 7-1r02

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date January, 2006 Update In Illustration & Parts List.
1 296271422 MOUNT - PIVOT 2
2 296271432 JAW - VISE 4
3 296271419 MOUNT - CLAMP 2
4 296271421 SLIDE - CLAMP ROTATION 1
5 296280574 MOUNT - CLAMP 2
6 240335001 SCREW-HCS-.50-13X2.25-GR8-YZ 4
7 127362001 WASHER-1/2 HARD.FLAT/PLATED 16
8 250512001 NUT- 1/2  NC Gr8 TOP LOCK  Y/ ZINC 8
9 235744001 BOLT-1/2-13X2 3/4 GR8 ZNC PLTD 4
10 235713001 WASHER - FLATSTRL - .38 - .41 X .81 - 

.06-YA-A325
4

11 235727001 BOLT-3/8-16X1 GR8 HEX ZYC 4
12 275478001 PIN-1/2X3 1/4 BALL LOCK CLEVIS 2
13 296280578 CARRIER - VISE JAW 2
14 296280518 GUIDE - STOP 1
15 296280577 PIN - 1/2 X 5 BALL LOCK 2
16 296271431 MOUNT - VISE JAW 2
17 296280520 MOUNT - VISE JAW 2
18 7000A864 DECAL-WARNING DOMESTIC 1 Domestic

700IA864 DECAL-WARNING INTERNATIONAL 1 International
19 586001 ZERK-1/8” ST NPT GREASE ZYC 1
P1.02



D6x6 Navigator HDDVise Assemblies-Section 7
Clamp Fig 7-1r01
P1.01



D6x6 Navigator HDD Vise Assemblies-Section 7
Clamp Fig 7-1r01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date November, 2005 Update In Illustration & Parts List.
1 296271422 MOUNT - PIVOT 2
2 296271432 JAW - VISE 4
3 296271419 MOUNT - CLAMP 2
4 296271421 SLIDE - CLAMP ROTATION 1
5 296280574 MOUNT - CLAMP 2
6 240335001 BOLT-1/2-13X2 1/4 GR8 ZINC PLT 4
7 127362001 WASHER-1/2 HARD.FLAT/PLATED 16
8 250512001 NUT- 1/2  NC Gr8 TOP LOCK  Y/ ZINC 8
9 235744001 BOLT-1/2-13X2 3/4 GR8 ZNC PLTD 4
10 235713001 WASHER - FLATSTRL - .38 - .41 X .81 - 

.06-YA-A325
4

11 235727001 BOLT-3/8-16X1 GR8 HEX ZINC PLT 4
12 275478001 PIN-1/2X3 1/4 BALL LOCK CLEVIS 2
13 296280578 CARRIER - VISE JAW 2
14 296280518 GUIDE - STOP 1
15 296280577 PIN - 1/2 X 5 BALL LOCK 2
16 296271431 MOUNT - VISE JAW 2
17 296280520 MOUNT - VISE JAW 2
18 7000A864 DECAL-WARNING DOMESTIC 1 Domestic

700IA864 DECAL-WARNING INTERNATIONAL 1 International
19 586001 ZERK-1/8” ST NPT GREASE        REF      

TR00484
1

P1.01



D6x6 Navigator HDDVise Assemblies-Section 7
Clamp Fig 7-1
P1.00



D6x6 Navigator HDD Vise Assemblies-Section 7
Clamp Fig 7-1

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296271422 MOUNT - PIVOT 2
2 296271432 JAW - VISE 4
3 296271419 MOUNT - CLAMP 2
4 296271421 SLIDE - CLAMP ROTATION 1
5 296280574 MOUNT - CLAMP 2
6 240335001 BOLT-1/2-13X2 1/4 GR8 ZINC PLT 4
7 127362001 WASHER-1/2 HARD.FLAT/PLATED 16
8 250512001 NUT- 1/2  NC Gr8 TOP LOCK  Y/ ZINC 8
9 235744001 BOLT-1/2-13X2 3/4 GR8 ZNC PLTD 4
10 235713001 WASHER - FLATSTRL - .38 - .41 X .81 - 

.06-YA-A325
4

11 235727001 BOLT-3/8-16X1 GR8 HEX ZINC PLT 4
12 275478001 PIN-1/2X3 1/4 BALL LOCK CLEVIS 2
13 296280578 CARRIER - VISE JAW 2
14 296280518 GUIDE - STOP 1
15 296280577 PIN - 1/2 X 5 BALL LOCK 2
16 296271431 MOUNT - VISE JAW 2
17 296280520 MOUNT - VISE JAW 2
18 7000A864 DECAL-WARNING DOMESTIC 1 Domestic

700IA864 DECAL-WARNING INTERNATIONAL 1 International
19 586001 ZERK-1/8” ST NPT GREASE        REF      

TR00484
1

P1.00



D6x6 Navigator HDDVise Assemblies-Section 7
Clamp Hyd. Fig 7-2r01
P1.01



D6x6 Navigator HDD Vise Assemblies-Section 7
Clamp Hyd. Fig 7-2r01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296280562 CYLINDER-1.50 BORE X4.50 

STROKEX1.00 ROD
1 Breakdown Fig. 9-6

2 296271450 CYLINDER-2.50 
STROKEX2.00STROKEX1.00ROD

2 Breakdown Fig. 9-8

3 235717001 WASHER - 3/4” HARDENED FLAT  YZ 4
4 250510001 NUT 3/4 NC   Gr8 SLTL Y/ZINC 2
5 250604001 BOLT-3/4-10X3 1/4 GR8 HX Y/ZNC 2
6 127362001 WASHER-1/2 HARD.FLAT/PLATED 4
7 250512001 NUT- 1/2  NC Gr8 TOP LOCK  Y/ ZINC 2
8 235724001 BOLT-1/2-13X3 GR8 HEX ZINC PLT 1
9 250573001 BOLT-1/2-13 X 2 1/2 GR8 HX Y/Z 1
10 81343001 4M (BCH)X4M JICX4M JIC TEE 1
11 59423001 FIT-4M JICX4M ADJ.90 DEG.ELBOW 3
12 60908001 FITTING-4MX4M JIC STR ADAPTER 2
13 82930001 FIT-6MX4M JICX4M JIC (RUN) TEE 1
14 57968001 FITTING-STR-4MJ-6MORB 5
15 296278672 VALVE - RELIEF - 2200 PSI 1 Breakdown Fig. 9-9
16 86668001 VALVE-LOA-6-D 1 Breakdown Fig. 9-10
17 235716001 WASHER - FLATSTRL - .25 -.28 X .63 - .06 

- CZ
4

18 235714001 WASHER - FLATSTRL - .31 - .34 X .69 - 
.06-YZ-A325

4

19 248107001 BOLT-1/4-20X1 3/4 GR 8 ZINC PL 2
20 238211001 BOLT 5/16-18 X 2 Gr8 TL ZINC YC 2
21 61498001 FITTING-4 JIC M X 4 JIC FS 45 1
P1.01



D6x6 Navigator HDDVise Assemblies-Section 7
Clamp Hyd. Fig 7-2
P1.00



D6x6 Navigator HDD Vise Assemblies-Section 7
Clamp Hyd. Fig 7-2

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296280562 CYLINDER - 1 1/2 X 4.5 1 Breakdown Fig. 9-6
2 296271450 CYLINDER - 2-1/2 X 2 2 Breakdown Fig. 9-8
3 235717001 WASHER-FLATSTRL-.75-.81X1.47-.15-

YZ-A325
4

4 250510001 NUT-TLHEX-.75-10-C-YZ 2
5 250604001 SCREW-HCS-.75-10X3.25-GR8-YZ 2
6 127362001 WASHER-1/2 HARD.FLAT/PLATED 4
7 250512001 NUT-TLHEX-.5-13-C-YZ 2
8 235724001 SCREW-HCS-.50-13 X 3.00-GR8-YZ 1
9 250573001 SCREW-HCS-.50-13X2.50-GR8-YZ 1
10 81343001 4M (BCH)X4M JICX4M JIC TEE 1
11 59423001 FITTING-90-4MJ-4MORBA 3
12 60908001 1/4 M x 4 M JIC ST 2
13 82930001 FIT-6MX4M JICX4M JIC (BCH) TEE 1
14 57968001 FITTING-STR-4MJ-6MORB 5
15 296278672 VALVE - 2200 RELIEF 1 Breakdown Fig. 9-9
16 86668001 VALVE, LOA-6-D 1 Breakdown Fig. 9-10
17 235716001 WASHER-FLAT SAE HARD-.25-.28 X .63-

.06-CZ
2

18 235714001 WASHER-5/16 SAE HARD ZINC PLTD 2
19 238210001 BOLT - 1/4-20X1 1/2 GR8 HEX ZYC 2
20 248030001 BOLT-5/16-18X1.75 GR8 HEX ZINC YC 2
21 61498001 FITTING-4 JIC M X 4 JIC FS 45 1
P1.00



D6x6 Navigator HDDVise Assemblies-Section 7
Zap Alert Coil (S/N 223-) Fig 7-3r01
P1.08



D6x6 Navigator HDD Vise Assemblies-Section 7
Zap Alert Coil (S/N 223-) Fig 7-3r01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date July, 2007 Change Strike Alert
1 296271459 MOUNT - ZAP ALERT/ROD WIPER 1
2 235921001 WIPER-1.66 OD ROD 1
3 296280582 PLASTIC - ROD GUIDE 1
4 * 296252772 STRIKE ALERT - 4” COIL ASSEMBLY 

2000 TURNS
1 (S/N 223-)

5 296280272 HARNESS - STRIKE ALERT COIL D7X11II 1
P1.08



D6x6 Navigator HDDVise Assemblies-Section 7
Zap Alert Coil Fig 7-3
P1.00



D6x6 Navigator HDD Vise Assemblies-Section 7
Zap Alert Coil Fig 7-3

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296271459 MOUNT - ZAP ALERT / ROD WIPER 1
2 235921001 WIPER - 1.66 DRILL STEM 1
3 296280582 PLASTIC - ROD GUIDE 1
4 296272742 STRIKEALERT 1
5 296280272 STRIKE ALERT COIL - WIRE HARNESS 1
P1.00



D6x6 Navigator HDDStakedown Assemblies-Section 8
Standard Stakedown Fig 8-1r01
P1.02



D6x6 Navigator HDD Stakedown Assemblies-Section 8
Standard Stakedown Fig 8-1r01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date January, 2006
1 296271455 STAKEDOWN - RIGHT 2
2 296271451 CYLINDER-1.50 BORE X 12.00 

STROKEX.75ROD
2 Breakdown Fig. 9-7

3 127362001 WASHER-1/2 HARD.FLAT/PLATED 8
4 250512001 NUT- 1/2  NC Gr8 TOP LOCK  Y/ ZINC 4
5 238213001 BOLT-1/2-13X3 3/4 GR8 HEX ZYC 2
6 238241001 BOLT 1/2”-13X 3 1/2” GR8 HEX 2
7 59423001 FIT-4M JICX4M ADJ.90 DEG.ELBOW 2
8 81342001 FITTING-RTEE-4MJ-4MORBA-4MJ 2
9 61498001 FITTING-4 JIC M X 4 JIC FS 45 1
P1.02



D6x6 Navigator HDDStakedown Assemblies-Section 8
Standard Stakedown Fig 8-1
P1.00



D6x6 Navigator HDD Stakedown Assemblies-Section 8
Standard Stakedown Fig 8-1

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296271455 STAKEDOWN - RIGHT 2
2 296271451 CYLINDER-1.50 BORE X 12.00 

STROKEX.75ROD
2 Breakdown Fig. 9-7

3 127362001 WASHER-1/2 HARD.FLAT/PLATED 8
4 250512001 NUT- 1/2  NC Gr8 TOP LOCK  Y/ ZINC 4
5 238213001 BOLT-1/2-13X3 3/4 GR8 HEX ZYC 2
6 238241001 BOLT 1/2”-13X 3 1/2” GR8 HEX 2
7 59423001 FIT-4M JICX4M ADJ.90 DEG.ELBOW 2
8 2595009 CLAMP-1 1/4 HOSE #7701164 2
9 235713001 WASHER - FLATSTRL - .38 - .41 X .81 - 

.06-YA-A325
4

10 235725001 NUT - HEX - .38 - 16 - GR8 - YZ 2
11 235736001 BOLT-3/8-16X1 1/4 ZINC PLTD 2
12 81342001 FITTING-RTEE-4MJ-4MORBA-4MJ 2
13 61498001 FITTING-4 JIC M X 4 JIC FS 45 1
P1.00



D6x6 Navigator HDDStakedown Assemblies-Section 8
Power Stakedown Fig 8-2r02
P1.03



D6x6 Navigator HDD Stakedown Assemblies-Section 8
Power Stakedown Fig 8-2r02

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date March, 2006 Update In Illustration & Parts List.
1 296261383 STAKE TUBE 2
2 296261385 STAKE SHAFT 2
3 240140001 MOTOR-11.9 CU.IN. 1 1/4 SPLINE 2 Breakdown Fig. 9-29
4 123177001 WASHER-1.25 ID BRONZE OILITE 4
5 260775001 PIN-SPRING-.38X2.0-HD-PLN-COIL 2
6 296261410 CUTTER POINT 2
7 101507001 FITTING-10MORX4MJIC STR. 2
8 59401001 6M JICX10M ADJ. 90 DEG.ELBOW 

FITTING
2

9 81343001 4M (BCH)X4M JICX4M JIC TEE 2
10 81342001 FITTING-RTEE-4MJ-4MORBA-4MJ 2
11 232498001 VALVE- RELIEF(750 PSI) 2
12 117444001 FITTING-6FS JIC X 3/8 NPT STR 2
13 93707001 FITTING-4M JICX 3/8M NPT STR. 2
14 244147001 BOLT-5/16-18X2 1/4 GR8 ZYC 2
15 238209001 BOLT-5/16-18X1 GR8 HEX ZINC YC 2
16 235714001 WASHER - FLATSTRL - .31 - .34 X .69 - 

.06-YZ-A325
8

17 235741001 NUT - HEX - .31 - 18 - GR8 -YZ 4
18 296271451 CYLINDER-1.50 BORE X 12.00 

STROKEX.75ROD
2 Breakdown Fig. 9-7

19 127362001 WASHER-1/2 HARD.FLAT/PLATED 12
20 250512001 NUT- 1/2  NC Gr8 TOP LOCK  Y/ ZINC 8
21 238213001 BOLT-1/2-13X3 3/4 GR8 HEX ZYC 4
22 240334001 SCREW-HCS-.50-13X1.75-GR8-YZ 4
23 203185001 VALVE-DS08-20 SELECTOR 1 Breakdown Fig. 9-30
24 86671001 FITTING-8M ORING X4M JIC 90 EL 6
25 296261406 PLATE - VALVE MOUNT 1
26 53658001 FITTING-4M JICX4 FS JIC 90 DEG 1
P1.03



D6x6 Navigator HDDStakedown Assemblies-Section 8
Power Stakedown Fig 8-2r01
P1.02



D6x6 Navigator HDD Stakedown Assemblies-Section 8
Power Stakedown Fig 8-2r01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date January, 2006 Update In Illustration & Parts List.
1 296261383 STAKE TUBE 2
2 296261385 STAKE SHAFT 2
3 240140001 MOTOR-11.9 CU.IN. 1 1/4 SPLINE 2 Breakdown Fig. 9-29
4 123177001 WASHER-1.25 ID BRONZE OILITE 4
5 260775001 PIN-SPRING-.38X2.0-HD-PLN-COIL 2
6 296261410 CUTTER POINT 2
7 101507001 FITTING-10MORX4MJIC STR. 2
8 59401001 6M JICX10M ADJ. 90 DEG.ELBOW 

FITTING
2

9 81343001 4M (BCH)X4M JICX4M JIC TEE 2
10 81342001 FITTING-RTEE-4MJ-4MORBA-4MJ 2
11 232498001 VALVE- RELIEF(750 PSI) 2
12 117444001 FITTING-6FS JIC X 3/8 NPT STR 2
13 93707001 FITTING-4M JICX 3/8M NPT STR. 2
14 244147001 BOLT-5/16-18X2 1/4 GR8 ZYC 2
15 238209001 BOLT-5/16-18X1 GR8 HEX ZINC YC 2
16 235714001 WASHER - FLATSTRL - .31 - .34 X .69 - 

.06-YZ-A325
8

17 235741001 NUT - HEX - .31 - 18 - GR8 -YZ 4
18 296271451 CYLINDER-1.50 BORE X 12.00 

STROKEX.75ROD
2 Breakdown Fig. 9-7

19 127362001 WASHER-1/2 HARD.FLAT/PLATED 12
20 250512001 NUT- 1/2  NC Gr8 TOP LOCK  Y/ ZINC 8
21 238213001 BOLT-1/2-13X3 3/4 GR8 HEX ZYC 4
22 240334001 SCREW-HCS-.50-13X1.75-GR8-YZ 4
23 203185001 VALVE-DS08-20 SELECTOR 1 Breakdown Fig. 9-30
24 86671001 FITTING-8M ORING X4M JIC 90 EL 6
25 296261406 PLATE - VALVE MOUNT 1
P1.02



D6x6 Navigator HDDStakedown Assemblies-Section 8
Power Stakedown Fig 8-2
P1.01



D6x6 Navigator HDD Stakedown Assemblies-Section 8
Power Stakedown Fig 8-2

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date November, 2005 Addition To Manual
1 296261383 STAKE TUBE 2
2 296261385 STAKE SHAFT 2
3 240140001 MOTOR-11.9 CU.IN. 1 1/4 SPLINE 2 Breakdown Fig. 9-29
4 123177001 WASHER-1.25 ID BRONZE OILITE 4
5 260775001 PIN-SPRING-.38X2.0-HD-PLN-COIL 2
6 296261410 CUTTER POINT 2
7 101507001 FITTING-10MORX4MJIC STR. 2
8 59401001 6M JICX10M ADJ. 90 DEG.ELBOW 

FITTING
2

9 81343001 4M (BCH)X4M JICX4M JIC TEE 2
10 81342001 FITTING-RTEE-4MJ-4MORBA-4MJ 2
11 232498001 VALVE- RELIEF(750 PSI) 2
12 117444001 FITTING-6FS JIC X 3/8 NPT STR 2
13 93707001 FITTING-4M JICX 3/8M NPT STR. 2
14 244147001 BOLT-5/16-18X2 1/4 GR8 ZINC PL 2
15 238209001 BOLT-5/16-18X1 GR8 HEX ZINC YC 2
16 235714001 WASHER - FLATSTRL - .31 - .34 X .69 - 

.06-YZ-A325
8

17 235741001 NUT - HEX - .31 - 18 - GR8 -YZ 4
18 296271451 CYLINDER-1.50 BORE X 12.00 

STROKEX.75ROD
2 Breakdown Fig. 9-7

19 127362001 WASHER-1/2 HARD.FLAT/PLATED 12
20 235713001 WASHER - FLATSTRL - .38 - .41 X .81 - 

.06-YA-A325
4

21 250512001 NUT- 1/2  NC Gr8 TOP LOCK  Y/ ZINC 8
22 235725001 NUT - HEX - .38 - 16 - GR8 - YZ 2
23 235736001 BOLT-3/8-16X1 1/4 ZINC PLTD 2
24 238213001 BOLT-1/2-13X3 3/4 GR8 HEX ZYC 4
25 2595009 CLAMP-1 1/4 HOSE #7701164 2
26 240334001 BOLT-1/2-13X1 3/4 GR8 ZINC PLT 4
27 203185001 VALVE-DS08-20 SELECTOR 1 Breakdown Fig. 9-30
28 86671001 FITTING-8M ORING X4M JIC 90 EL 6
29 296261406 PLATE - VALVE MOUNT 1
P1.01



D6x6 Navigator HDDComponent Breakdowns-Section 9
Rotation Motor Fig 9-1
P1.00



D6x6 Navigator HDD Component Breakdowns-Section 9
Rotation Motor Fig 9-1

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 770071 SEAL-DUST # 9121-1 1
2 770073 HOUSING-BEARING # 21578-4 1
3 770007 SEAL-O RING  9022-6 4
4 770009 WASHER-BACKUP 7382 1
5 770075 SEAL-SHAFT # 9057-9 1
6 772003 KEY-5/16X5/16X1 1/4  14352 1
7 770099 SHAFT&BEARING KIT- #21618-2 1
8 770017 SEAL-SHAFT FACE 9050 1
9 770079 PLATE-WEAR # 21623 1
10 771013 DRIVE- # 21371-6 1
11 NSS GEROLER ASSY 1
12 774011 DRIVE-VALVE  8433 1
13 770085 PLATE-VALVE # 21622 1
14 770087 VALVE- # 21466 1
15 770089 PLATE-BALANCE #8915 1
16 770057 SEAL-FACE INNER 9049-1 1
17 770091 SEAL-FACE OUTER #9135-2 1
18 770037 PIN-14351 2
19 770039 SPRING-7383 2
20 770093 HOUSING-(SAE 10 PORTS)#21564-1 1 Inc Ref. 21-22
21 4485023 O-RING-250003-904 1
22 4485021 PLUG ASSY-9072-3 1 Inc Ref. 21-22
23 771017 BOLT 4

104005001 MOTOR-HYD.2BOLT FLG.2000SERIES Inc All Items In Figure
770097 REPAIR KIT- #61258 Inc Ref. 1, 3-5, 8, 16, 17, And 21

NOTE:  WHEN ORDERING 
REPLACEMENT PARTS INCLUDE 
PRODUCT #104-1027-006 WITH ODER.
P1.00



D6x6 Navigator HDDComponent Breakdowns-Section 9
Water Pump Motor Fig 9-2
P1.00



D6x6 Navigator HDD Component Breakdowns-Section 9
Water Pump Motor Fig 9-2

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 NSS FRONTPLATE 1
2 NSS BACKPLATE 1
3 NSS BODY 1
4 NSS DRIVE GEAR 1
5 NSS IDLER GEAR 1
6 NSS WEAR PLATE 1
7 NSS O-RING 2
8 NSS GASKET-BACKUP(PRESSURE 

BALANCE)
1

9 NSS SEAL(PRESSURE BALANCE) 1
10 77878011 KEY- # 15511-568 1
11 NSS O-RING 1

296285006 REPAIR KIT
296278632 MOTOR - .71 CU. IN. HYD 26 SERIES Inc All Items In Figure
P1.00



D6x6 Navigator HDDComponent Breakdowns-Section 9
Track Drive Motor Fig 9-3
P1.00



D6x6 Navigator HDD Component Breakdowns-Section 9
Track Drive Motor Fig 9-3

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296271179 SHAFT SUB ASSEMBLY 1
2 296271200 O-RING 3
3 296271180 SEAL - SHAFT EXCLUSION 1
4 296272895 SEAL-SHAFT 1
5 296271181 BACK UP RING 1
6 296271182 HOUSING - BEARING 1
7 296271183 SHAFT - SHAFT FACE 1
8 296271201 DRIVE 1
9 296271202 GEROLER SUB-ASSY 1
10 180005757 PLATE - VALVE 1
11 180005758 DRIVE - VALVE 1
12 243316017 VALVE 1
13 770089 PLATE-BALANCE #8915 1
14 243316023 PIN 2
15 243316025 SPRING 2
16 243316019 SEAL-INNER FACE 1
17 243316021 SEAL-OUTER FACE 1
18 296271203 HOUSING-VALVE 1
19 180005760 PLUG - SUB ASSY 1
20 296274858 BOLT 4
21 296271204 SCREW-HEX SOCKET HEAD CAP 3
22 296271205 SEAL-SLINGER 1
23 296271206 WASHER 3
24 296271188 RETAINER - FRONT 1
25 13514029 SCREW-CAP 8
26 13514033 SEAL 3 1/2” (O-RING) 1
27 296271207 VALVE-COUNTER BALANCE S/A (MCD-

8779)
1

296271189 NUT 1 Not Shown
296271208 KEY 1 Not Shown
296271209 SEAL KIT
296282266 MOTOR - WHEEL - 30 CU. IN Inc All Items In Figure
P1.00



D6x6 Navigator HDDComponent Breakdowns-Section 9
Thrust/Pullback Motor Fig 9-4
P1.00



D6x6 Navigator HDD Component Breakdowns-Section 9
Thrust/Pullback Motor Fig 9-4

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296271210 HOUSING ASSEMBLY 1
2 88759021 BEARING-THRUST 1
3 296271211 COUPLING SHAFT 1
4 296265565 SEAL RING 5
5 296265566 WEAR PLATE 1
6 296271212 DRIVE LINK 1
7 296271213 ROTOR SET 1
8 93297009 MANIFOLD 1
9 296271214 COMMUTATOR ASSEMBLY 1
10 296265571 SEAL - COMMUTATOR 1
11 296271215 END COVER 1
12 296271216 BOLT 7
13 88759041 SEAL-DIRT & WATER 1
14 88759035 WASHER-BACKUP 1
15 296271217 BACKUP WASHER 1
16 88759033 SEAL-INNER 1
17 296271218 5/15” X 1.00” WOODRUFF 1
18 296271219 1 1/8”-18 NEF NUT 1

296271485 MOTOR - HYDRAULIC Inc All Items In Figure
P1.00



D6x6 Navigator HDDComponent Breakdowns-Section 9
Outrigger Cylinder Fig 9-5
P1.00



D6x6 Navigator HDD Component Breakdowns-Section 9
Outrigger Cylinder Fig 9-5

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296271164 NUT 1
2 296271165 HEAD 1
3 296271166 PISTON 1
4 296271167 VALVE 2
5 NSS PSP SEAL 1
6 NSS O-RING 1
7 NSS O-RING 1
8 NSS BACKUP 1
9 NSS ROD SEAL 1
10 NSS DUST SEAL 1
11 296271171 RETAINING RING 1
12 296271168 SHAFT WITH CLEVIS 1
13 296271169 BARREL WITH CLEVIS & PORTS 1
14 1499001 BALL JOINT-5526 1” DANUSER 2

296280591 CYLINDER-2” X 15” Inc. All Items In Figure
296271170 SEAL KIT Inc. Ref. 5-10
P1.00



D6x6 Navigator HDDComponent Breakdowns-Section 9
Vise Rotation Cylinder Fig 9-6
P1.00



D6x6 Navigator HDD Component Breakdowns-Section 9
Vise Rotation Cylinder Fig 9-6

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296271158 NUT 1
2 296271159 HEAD 1
3 296271160 PISTON 1
4 NSS O-RING 1
5 NSS BACKUP 1
6 NSS O-RING 1
7 NSS PSP SEAL 1
8 NSS ROD SEAL 1
9 NSS DUST SEAL 1
10 296271154 KEY STOCK 1
11 296271161 SHAFT WITH CLEVIS 1
12 296271162 BARREL WITH CLEVIS & PORTS 1

296280562 CYLINDER-1 1/2” X 4.5 Inc. All Items In Figure
296271163 SEAL KIT Inc. Ref. 4-9
P1.00



D6x6 Navigator HDDComponent Breakdowns-Section 9
Stakedown Cylinder Fig 9-7
P1.00



D6x6 Navigator HDD Component Breakdowns-Section 9
Stakedown Cylinder Fig 9-7

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296271151 NUT 1
2 296271152 HEAD 1
3 296271153 PISTON 1
4 NSS PSP SEAL 1
5 NSS O-RING 1
6 NSS O-RING 1
7 NSS BACKUP 1
8 NSS ROD SEAL 1
9 NSS DUST SEAL 1
10 296271154 KEY STOCK 1
11 296271155 SHAFT WITH CLEVIS 1
12 296271156 BARREL WITH CLEVIS & PORTS 1

296271451 CYLINDER-1 1/2” X 12” STROKE Inc. All Items In Figure
296271157 REPAIR KIT Inc. Ref. 4-9
P1.00



D6x6 Navigator HDDComponent Breakdowns-Section 9
Vise Cylinder Fig 9-8
P1.00



D6x6 Navigator HDD Component Breakdowns-Section 9
Vise Cylinder Fig 9-8

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296271164 NUT 1
2 296271173 HEAD 1
3 296271174 PISTON 1
4 NSS PSP SEAL 1
5 NSS O-RING 1
6 NSS O-RING 1
7 NSS BACKUP 1
8 NSS ROD SEAL 1
9 NSS DUST SEAL 1
10 296271175 RETAINING RING 1
11 296271176 SHAFT 1
12 296271177 BARREL WITH CLEVIS AND PORTS 1

296271450 CYLINDER-2 1/2” X 2” Inc All Items In Figure
296271178 REPAIR KIT Inc Ref 4-9
P1.00



D6x6 Navigator HDDComponent Breakdowns-Section 9
Relief Valve Fig 9-9
P1.00



D6x6 Navigator HDD Component Breakdowns-Section 9
Relief Valve Fig 9-9

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296271192 VALVE 1
2 NSS BODY 1

296278672 VALVE-2000 RELIEF Inc All Items In Figure
500659019 SEAL KIT-SOLENOID,SPOOL,2-WAY

NSS-NOT SOLD SEPARATELY
P1.00



D6x6 Navigator HDDComponent Breakdowns-Section 9
LOA Valve Fig 9-10
P1.00



D6x6 Navigator HDD Component Breakdowns-Section 9
LOA Valve Fig 9-10

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 3216003 REPAIR KIT  GRESEN K-26004 Inc Two Of Ref 2
2 3216005 REBUILDING KIT-D GRSN K-26002 Inc Two Of Ref 2 & One Of 3
3 NSS PISTON-D 1

86668001 VALVE-LOA-6-D Inc All Items In Figure
NSS-NOT SOLD SEPARATEY
P1.00



D6x6 Navigator HDDComponent Breakdowns-Section 9
Check Valve Fig 9-11
P1.00



D6x6 Navigator HDD Component Breakdowns-Section 9
Check Valve Fig 9-11

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 NSS BLOCK 1
2 296271220 LOAD SENSE VALVE 1

296271221 SEAL KIT
296278678 VALVE CHECK BANK Inc All Items In Figure

NSS-NOT SOLD SEPARATELY
P1.00



D6x6 Navigator HDDComponent Breakdowns-Section 9
Water Valve (S/N 223-) Fig 9-12r03
P1.05



D6x6 Navigator HDD Component Breakdowns-Section 9
Water Valve (S/N 223-) Fig 9-12r03

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date January, 2007 Corrected Number
1 296285209 VALVE MANUAL RELEASE 1

296251078 SEAL KIT 1
2 296271223 CARTRIDGE - PRESSURE 

COMPENSATOR
1

296271224 SEAL KIT 1
3 296285207 CHECK VALVE 1

296285208 SEAL KIT 1

* 296265646 Knob Kit 1 Not Shown
296291827 VALVE-WATER Inc. All Items In Figure
P1.05



D6x6 Navigator HDDComponent Breakdowns-Section 9
Water Valve Fig 9-12r02
P1.03



D6x6 Navigator HDD Component Breakdowns-Section 9
Water Valve Fig 9-12r02

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date March, 2006 Update In Illustration & Parts List.
1 NSS BLOCK 1
2 296271222 VALVE MANUAL RELEASE 1

296251078 SEAL KIT 1
3 296285162 CARTRIDGE-PRESSURE 

COMPENSATOR
1

296271224 SEAL KIT 1
4 296265464 KNOB KIT 1
5 296285163 CHECK VALVE 1

296285164 SEAL KIT 1

296281072 VALVE - WATER Inc All Items In Figure

NSS-NOT SOLD SEPARATELY
P1.03



D6x6 Navigator HDDComponent Breakdowns-Section 9
Water Valve Fig 9-12r01
P1.02



D6x6 Navigator HDD Component Breakdowns-Section 9
Water Valve Fig 9-12r01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date January, 2006 Update In Illustration & Parts List.
1 NSS BLOCK 1
2 296271222 VALVE MANUAL RELEASE 1

296251078 SEAL KIT 1
3 296271223 CARTRIDGE-PRESSURE 

COMPENSATOR
1

296271224 SEAL KIT 1
4 296272916 KNOB KIT 1

296281072 VALVE - WATER Inc All Items In Figure

NSS-NOT SOLD SEPARATELY
P1.02



D6x6 Navigator HDDComponent Breakdowns-Section 9
Water Valve Fig 9-12
P1.00



D6x6 Navigator HDD Component Breakdowns-Section 9
Water Valve Fig 9-12

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 NSS BLOCK 1
2 296271222 VALVE MANUAL RELEASE 1

296251078 SEAL KIT 1
3 296271223 CARTRIDGE-PRESSURE 

COMPENSATOR
1

296271224 SEAL KIT 1

296281072 VALVE - WATER Inc All Items In Figure

NSS-NOT SOLD SEPARATELY
P1.00



D6x6 Navigator HDDComponent Breakdowns-Section 9
Rotation Valve Fig 9-13
P1.00



D6x6 Navigator HDD Component Breakdowns-Section 9
Rotation Valve Fig 9-13

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296271225 INLET SECTION-FLOW CONTROL, 

SOLENOIL UNLOADING
1 Breakdown Fig. 9-21

2 218544007 WORK SECTION 2 Breakdown Fig. 9-17
3 275058003 WORK SECTION STANDARD 1 Breakdown Fig. 9-17
4 296271226 OUTLET SECTION-OPEN CENTER W/

CONVERSION PLUG
1 Breakdown Fig. 9-20

5 902299079 KIT-3 SECTION TIE ROD 1
6 296271227 JOYSTICK SUB-ASSY KIT 1 Breakdown Fig. 9-23
7 902299083 CLEVIS 1 Breakdown Fig. 9-24
8 210498033 BOOT 1
9 235731001 NUT-1/2-13 GR8 ZINC PLTD 1
10 296285010 HANDLE KIT-SINGLE BEND 1 Inc. Ball, Rod, And Nut

296278636 VALVE-3 BANK HYD. PRINCE SVA-BG03 Inc All Items In Figure
P1.00



D6x6 Navigator HDDComponent Breakdowns-Section 9
Rear Control Valve Fig 9-14r01
P1.01



D6x6 Navigator HDD Component Breakdowns-Section 9
Rear Control Valve Fig 9-14r01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date November, 2005 Update In Illustration & Parts List.
1 296271228 INLET SECTION-HIGH PRESSURE 

ADJUSTABLE RELIEF
1 Breakdown Fig. 9-19

2 296285101 WORK SECTION-4 WAY, 3 POSITION, 
SPRING CENTER

2 Breakdown Fig. 9-31

3 210456003 WORK SECTION-STANDARD 1 Breakdown Fig. 9-17
4 296271226 OUTLET SECTION 1 Breakdown Fig. 9-20
5 902299079 KIT-3 SECTION TIE ROD 1
6 902299083 CLEVIS 3 Breakdown Fig. 9-24

296278634 VALVE - STACK ASSEMBLY Inc All Items In Figure
P1.01



D6x6 Navigator HDDComponent Breakdowns-Section 9
Rear Control Valve Fig 9-14
P1.00



D6x6 Navigator HDD Component Breakdowns-Section 9
Rear Control Valve Fig 9-14

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296271228 INLET SECTION-HIGH PRESSURE 

ADJUSTABLE RELIEF
1 Breakdown Fig. 9-19

2 275058007 WORK SECTION -LOCK OUT 1 Breakdown Fig. 9-18
3 296271229 OUTLET SECTION-CLOSED CENTER 1 Breakdown Fig. 9-20
4 902299079 KIT-3 SECTION TIE ROD 1
5 902299083 CLEVIS 3 Breakdown Fig. 9-24

296278634 VALVE - STACK ASSEMBLY Inc All Items In Figure
P1.00



D6x6 Navigator HDDComponent Breakdowns-Section 9
Thrust Valve Fig 9-15r01
P1.10



D6x6 Navigator HDD Component Breakdowns-Section 9
Thrust Valve Fig 9-15r01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date September, 2007 Updated B.O.M
1 221477003 INLET SECTION 1 Breakdown Fig. 9-19
2 218544007 WORK SECTION 2 Breakdown Fig. 9-17
3 296271229 OUTLET SECTION 1 Breakdown Fig. 9-20
4 102431001 KIT-TIE ROD 1 Inc Bolts And Nuts
5 * 296271227 JOYSTICK SUB - ASSY 1 Breakdown Fig. 9-23
6 210498033 BOOT 1
7 120079021 KNOB 1
8 210498037 HANDLE-OFFSET 1
9 296285102 HEX NUT 1
10 296285103 LOCK WASHER 1

296281100 HANDLE KIT Inc. ref. 7-10
296278635 VALVE - 2 BANK HYD. Inc All Items In Figure
P1.10



D6x6 Navigator HDDComponent Breakdowns-Section 9
Thrust Valve Fig 9-15
P1.00



D6x6 Navigator HDD Component Breakdowns-Section 9
Thrust Valve Fig 9-15

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 221477003 INLET SECTION 1 Breakdown Fig. 9-19
2 218544007 WORK SECTION 2 Breakdown Fig. 9-17
3 296271229 OUTLET SECTION 1 Breakdown Fig. 9-20
4 102431001 KIT-TIE ROD 1 Inc Bolts And Nuts
5 296271226 JOYSTICK SUB-ASSY KIT 1 Breakdown Fig. 9-23
6 210498033 BOOT 1

296278635 VALVE - 2 BANK HYD. Inc All Items In Figure
P1.00



D6x6 Navigator HDDComponent Breakdowns-Section 9
Pump Valve Fig 9-16
P1.00



D6x6 Navigator HDD Component Breakdowns-Section 9
Pump Valve Fig 9-16

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296265598 NUT - COIL 1
2 296265644 COIL 1
3 218499005 CARTRIDGE-SOLENOID 1 Inc Nut & Seal Kit

240324005 SEAL KIT 1

296266539 VALVE - STAKEDOWN ENABLE Inc All Items In Figure
P1.00



D6x6 Navigator HDDComponent Breakdowns-Section 9
Valve Work Section (SVW) Fig 9-17
P1.00



D6x6 Navigator HDD Component Breakdowns-Section 9
Valve Work Section (SVW) Fig 9-17

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 NSS VALVE BODY 1
2 NSS SPOOL 1
3 210455009 SPOOL BACKUP RING 2
4 902299069 POPPET 1
5 902299071 SPRING 1
6 902299073 PLUG 1
7 NSS O-RING 1
8 NSS O-RING 2
9 NSS O-RING 3
10 NSS O-RING 1
11 296271230 CENTER SPRING KIT 1 Breakdown Fig. 9-22
12 902299009 PLATE-SPACER 2
13 226904065 CAP SCREW 2

210455013 LOAD CHECK KIT Inc Ref. 4-5
902299007 REPAIR KIT-VALVE SECTION Inc Ref. 9-10
902299011 REPAIR KIT-SPOOL Inc Ref. 7-10
P1.00



D6x6 Navigator HDDComponent Breakdowns-Section 9
Valve Work Section (SVL) Fig 9-18
P1.00



D6x6 Navigator HDD Component Breakdowns-Section 9
Valve Work Section (SVL) Fig 9-18

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 NSS VALVE BODY 1
2 NSS SPOOL 1
3 210455009 SPOOL BACKUP RING 2
4 902299069 POPPET 1
5 902299071 SPRING 1
6 902299073 PLUG 1
7 NSS O-RING 1
8 NSS O-RING 2
9 NSS O-RING 3
10 NSS O-RING 1
11 NSS O-RING 2
12 NSS O-RING 2
13 NSS BACK-UP WASHER 2
14 NSS SHUTTLE SPOOL 1
15 217224013 CARTRIDGE-LOCK VALVE 2

210455013 LOAD CHECK KIT Inc. Ref. 4-7
902299007 REPAIR KIT-VALVE SECTION Inc. Ref. 9-10
155077001 SVL REPLACEMENT SEAL KIT Inc. Ref. 8-13

NSS-NOT SOLD SEPARATELY
P1.00



D6x6 Navigator HDDComponent Breakdowns-Section 9
Valve Inlet Section (SVI) Fig 9-19
P1.00



D6x6 Navigator HDD Component Breakdowns-Section 9
Valve Inlet Section (SVI) Fig 9-19

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 NSS INLET BODY 1
2 902299077 PLUG-OPEN CENTER CONVERSION 1
3 296271236 RELIEF CARTRIDGE 1
4 NSS O-RING 1
5 NSS BACK-UP WASHER 1
6 NSS O-RING 1
7 NSS O-RING 3
8 NSS O-RING 1

296271237 SEAL KIT Inc Ref. 4-8
902299007 REPAIR KIT-VALVE SECTION Inc Ref. 7-8

NSS-NOT SOLD SEPARATELY
P1.00



D6x6 Navigator HDDComponent Breakdowns-Section 9
Valve Outlet Section (SVE) Fig 9-20
P1.00



D6x6 Navigator HDD Component Breakdowns-Section 9
Valve Outlet Section (SVE) Fig 9-20

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 NSS OUTLET BODY 1
2 902299077 PLUG-OPEN CENTER CONVERSION 1 Used On Rotatio/Control Valve
3 296271238 RELIEF PLUG 1 Used On Thrust Valve
4 NSS O-RING 1
5 NSS O-RING 1
6 NSS O-RING 1

154515001 SEAL KIT Inc Ref 4-6

NSS-NOT SOLD SEPARATELY
P1.00



D6x6 Navigator HDDComponent Breakdowns-Section 9
Valve Inlet Section (SVI) Fig 9-21
P1.00



D6x6 Navigator HDD Component Breakdowns-Section 9
Valve Inlet Section (SVI) Fig 9-21

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296285007 INLET BODY 1
2 296285008 INLET UNLOADING CARTRIDGE ASSY 

W/NUT
1

3 296278009 SOLENOID COIL, 12VDC DEUTSCH 
CONNECTOR W/DIODE

1

4 296271236 RELIEF CARTRIDGE 1
5 902299077 PLUG-OPEN CENTER CONVERSION 1
6 221625019 1/4” PIPE PLUG 1
7 NSS O-RING 1
8 NSS BACKUP WASHER 1
9 NSS O-RING 1
10 NSS O-RING 3
11 NSS O-RING 1

902299007 REPAIR KIT-VALVE SECTION Inc Ref. 10-11
296271237 REPAIR KIT Inc Ref. 7-11

NSS-NOT SOLD SEPARATELY
P1.00



D6x6 Navigator HDDComponent Breakdowns-Section 9
Spring Center Kit Fig 9-22
P1.00



D6x6 Navigator HDD Component Breakdowns-Section 9
Spring Center Kit Fig 9-22

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 902299009 PLATE-SPACER 1
2 296271231 INNER STOP CUP 1
3 296271232 SPRING 1
4 296271233 OUTER STOP CUP 1
5 296271234 ADAPTER 1
6 902299057 BOLT-BRACKET MOUNT 2
7 296271235 END CAP 1

296271230 SPRING CENTER KIT Inc All Items In Figure
P1.00



D6x6 Navigator HDDComponent Breakdowns-Section 9
Joystick Sub-Assy Kit Fig 9-23
P1.00



D6x6 Navigator HDD Component Breakdowns-Section 9
Joystick Sub-Assy Kit Fig 9-23

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 210498003 END PLATE 1
2 210498005 SLIDE BLOCK 1
3 210498007 SLIDE BLOCK 1
4 210498009 PIVOT 1
5 210498011 BALL CENTER 1
6 210498013 HANDLE ADAPTER 1
7 296271239 JAM NUT 1
8 210498015 SPOOL ADAPTER 2
9 210498017 HEX PLUG 1
10 210498019 STABILIZER 1
11 296271240 HEX SOCKET CAP SCREW 1
12 296271241 HEX NUT 1
13 210498023 WASHER 1
14 296271242 JAM NUT 1
15 210498025 HEX SOCKET CAP SCREW 2
16 210498027 LOCK WASHER-5/16(HIGH COLLAR) 2
17 210498029 HEX SOCKET CAPSCREW 3
P1.00



D6x6 Navigator HDDComponent Breakdowns-Section 9
Clevis Sub-Assy Kit/Handle Fig 9-24
P1.07



D6x6 Navigator HDD Component Breakdowns-Section 9
Clevis Sub-Assy Kit/Handle Fig 9-24

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date June, 2007 Corrected Number
1 226904065 CAP SCREW 2
2 902299063 PIN-COTTER 3
3 * 903305001 PIN 1
4 903305001 PIN 1
5 902299059 BRACKET-HANDLE MOUNT 1
6 902299065 CLEVIS 1
7 100980009 ADAPTER-SPOOL END 1
8 275058005 HANDLE KIT 1 Inc Ref 2, 3 And 4
P1.07



D6x6 Navigator HDDComponent Breakdowns-Section 9
Hydraulic Pump Fig 9-25
P1.00



D6x6 Navigator HDD Component Breakdowns-Section 9
Hydraulic Pump Fig 9-25

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 278885009 RETAINING RING 1
2 296265590 SEAL - SHAFT 1
3 296271243 DRIVE COUPLING 1
4 85627047 O-RING 1
5 210493009 O-RING 1
6 296271248 PAD ADAPTER 1
7 296271247 SCREW-8MM 2
8 296271246 O-RING 1
9 296271245 COVER PLATE 1
10 296271244 SCREW-9/16” 2
11 296265589 O - RING 3
12 296285005 SET SCREW 2
13 254674047 SCREW 4
14 296281055 PUMP-VAR-21.25CC 1

296285027 REPAIR KIT 1
15 296281067 GEAR PUMP-14CC 1

210493017 REPAIR KIT 1
P1.00



D6x6 Navigator HDDComponent Breakdowns-Section 9
Water Pump  (Continue On Next Page) Fig 9-26r02
P1.03



D6x6 Navigator HDD Component Breakdowns-Section 9
Water Pump  (Continue On Next Page) Fig 9-26r02

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date March, 2006 Update In Illustration & Parts List.
1 296285049 PISTON DIAPHRAGM 3
2 296285169 VALVE ASSY 6
3 296285170 HEAD 3
4 296285171 VALVE SEAL 6
5 296285015 O RING DIA. 3X22 1
6 296285172 OUTLET FLANGE G.1/2 1
7 296285173 FLANGE 1
8 296285018 SUCTION COVER 1
9 296285019 SCREW M6X18 3
10 296285020 O-RING 2-62X101-27 1
11 296285174 O-RING 2-62X36-14 1
12 NSS CRANKCASE 1
13 296285167 SCREW-M8X55 4
14 296285022 MOUNTING RAIL 2
15 296285023 O-RING DIA. 2-62X22-22 1
16 296285024 ELBOW TAIL 1
17 296285025 WING NUT M34 1
18 296285026 NIPPLE 1
19 296285014 O-RING 2-62X25-07 1
20 296285028 SCREW M8X30 2

NSS-NOT SOLD SEPARATELY
Continued On Next Page
P1.03



D6x6 Navigator HDDComponent Breakdowns-Section 9
Water Pump Fig 9-26r02
P1.03



D6x6 Navigator HDD Component Breakdowns-Section 9
Water Pump Fig 9-26r02

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date March, 2006 Update In Illustration & Parts List.
21 296285029 WASHER DIA 10 2
22 296285030 OIL FILTER 1
23 296285031 O-RING 2-62X15-07 1
24 296285168 OIL FILLER CAP 1
25 296285032 GASKET-45X19X1-5 1
26 296285033 BALL BEARING 1
27 296285034 SPACER 1
28 296285035 CONNECTING ROD RING 2
29 296285036 SPACER 1
30 296285037 SHAFT RING DIA. 45 1
31 296285038 CONNECTING ROD 3
32 296285039 PISTON DIA. 48 3
33 296285040 PISTON RING 6
34 296285041 CONNECTING ROD PIN 3
35 296285042 RETAINING RING 6
36 296285043 GALVANIZED SCREW M10X13 4
37 296285044 CAP 1
38 296285045 O-RING DIA M-68X90X10 1
39 296285046 SPACER 1
40 NSS CRANKSHAFT 1
41 296285047 BEARING 1
42 296285048 CAST IRON PISTON SLEEVE 3
43 296285021 SCREW M8X50 11
44 296285050 SS DIAPHRAGM WASHER/BOLT KIT 3
45 296285177 WASHER 2
46 296285178 SCREW-M6X16 2
47 296285179 KIT 1 Inc. Ref. 5, 6, 7, 45, And 46

296277357 PUMP - DIAPHRAM WATER Inc. All Items In Figure
296285180 PUMP KIT Inc. Ref. 4, 10, 11, And 38
296285181 VALVE KIT Inc. Ref. 2 And 4

NSS-NOT SOLD SEPARATELY
P1.03



D6x6 Navigator HDDComponent Breakdowns-Section 9
Water Pump  (Continue On Next Page) Fig 9-26r01
P1.01



D6x6 Navigator HDD Component Breakdowns-Section 9
Water Pump  (Continue On Next Page) Fig 9-26r01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date November, 2005 Update In Illustration & Parts List.
1 296285011 SCREW M8X45 11
2 296285012 HEAD 3
3 296285013 VALVE ASSY 6
4 296285014 O-RING 2-62X25-07 7
5 296285015 O-RING DIA. 3X22 1
6 296285016 PIPE FITTING G 1/2 1
7 296285017 GALVANIZED SCREW M6X22 2
8 296285018 SUCTION COVER 1
9 296285019 SCREW M6X18 3
10 296285020 O-RING 2-62X101-27 1
11 N/A O-RING D-2-62X36-14 1
12 N/A CRANKCASE 1
13 296285021 SCREW M8X50 4
14 296285022 MOUNTING RAIL 2
15 296285023 O-RING DIA. 2-62X22-22 1
16 296285024 ELBOW TAIL 1
17 296285025 WING NUT M34 1
18 296285026 NIPPLES 1
19 296285050 SS DIAPHRAGM WASHER/BOLT KIT 2
20 296285028 SCREW M8X30 2

Continued On Next Page
P1.01



D6x6 Navigator HDDComponent Breakdowns-Section 9
Water Pump Fig 9-26r01
P1.01



D6x6 Navigator HDD Component Breakdowns-Section 9
Water Pump Fig 9-26r01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date November, 2005 Update In Illustration & Parts List.
21 296285029 WASHER DIA 10 2
22 296285030 OIL FILTER 1
23 296285031 O-RING 2-62X15-07 1
24 N/A PLUG-101/2” 1
25 296285032 GASKET-45X19X1-5 1
26 296285033 BALL BEARING 1
27 296285034 SPACER 1
28 296285035 CONNECTING ROD RING 2
29 296285036 SPACER 1
30 296285037 SHAFT RING DIA. 45 1
31 296285038 CONNECTING ROD 3
32 296285039 PISTON DIA. 48 3
33 296285040 PISTON RING 6
34 296285041 CONNECTING ROD PIN 3
35 296285042 RETAINING RING 6
36 296285043 GALVANIZED SCREW M10X13 4
37 296285044 CAP 1
38 296285045 O-RING DIA M-68X90X10 1
39 296285046 SPACER 1
40 N/A CRANKSHAFT 1
41 296285047 BEARING 1
42 296285048 CAST IRON PISTON SLEEVE 3
43 296285049 PISTON DIAPHRAGM 3

296285051 PUMP REPAIR KIT Inc. Ref 4, Ref. 5, 10, 11, 15, 23, 38, and 
Ref. 43.

296285052 VALVE KIT Inc. Ref. 3 And 4
296277357 PUMP - DIAPHRAM WATER Inc. All Items In Figure
P1.01



D6x6 Navigator HDDComponent Breakdowns-Section 9
Water Pump  (Continue On Next Page) Fig 9-26
P1.00



D6x6 Navigator HDD Component Breakdowns-Section 9
Water Pump  (Continue On Next Page) Fig 9-26

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296285011 SCREW M8X45 11
2 296285012 HEAD 3
3 296285013 VALVE ASSY 6
4 296285014 O-RING 2-62X25-07 7
5 296285015 O-RING DIA. 3X22 1
6 296285016 PIPE FITTING G 1/2 1
7 296285017 GALVANIZED SCREW M6X22 2
8 296285018 SUCTION COVER 1
9 296285019 SCREW M6X18 3
10 296285020 O-RING 2-62X101-27 1
11 N/A O-RING D-2-62X36-14 1
12 N/A CRANKCASE 1
13 296285021 SCREW M8X50 4
14 296285022 MOUNTING RAIL 2
15 296285023 O-RING DIA. 2-62X22-22 1
16 296285024 ELBOW TAIL 1
17 296285025 WING NUT M34 1
18 296285026 NIPPLES 1
19 296285028 SCREW M8X30 2
20 296285029 WASHER DIA 10 2

Continued On Next Page
P1.00



D6x6 Navigator HDDComponent Breakdowns-Section 9
Water Pump Fig 9-26
P1.00



D6x6 Navigator HDD Component Breakdowns-Section 9
Water Pump Fig 9-26

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
21 296285030 OIL FILTER 1
22 296285031 O-RING 2- 62X15-08 1
23 N/A PLUG 1 1/2” 1
24 296285032 GASKET-DIA. 45X19X1-5 1
25 296285033 BALL BEARING 1
26 296285034 SPACER 1
27 296285035 CONNECTING ROD RING 2
28 296285036 SPACER 1
29 296285037 SHAFT RING DIA. 45 1
30 296285038 CONNECTING ROD 3
31 296285039 PISTON DIA 48 3
32 296285040 PISTON RING 6
33 296285041 CONNECTING ROD PIN 3
34 296285042 RETAINING RING 6
35 296285043 GALVANIZED SCREW M10X16 4
36 296285044 CAP 1
37 296285045 O-RING DSIA M-68X90X10 1
38 296285046 SPACER 1
39 N/A CRANKSHAFT 1
40 296285047 BEARING 1
41 296285048 CAST IRON PISTON SLEEVE 3
42 296285049 PISTON DIAPHRAGM 3
43 N/A DIAPHRAGM-DESMOPAN 3
44 296285050 SS DIAPHRAGM WASHER/BOLT KIT 3

296285051 PUMP REPAIR KIT Inc. Ref 4, Ref. 5, 10, 11, 15, 23, 38, and 
Ref. 43.

296285052 VALVE KIT Inc. Ref. 3 And 4
296277357 PUMP - DIAPHRAM WATER Inc. All Items In Figure
P1.00



D6x6 Navigator HDDComponent Breakdowns-Section 9
Hose Carrier Fig 9-27
P1.00



D6x6 Navigator HDD Component Breakdowns-Section 9
Hose Carrier Fig 9-27

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 296285054 OUTER LINK 26
2 296285055 INNER LINK 24
3 296285056 PT26L SPLICE KIT 24 Inc. 6 pins and 6 E-Rings
4 296285057 ALUMINUM ROD-4.00” 24
5 296285058 SCREW-PAN HEAD LOCKING 44
6 296285059 L.H. MOUNTING BRACKET KIT 1 Inc. Pins and E-Rings
7 296285060 R.H. MOUNTING BRACKET KIT 1 Inc. Pins and E-Rings

296285061 SIDE CHAIN ASSY Inc. Ref. 1 And  2 Riveted Together.
296278631 HOSE CARRIER Inc. All Items In Figure.
P1.00



D6x6 Navigator HDDComponent Breakdowns-Section 9
Oil Filter (S/N 228-) Fig 9-28r01
P1.04



D6x6 Navigator HDD Component Breakdowns-Section 9
Oil Filter (S/N 228-) Fig 9-28r01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date August, 2006 New P/N for Filter Assy
1 * 624362001 FILTER ASSEMBLY-HYDRAULIC 1
2 * 163632911 COLUMN-MAGNET 1
3 * 163632913 SPRING- FILTER BYPASS 1
P1.04



D6x6 Navigator HDDComponent Breakdowns-Section 9
Oil Filter Fig 9-28
P1.00



D6x6 Navigator HDD Component Breakdowns-Section 9
Oil Filter Fig 9-28

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 89671005 SPRING 1
2 244486005 INSERT ASSEMBLY 1
3 89671007 SEAL 1
4 89671011 BYPASS GASKET 1
5 244486003 ELEMENT - FILTER 1
6 89671013 ELEMENT-O-RING 1
7 89671015 BYPASS ASSEMBLY 1

609133001 FILTER ASSEMBLY-HYDRAULIC Inc. All Items In Figure
244486001 FILTER-HYDRAULIC RETURN Inc. Ref. No’s 1, 3, 4 & 5-6
P1.00



D6x6 Navigator HDDComponent Breakdowns-Section 9
Stakedown Motor Fig 9-29
P1.01



D6x6 Navigator HDD Component Breakdowns-Section 9
Stakedown Motor Fig 9-29

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date November, 2005 Addition To Manual
1 770071 SEAL-DUST # 9121-1 1
2 770073 HOUSING-BEARING # 21578-4 1
3 770007 SEAL-O RING  9022-6 4
4 770009 WASHER-BACKUP 7382 1
5 770075 SEAL-SHAFT # 9057-9 1
6 770095 BOLT  #14384-008 4
7 206469001 SHAFT&BEARING KIT/1 1/4SPLINED 1
8 770017 SEAL-SHAFT FACE 9050 1
9 770079 PLATE-WEAR # 21623 1
10 770081 DRIVE- # 21371-5 1
11 NSS GEROLER 1
12 774011 DRIVE-VALVE  8433 1
13 770085 PLATE-VALVE # 21622 1
14 770087 VALVE- # 21466 1
15 770089 PLATE-BALANCE #8915 1
16 770057 SEAL-FACE INNER 9049-1 1
17 770091 SEAL-FACE OUTER #9135-2 1
18 770037 PIN-14351 2
19 770039 SPRING-7383 2
20 770093 HOUSING-(SAE 10 PORTS)#21564-1 1
21 4485023 O-RING-250003-904 1
22 4485019 PLUG-9071-3 1

4485021 PLUG ASSY-9072-3 1

240140001 MOTOR-11.9 CU.IN. 1 1/4 SPLINE
770097 REPAIR KIT- #61258 Inc. Ref. 1, 3-5, 8, 16, 17 &21

NSS-NOT SOLD SEPARATELY
P1.01



D6x6 Navigator HDDComponent Breakdowns-Section 9
Valve-Selector Fig 9-30
P1.01



D6x6 Navigator HDD Component Breakdowns-Section 9
Valve-Selector Fig 9-30

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date November, 2005 Addition To Manual
1 79970009 RING-SNAP 2
2 79970013 SEAL-QUAD 2
3 79970011 SPOOL 1
 

203185001 VALVE-DS08-20 SELECTOR Inc. ref. No.’s 1-3
118629003 KNOB -5/16 THRD 1 Not Shown
P1.01



D6x6 Navigator HDDComponent Breakdowns-Section 9
Valve Work Section (SVM) Fig 9-31
P1.01



D6x6 Navigator HDD Component Breakdowns-Section 9
Valve Work Section (SVM) Fig 9-31

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date November, 2005 Addition To Manual
1 NSS VALVE BODY 1
2 NSS SPOOL 1
3 210455009 SPOOL BACKUP RING 2
4 902299069 POPPET 1
5 902299071 SPRING 1
6 902299073 PLUG 1
7 NSS O-RING 1
8 NSS O-RING 2
9 NSS O-RING 3
10 NSS O-RING 1
11 296271230 SPRING CENTER KIT 1 Breakdown Fig. 9-22
12 902299009 PLATE-SPACER 2
13 226904065 CAP SCREW 2

210455013 LOAD CHECK KIT Inc. Ref. 4-5
902299007 REPAIR KIT-VALVE SECTION Inc. Ref. 9-10
902299011 REPAIR KIT-SPOOL Inc. Ref. 7-10
P1.01



D6x6 Navigator HDDComponent Breakdowns-Section 9
Chain Tensioner (S/N 223-) Fig 9-32r01
P1.06



D6x6 Navigator HDD Component Breakdowns-Section 9
Chain Tensioner (S/N 223-) Fig 9-32r01

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date February, 2007 Addition To Manual
1 296285509 CHAIN ADJUSTER NUT 1 1
2 296285671 BOLT - CHAIN ANCHOR 1
3 426001 NUT-HEX-.56-12-GR2-CZ 1 1
4 296285670 PLATE - SPRING MT. 1 1
5 296285675 PLATE SPRING LINK 1 1
6 1769021 ROLLER LINK - 80 1 1
7 1773021 CONN. LINL - 80H 2 2
8 235869001 SPRING-EXT. 3/4 OD X .085-3.00 1 1
9 1773021 LINK-CONNECTOR RS80 HT SF PKGD 1 1
P1.06



D6x6 Navigator HDDComponent Breakdowns-Section 9
Chain Tensioner Fig 9-32
P1.02



D6x6 Navigator HDD Component Breakdowns-Section 9
Chain Tensioner Fig 9-32

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date January, 2006 Addition To Manual
1 296285509   CHAIN ADJUSTER NUT 1
2 296285508 BOLT - CHAIN ANCHOR 1
3 426001 NUT-HEX-.56-12-GR2-CZ 1
4 904608001 BUSHING 81-M 1

296280671 TENSIONER-CHAIN Inc. All Items In Figure
P1.02



D6x6 Navigator HDDComponent Breakdowns-Section 9
Cylinder-Water Shut-Off Fig 9-33
P1.10



D6x6 Navigator HDD Component Breakdowns-Section 9
Cylinder-Water Shut-Off Fig 9-33

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date October, 2007 New Assy
1 NSS NUT 1
2 NSS HEAD 1
3 NSS PISTON 1
4 NSS O-RING 1
5 NSS O-RING 1
6 NSS BACKUPS 3
7 NSS BS SEAL 1
8 NSS PSP SEAL 1
9 NSS DUST SEAL 1
10 NSS COLLAR 1
11 296285210 SHAFT 1
12 NSS BARREL WITH CLEVIS AND PORTS 1

296285658 CYLINDER 1 X 3 1/2 Inc. All Items In Figure 
296285211 SEAL KIT Inc Items 4 thru 9
NSS NOT SOLD SEPARATELY
P1.10



D6x6 Navigator HDDComponent Breakdowns-Section 9
Valve-Ball Fig 9-34
P1.10



D6x6 Navigator HDD Component Breakdowns-Section 9
Valve-Ball Fig 9-34

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS

Revision Date October, 2007 New Assy
1 245079003 STEM NUT 2
2 245079005 GROUNDING SPRING 1
3 245079037 BODY NUT 8
4 245079009 STEM SPRING 2
5 278003003 GLAND 1
6 245079013 PACKING SUPPORT 1
7 245079015 TOP PACKING 1
8 245079017 BOTTOM PACKING 1
9 278003004 BODY CENTER 1
10 278003005 BEARING - STEM 2
11 245079023 STEM 1
12 245079025 BALL 1
13 245079027 SUPPORT RING 2
14 245079029 SEAT/SEAT SPRING 2
15 245079031 O-RING 2
16 278003006 FLANGE 2
17 245079035 BODY STUD 4
18 245079039 KIT-MAINTENANCE 1 Inc Ref 4-6, 10 & 15
19 278003001 VALVE - 1” 1500 PSI BRASS BALL 1 Inc All Items In Figure
P1.10



D6x6 Navigator HDDComponent Breakdowns-Section 9
Valve-2 Way, Water Shut-off Fig 9-35
P1.10



D6x6 Navigator HDD Component Breakdowns-Section 9
Valve-2 Way, Water Shut-off Fig 9-35

REF. 
NO. * PART NO. DESCRIPTION QTY. REMARKS
1 NSS BLOCK 1 Not Sold Separately
2 296302394 SPOOL-2 WAY 1

235500005 SEAL KIT 1

296284353 VALVE-PILOTED 2 WAY SPL,NORMALLY 
OPEN PD10-35-6T-N

Inc. All Items In Figure
P1.10



This page intentionally left blank.



D6x6 Navigator HDD
Revision History

REVISION DATE PAGE(S) DESCRIPTION
P1.00 October, 2005 All 1st Edition
P1.01 November, 2005 Revised: TOC, 1-3, 1-7, 2-1, 2-3, 2-4, 2-5, 2-7, 3-8, 3-9, 

3-10, 4-3, 4-6, 4-9, 4-11, 4-13, 4-17, 7-1, 9-14, 9-26. 
New: 8-2, 9-29, 9-30, and 9-31

1st Edition, 1st Revision

P1.02 January, 2006 Revised: TOC, 2-1, 2-3, 2-4, 2-5, 2-6, 2-8, 3-6, 3-7, 3-8, 
3-9, 3-10, 3-11, 4-12, 5-4, 5-6, 6-1,  7-1, 8-1, 8-2, 9-12, 9-
15. New: 2-9, 2-10, 2-11, 2-12, 9-32

1st Edition, 2nd Revision

P1.03 March, 2006 Revised: TOC, 2-3, 3-6, 4-6 4-9, 5-10, 8-2, 9-12, 9-26 1st Edition, 3rd Revision
P1.04 Sept, 2006 Revised: TOC, 2-1, 2-3, 2-5, 2-8, 3-3, 3-10, 4-6, 4-9, 5-4, 

9-12, 9-28. New: 4-20
1st Edition, 4th Revision

P1.05 January, 2007 Revised: TOC, 1-8, 2-6, 5-3, 9-12 1st Edition, 5th Revision
P1.06 April, 2007 Revised: TOC, 1-1,1-8, 2-1, 2-4, 3-9, 9-32 1st Edition, 6th Revision
P1.07 June, 2007 Revised: TOC, 1-8, 9-24 1st Edition, 7th Revision
P1.08 Aug, 2007 Revised: TOC, 2-2, 7-3, 1st Edition, 8th Revision
P1.09 Sept, 2007 Revised: TOC, 1-7, 1-8, 3-6, 3-7, 4-10, 5-6 1st Edition, 9th Revision
P1.10 Oct, 2007 Revised: TOC, 2-4, 3-7, 3-10, 4-7, 5-6, 9-15, New: 4-

19x01, 6-3, 9-34, 9-35
1st Edition, 10th Revision




	Parts Manual
	Table of Contents
	Decal/Resource Assemblies-Section 1
	Decal-Cosmetic (S/N 223-) Fig 1-1r01
	Decal-Cosmetic Fig 1-1
	Decal-Control Fig 1-2
	Decal-Safety Fig 1-3r01
	Decal-Safety Fig 1-3
	Decal-Safety Fig 1-4
	Decal-Safety Fig 1-5
	Decal-Safety Fig 1-6
	Decal-Miscellaneous Fig 1-7r01
	Decal-Miscellaneous Fig 1-7
	Resource Library (S/N 124-) Fig 1-8r01
	Resource Library Fig 1-8

	Frame Assemblies-Section 2
	Rack (S/N 223-) Fig 2-1r04
	Rack Fig 2-1r03
	Rack Fig 2-1r02
	Rack Fig 2-1r01
	Rack Fig 2-1
	Rubber Track (S/N 223-) Fig 2-2r01
	Rubber Track Fig 2-2
	Undercarriage Fig 2-3r04
	Undercarriage Fig 2-3r03
	Undercarriage Fig 2-3r02
	Undercarriage Fig 2-3r01
	Undercarriage Fig 2-3
	Gearbox Fig 2-4r02
	Gearbox Fig 2-4r01
	Gearbox Fig 2-4
	Seat Platform Fig 2-5r03
	Seat Platform Fig 2-5r02
	Seat Platform Fig 2-5r01
	Seat Platform Fig 2-5
	Outrigger Fig 2-6r01
	Outrigger Fig 2-6
	Rod Box Fig 2-7r01
	Rod Box Fig 2-7
	Track Rail Fig 2-8r02
	Track Rail Fig 2-8r01
	Track Rail Fig 2-8
	Green Track Fig 2-9
	Green Track Rail Fig 2-10
	Drive Cage Fig 2-11
	Outrigger Stake Fig 2-12

	Engine Assemblies-Section 3
	Engine Components Fig 3-1
	Engine Components Fig 3-2
	Engine Components Fig 3-3r01
	Engine Components Fig 3-3
	Drive Pump Assy Fig 3-4
	Air Cleaner Fig 3-5
	Fuel Tank Fig 3-6r02
	Fuel Tank Fig 3-6r01
	Fuel Tank Fig 3-6
	Muffler (S/N 225-) Fig 3-7r03
	Muffler (S/N 223-224) Fig 3-7r02
	Muffler Fig 3-7r01
	Muffler Fig 3-7
	Rear Shields Fig 3-8r02
	Rear Shields Fig 3-8r01
	Rear Shields Fig 3-8
	Engine Bay Doors Fig 3-9r03
	Engine Bay Doors Fig 3-9r02
	Engine Bay Doors Fig 3-9r01
	Engine Bay Doors Fig 3-9
	Front Shields Fig 3-10r03
	Front Shields Fig 3-10r02
	Front Shields Fig 3-10r01
	Front Shields Fig 3-10
	Coolent Overflow Bottle Fig 3-11r01
	Coolent Overflow Bottle Fig 3-11
	Radiator Isolator Fig 3-12

	Hydraulic Assemblies-Section 4
	Outrigger cylinder Fig 4-1
	Rotation Hyd. Motor Fig 4-2
	Thrust/Pullback Hyd. Motor Fig 4-3r01
	Thrust/Pullback Hyd. Motor Fig 4-3
	Track Drive Hyd. Motor Fig 4-4
	Oil Cooler Fig 4-5
	Oil Tank (S/N 228-) Fig 4-6r03
	Oil Tank Fig 4-6r02
	Oil Tank Fig 4-6r01
	Oil Tank Fig 4-6
	Auto Greaser Fig 4-7
	Hyd. Pump Fig 4-8
	Water Control Valve (S/N 223-) Fig 4-9r03
	Water Control Valve Fig 4-9r02
	Water Control Valve Fig 4-9r01
	Water Control Valve Fig 4-9
	Rotation Valve Fig 4-10
	Thrust Valve Fig 4-11r01
	Thrust Valve Fig 4-11
	Rear Control Valve Fig 4-12r01
	Rear Control Valve Fig 4-12
	Hose Carrier Fig 4-13r01
	Hose Carrier Fig 4-13
	Check Valve Bank Fig 4-14
	Rotation/Pullback Hyd. Flow Diagram Fig 4-15
	Drive Track Hyd. Flow Diagram Fig 4-16
	Hyd. Pump Flow Diagram Fig 4-17r01
	Hyd. Pump Flow Diagram Fig 4-17
	Standard Stakedown/Vise Hyd. Flow Diagram Fig 4-18
	Power Stakedown Hyd. Flow Diagram Fig 4-19
	Ball Valve Hyd. Flow Diagram Fig 4-19x01
	Miscellaneous Supplies Fig 4-20

	Control Electrical Assemblies-Section 5
	Electrical Harness Fig 5-1
	DT Series Connectors Fig 5-2
	Control Electrical Panel Fig 5-3
	Seat Assy Fig 5-4r02
	Seat Assy Fig 5-4r01
	Seat Assy Fig 5-4
	Throttle Cable Fig 5-5
	Battery Fig 5-6r01
	Battery Fig 5-6
	Remote Lockout Fig 5-7
	Voltage Stake Fig 5-8
	Stake Voltage Components Fig 5-9
	Safety Features Gloves-Boots-Cones Fig 5-10r01
	Safety Features Gloves-Boots-Cones Fig 5-10

	Water Pump Assemblies-Section 6
	Water Pump Fig 6-1r01
	Water Pump Fig 6-1
	Water Pump Flow Diagram Fig 6-2
	Ball Valve Fig 6-3

	Vise Assemblies-Section 7
	Clamp Fig 7-1r02
	Clamp Fig 7-1r01
	Clamp Fig 7-1
	Clamp Hyd. Fig 7-2r01
	Clamp Hyd. Fig 7-2
	Zap Alert Coil (S/N 223-) Fig 7-3r01
	Zap Alert Coil Fig 7-3

	Stakedown Assemblies-Section 8
	Standard Stakedown Fig 8-1r01
	Standard Stakedown Fig 8-1
	Power Stakedown Fig 8-2r02
	Power Stakedown Fig 8-2r01
	Power Stakedown Fig 8-2

	Component Breakdowns-Section 9
	Rotation Motor Fig 9-1
	Water Pump Motor Fig 9-2
	Track Drive Motor Fig 9-3
	Thrust/Pullback Motor Fig 9-4
	Outrigger Cylinder Fig 9-5
	Vise Rotation Cylinder Fig 9-6
	Stakedown Cylinder Fig 9-7
	Vise Cylinder Fig 9-8
	Relief Valve Fig 9-9
	LOA Valve Fig 9-10
	Check Valve Fig 9-11
	Water Valve (S/N 223-) Fig 9-12r03
	Water Valve Fig 9-12r02
	Water Valve Fig 9-12r01
	Water Valve Fig 9-12
	Rotation Valve Fig 9-13
	Rear Control Valve Fig 9-14r01
	Rear Control Valve Fig 9-14
	Thrust Valve Fig 9-15r01
	Thrust Valve Fig 9-15
	Pump Valve Fig 9-16
	Valve Work Section (SVW) Fig 9-17
	Valve Work Section (SVL) Fig 9-18
	Valve Inlet Section (SVI) Fig 9-19
	Valve Outlet Section (SVE) Fig 9-20
	Valve Inlet Section (SVI) Fig 9-21
	Spring Center Kit Fig 9-22
	Joystick Sub-Assy Kit Fig 9-23
	Clevis Sub-Assy Kit/Handle Fig 9-24
	Hydraulic Pump Fig 9-25
	Water Pump (Continue On Next Page) Fig 9-26r02
	Water Pump Fig 9-26r02
	Water Pump (Continue On Next Page) Fig 9-26r01
	Water Pump Fig 9-26r01
	Water Pump (Continue On Next Page) Fig 9-26
	Water Pump Fig 9-26
	Hose Carrier Fig 9-27
	Oil Filter (S/N 228-) Fig 9-28r01
	Oil Filter Fig 9-28
	Stakedown Motor Fig 9-29
	Valve-Selector Fig 9-30
	Valve Work Section (SVM) Fig 9-31
	Chain Tensioner (S/N 223-) Fig 9-32r01
	Chain Tensioner Fig 9-32
	Cylinder-Water Shut-Off Fig 9-33
	Valve-Ball Fig 9-34
	Valve-2 Way, Water Shut-off Fig 9-35



<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /All
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Warning
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJDFFile false
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /DetectCurves 0.0000
  /ColorConversionStrategy /LeaveColorUnchanged
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedOpenType false
  /ParseICCProfilesInComments true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveDICMYKValues true
  /PreserveEPSInfo true
  /PreserveFlatness true
  /PreserveHalftoneInfo false
  /PreserveOPIComments false
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /CropColorImages true
  /ColorImageMinResolution 300
  /ColorImageMinResolutionPolicy /OK
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageMinDownsampleDepth 1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /CropGrayImages true
  /GrayImageMinResolution 300
  /GrayImageMinResolutionPolicy /OK
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageMinDownsampleDepth 2
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /CropMonoImages true
  /MonoImageMinResolution 1200
  /MonoImageMinResolutionPolicy /OK
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /CheckCompliance [
    /None
  ]
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputConditionIdentifier ()
  /PDFXOutputCondition ()
  /PDFXRegistryName ()
  /PDFXTrapped /False

  /Description <<
    /CHS <FEFF4f7f75288fd94e9b8bbe5b9a521b5efa7684002000500044004600206587686353ef901a8fc7684c976262535370673a548c002000700072006f006f00660065007200208fdb884c9ad88d2891cf62535370300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c676562535f00521b5efa768400200050004400460020658768633002>
    /CHT <FEFF4f7f752890194e9b8a2d7f6e5efa7acb7684002000410064006f006200650020005000440046002065874ef653ef5728684c9762537088686a5f548c002000700072006f006f00660065007200204e0a73725f979ad854c18cea7684521753706548679c300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c4f86958b555f5df25efa7acb76840020005000440046002065874ef63002>
    /DAN <>
    /DEU <>
    /ESP <>
    /FRA <>
    /ITA <>
    /JPN <>
    /KOR <FEFFc7740020c124c815c7440020c0acc6a9d558c5ec0020b370c2a4d06cd0d10020d504b9b0d1300020bc0f0020ad50c815ae30c5d0c11c0020ace0d488c9c8b85c0020c778c1c4d560002000410064006f0062006500200050004400460020bb38c11cb97c0020c791c131d569b2c8b2e4002e0020c774b807ac8c0020c791c131b41c00200050004400460020bb38c11cb2940020004100630072006f0062006100740020bc0f002000410064006f00620065002000520065006100640065007200200035002e00300020c774c0c1c5d0c11c0020c5f40020c2180020c788c2b5b2c8b2e4002e>
    /NLD (Gebruik deze instellingen om Adobe PDF-documenten te maken voor kwaliteitsafdrukken op desktopprinters en proofers. De gemaakte PDF-documenten kunnen worden geopend met Acrobat en Adobe Reader 5.0 en hoger.)
    /NOR <>
    /PTB <>
    /SUO <>
    /SVE <>
    /ENU (Use these settings to create Adobe PDF documents for quality printing on desktop printers and proofers.  Created PDF documents can be opened with Acrobat and Adobe Reader 5.0 and later.)
  >>
  /Namespace [
    (Adobe)
    (Common)
    (1.0)
  ]
  /OtherNamespaces [
    <<
      /AsReaderSpreads false
      /CropImagesToFrames true
      /ErrorControl /WarnAndContinue
      /FlattenerIgnoreSpreadOverrides false
      /IncludeGuidesGrids false
      /IncludeNonPrinting false
      /IncludeSlug false
      /Namespace [
        (Adobe)
        (InDesign)
        (4.0)
      ]
      /OmitPlacedBitmaps false
      /OmitPlacedEPS false
      /OmitPlacedPDF false
      /SimulateOverprint /Legacy
    >>
    <<
      /AddBleedMarks false
      /AddColorBars false
      /AddCropMarks false
      /AddPageInfo false
      /AddRegMarks false
      /ConvertColors /NoConversion
      /DestinationProfileName ()
      /DestinationProfileSelector /NA
      /Downsample16BitImages true
      /FlattenerPreset <<
        /PresetSelector /MediumResolution
      >>
      /FormElements false
      /GenerateStructure true
      /IncludeBookmarks false
      /IncludeHyperlinks false
      /IncludeInteractive false
      /IncludeLayers false
      /IncludeProfiles true
      /MultimediaHandling /UseObjectSettings
      /Namespace [
        (Adobe)
        (CreativeSuite)
        (2.0)
      ]
      /PDFXOutputIntentProfileSelector /NA
      /PreserveEditing true
      /UntaggedCMYKHandling /LeaveUntagged
      /UntaggedRGBHandling /LeaveUntagged
      /UseDocumentBleed false
    >>
  ]
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice


